
ILLUSTRATED SPARE PARTS LIST 

FOR 

HIGH SPEED 

CYLINDER BED CHAINSTITCH MACHINE 
11TH 

PULLER AND LEFT HAND KNIFE TRIIIIING MECHANISM 

MODELS & DEVICES 
VC3845P-348-W01A VC3845P-308-W05A 

VC3845P-340-W06A VC3845P-254-W07E 
VC3845P-280-W0BE VC3845P-303-W09E 
VC3845P-445-W20E VC3845P-319-W24E 
VC3845P-188-Y03C VC3845P-172-Y04C 
VC3845P-196-Y14C VC3845P-172-Y04C-1 

UT-A50 - UT-A52 - UT-A60 - UT-A70 



::. (/)/{- o/ !J ;;:. 1- 1ivcss45P-s4s-wo 1 A~~*-'l;:r ,He: 1.,, '"(,, '7;;:. 1- ~W.6x 1.,, '"( v'"* "t. 
:iJIHccJ 1-zo 11: ti~*-'l;:r 1v~1IBil& 1.,, '"Cv' * "t. 
ll/H! 21 --it 7 -'I; T /V, # ffi~ Ji:~~ iIBil& L, -C v' * "t. 
;{-o/ !J A I- l<:iIBil& ~ft,"(\,\ Q ;tJ 7 -(1),tt*l';J:pg:ff X ?!-:ff X ~Jll ~f!:b l, "(\,\ * T 0 

tc~.O)l!ll1JHPar:Jr No.•··.~111oia-.~.tt1,: 1,~ ittl ) 
[ J lltrllil (1) ;{-o/ !J ;;:. 1- t<:j{'j- t,, -c 4- llil ll'tJ! ~ tt, tc: l'm&t :ti: fl :b t,, --c 1t, *To 

[ ]pglilEIParts No. &0:.i'-S/ffl(I)~~ 

• lllTlliJO);{-o/ !J A 1-t<:)(<]"l,--C, 4'[ill~1JO~:h,itJ'm&t&tf=1;7'1v~*;bl,--Cv'iT. 

fflllt~iX<i>ll© ;:;;it.It 
1. ;:. (1),1{-o/ !J 7- I- I<: lf~il&~ :h, '"Cv' 7-> $& ~ ;::'.'t:EJC(f)~li, Parts No. ( ~J;itv-;f, 3100026) 

'"\: :td lJj V \ \_, '* T 0 

p 0068011(1)~-8-l:l:, 0068011JU168011 -e ;:."i;tJCr if v'. 
1. ~ ;;::.-1v1{,{ :f{/lili;t)((1)~1i&t1'1' c: *~ ~:fd;;i:J G-ltr ~ v'o 

ft:to, ~©;"--o/ !J;:,.. J-(1)lfilil&$l'Jlli, i!lcJlHc::J: iJlltJ!~:h,7.>~-€5':b•;!otJ ;t"t(1)'"C'~7 
:iJ:.r ~ v'. 

How to use this Parts List 

The illustrations on this Parts List are drawn on the basis of VC3845P-348-W01A. 
The items from No.1 to No.20 contain the standard model. 
The following items included No.21 contain the submode! and Devices. 
The dimension of Collar on this Parts List shows Inside diameter x Outside 
diameter x Width. 

Eilllan.a(i~n.·of Marh.·••.(maf11td atthll.iide·•of Par.t· tfo.} 
[ ]means this part is changed from the previous Parts List. 

Inside of [] shows the previous Part No. and the shape of screw or the like. 

+ means this part and model is added to the previons Parts List. 

il.ow;t~ Plll~!! anJtn.:t1~flf!Jpad.$ * When placing an order for the parts from this Parts List, please clearly state 
the Parts No. (e.g.3100026) which you require so that we can deliver the correct 
parts to you. 

* When the Part No. is "0068011" , please place an order for the part by showing 
"0068011" or "68011". 

* When ordering Vinyl Tube, please inform us of the Part No. and the length. 

This Parts List is subject to change without notice. 

From the Library of Superior Sewing Machine & Supply LLC



=~ffllO)ffli!iji= 
Device classification 

* "UT-A50" ~ti : .:r. 7;i;\'.;§l!J*-ljJJ lJ ~ffll 
"UT-A50" Device : Pneumatic Automatic Thread Trimmer 

* "UT-A52" ~ti : "UT-A50" ~ti!::"UN2" ~ti(.:r.7rt;;:/J-1vll/ill:.~ti)a-*.ll.fi'b-ftt;: 
t 0) "(!T, 

"UT-A52" Device : Acombination of "UT-A50" Device and "UNZ" Device 
(Air Operated Ucurler) 

* "UT-A60" ~ffll : "UT-A50" ~ffll!::"ARIO" ~fflla-lJl.fi'b-fttct,O)"(!T, 
"UT-A60" Device : A combination of "UT-A50" Device and "ARIO" Device 

* "UT-A70" ~ffll : .:r.7;i;\'.;§liJ*-ljJJ1J~ffll(JA.i\l-3/-V'ffl) 
"UT-A70" Device : Pneumatic Automatic Thread Trimmer 

(for wide needle distance) 

* "ARIO" ~ti 

"ARIO" Device 

* "AS3" ~ffll 
"AS3" Device 

* "FS4" ~ffll 
"FS4" Device 

: "ARll" ~ti (.:r. 7;i;l'.;f&~ lJ P -'7~ti) !:: "ARIZ" *"ffll (.:r. 7;i;\'.;r~ 1J 
P-7~ti) a-*.ll.fi'b-ftk tO)"(!T, ""' 

: A combination of "ARll" Device(Air Operated Rear Tension 
Roller Device) and "ARIZ" Device(Air Operated Lower Tension 
Ro I !er Device) 

: .:r. 7 rt:JE:ffl rm M ~ti 
: Pneumatic Folder Slider 

: -¥ l!Jrt:JE:ffl rm M ~ti 
: Manual Folder Slider 

CONTENTS 

MISCELLANEOUS COVERS (1) • • • 
II II (2) • • ' 

MISCELLANEOUS THREAD EYELETS 
MISCELLANEOUS BUSHINGS • • • 
MAIN SHAFT DRIVING MECHANISM 
MISCELLANEOUS LOOPER THREAD TAKE-UP • 
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM • 
NEEDLE BAR MECHANISM • • • • • 
PRESSER FOOT ME CHAN I SM • • • • • • • • • • • 
LOOPER DRIVING ME CHAN I SM • • • • • • • • • • 
FEED DRIVING CONTROL MECHANISM • • • • • • • 
NEEDLE GUARD(REAR) & FEED DRIVING MECHANISM· 
KN I FE DRIVING MECHANISM • · · · • • · 
MISCELLANEOUS SUCTION PIPE • • • • • 
LUBRICATING MECHANISM · • • • · • · • 
PULLER MECHANISM EXCLUSIVE PARTS(l) • 

II II (2) • 
II II (3) ' 

MISCELLANEOUS FOLDER • • • • • • • • 
MISCELLANEOUS TENSION ROLLER • • • • 
VC3845P-308-W05A, 340-W06A EXCLUSIVE PARTS· 
VC3845P-254-W07E, 280-W08E, 303-W09E EXCLUSIVE PARTS 

+VC3845P-445-W20E EXCLUSIVE PARTS • • • • • • • • • 
+VC3 845P-319-W24E EXCLUSIVE PARTS • • • • • • • • • 

MISCELLANEOUS TENSION ROLLER for Sub-models· • • • 
VC3845P-188-Y03C, 172-Y04C, 196-Y14C EXCLUSIVE PARTS 
VC3845P-172-Y04C-1 EXCLUSIVE PARTS 
"UT-A50" DEVICE(l) 

II II (2) 
II II (3) 
II II (4) 
II II (5) 

+"UT-A70" DEVICE(l) 
• II II (2) 
• II II (3) 
• II II (4) 

"ARl O" DEVICE (1) 
II II (2) 
II II (3) 

"UN 2" DEV I CE • 
"AS3" DEVICE • 

+"FS4" DEVICE • • 
EXTRA PARTS (1) • 

II (2) • 
THREAD STAND & RUBBER CUSH I ON • 

+WARN I NG LABEL • • • • • • 
LIST of MAIN SPARE PARTS 
I NDEX • • • • • • • • • • 

• :t.i,,-!l,11~(1) 1 
II (2) 2 

· *iADll~ · · · 3 
· 7' •:, -Y .:i. !l,11~ • 4 
· rfdll!IUM · · · 5 
• ""F * ~-r :t.J .L... !l,11 ~ • 6 
· J:.fdl& V:$1-*ki ') •• · 7 
· $1-*'ll#f · · · · 8 
• :jljl :r. l!IHM • • • • • • • 9 
• Jt,-,,fflM · · • · · · · 1 o 
. iilI ~ 1J a11u1HtHM • • • • • 11 
· .+:!lt >r (f&) & v:~ ') •• · · 12 
• :I- Al!li#f • • • • • · · · 13 
· ~i6'/fll,!I~ · · · · · · · 14 
· ~ilhllffl · · · · · · · · 15 
• :f7-fflfft.W.mtlll81, (1) • 16 

II II (2) •17 
II II (3) •18 

· ~moo~ . . 19 
· i:J-71!,!1~ · · · · 20 
· -lj-7°,:"7Jl,:Wffltlll81, · · 21 
• -1j- 7' 't: ¥ Jt, .W .m till i§li · · 2 2 
· -lj-7 't:¥ Jv:Wffltlll81, • · 2 3 
· -lj-7 't: ¥ Jv.Wffltlll81, · • 24 
• -1j- 7' 't: ¥ Jv .m i:i - '7 Oil~ · · 2 5 
• -1j- 7' 't: ¥ J 1, .W .m till i§li · • 2 6 
• -1j- 7' 't: ¥ Jv.Wffltlll81, • • 2 7 
• "UT-A50"~il'.(1) • 28 

II II (2) ' 2 9 
II II (3) ' 3 0 
II II (4) ' 31 
II II (5) ' 3 2 

• "UT-A70"~~ (1) • 33 
II II (2) ' 3 4 
II II (3) ' 3 5 
II II (4) ' 36 

• "AR10"~~(1) • 37 
II II (2) ' 3 8 
II II (3) • 39 

• "UN2 "~lll · · 40 
• "AS3"~~ • • 41 
• "FS4"~JR • • • 42 
· ~;!tllli§li (1) • • 43 

II (2) ' • 44 
· *:tr.~ &V:::i 1,./!l. · • 45 
· If& 7 ~JI, • • • · 46 
• :i:Jl!tllli§li 1JA I-• • 47 
-~sl······ .49 

From the Library of Superior Sewing Machine & Supply LLC



1 

39 
40 

0 

. 38 --~ 

' /;. 
/6 .. : . .\.~ 01~1,, 35 

' ' 

18 

'@· 

11 
12 

17 

~37 

t"' f<'. 
~31 ! 52 ') 

r-· ---- (E)\-30 ! 38 
J '--~' 

: ' ' ', I 

' ' ' 

' 

'I( 
13 

-~ 
14 

MISCELLANEOUS COVERS(l) 
Ref. Parts 

Nu Nu Description 
1 3100026 Top Cover • • • 
2 110045 Screw (M4-0. 7 X 12) • 
3 3100027 Top Cover Gasket • 
4 0068011 Oil Sight Window • 
5 0020759 Top Cover Seal Plug • 
6 390069 Brand Name Plate(76.5) 
7 3100018[3101464]Head Cover • • • • • 
8 3100019 Head Cover Gasket • • 
9 0093864 Head Cover Seal Plug 

10 390072 "VC" Emblem· • • • • 

11 3100040 Side Cover Hinge • • 
12 3100041 Side Cover Hinge Gasket· 
13 110048 Screw(M4-0.7X10) • • 
14 3100042 Side Cover Hinge Pin 
15 160000 Screw(M3-0.5X3) • 
16 3100043 Side Cover • • • • 
17 3100044 Side Cover Gasket • 
18 000924 Seal Plug(Rubber) • 
19 110010 Screw(M4-0.7X8) • 
20 001123 Washer • • • • • 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 
34 
35 
36 
37 
38 
39 
40 

41 
42 
43 
44 
45 
46 
47 
48 
49 
50 

51 

3120101 
3120100 
0094201 

110012 
3100046 
300101 
170002 

3100004 
3100005 
0020143 

0020144 
110013 

0020137 
005075 

3120000 
120016 
340000 
000726 

3100016 
3100017 

390068 
390067 

3120430 
009784 

3120185 
001230 

0060175 
006004 
00 00 I 0 
000547 

000334 

Cloth Plate Spacer 
Cloth Plate • • • • 
Cover Latch Spring 
Screw(M4-0.7X5) • 
Side Cover Hook· • 
Conical Spring Washer· 
Screw (M4-0. 7 X 5) • • 
Oil Reservoir· • • • 
Oil Reservoir Gasket 
Magnet • • • • • 

Magnet Ho Ider • • 
Screw (M4-0. 7 X 8) 
Drain Hole Seal· 
Screw(3/8-24X8) 
Machine Frame Unit 
Screw(M8-1. 25 X 20) 
Machine Frame Supporting Bar 
Rivet · · · · · · • 
Rear Cover • • • • • 
Rear Cover Gasket • • 

Brand Name Plate(92) 
Brand Name Plate(I06) • 
Needle Thread Take-up Guard • 
Screw(M6-1 X 10) • • • 
Eye Guard • • • • • • 
Screw(3/32-56X3.8) • 
Eye Guard Holder • • 
Screw(ll/64-40X9. 7) 
Conical Spring Washer· 
Washer • • • • • 

Nut • • • . . . . 

1 
Amt. 

Jh ;g, Req. 
• J:;iJ.1{-. • • • • 1 

· 11::.i'- 1/ • · · • · 11 
• J: ;b _1{ - /~ o/ :\'- 1/ . • 1 
. ;;t -{ Jl,i/i'fli-N f'&'. • • 1 
• J:;b _1{-~.j:i • • • • 1 
-~-t&··· ... ·1 
• -"-o/ F;iJ.1{- • • • • 1 
• -"- o/ F ;b .1{- .1~ o/ :\'- ::,,, • • 1 
. ~~ . • . • . . . . 1 

· VC::r.::,,,:t'vA · ·· · · 1 

• .lffl:\'-;b.1{-e 1/1/ · · · I 
• • lffl :\'- ;b .1 { - e ::,,, 1/ .1 ~ o/ :\'- ::,,, · 1 
. 11::. -* 1/ . . . . • . • . • . 2 
· •lffl:\'-;b.1{-e 1/1/e·::,,, • · 1 
• 11::. -* 1/ . . • . • . . . 1 
• • lffl :\'- ;b _1{ - • • • • • • 1 
· • oo :\'- ;b .1 { - .1~ o/ :\'- ::,,, . • 1 
• ~.j:i(::::fA) • • 1 
• 11::.-* 1/ . . . . . . . 2 
. '7 o/1/-'f. • • • • • • 2 

• /;1 PA :fv- 1' A~--lj- • • 1 
• /;1 PA:fv- J> • • • 1 
• ;b.1{-7 o/'f'.1{-t- • • • 1 
• 11::. -* 1/ . . . . . . . . 1 
. • oo :\'- ;b .1{ - 7 o/ .1;1 • • 1 
• 1II1.1{-t- '7 o/ 1/ -'r • • 1 
. 11::. -* 1/ • . . . • • 1 
. il!J '.'lt -7 • • • • • • 1 
• il!J '.'lt-7 /~ o/ :\'- 1/ . • 1 
•7.J;l''-to/1'··· ·1 

• "<' f -* o/ 1' tJll ::r. . 
. 11::.-* 1/ . • . . • 
• il!J tli :\'- -* 1/ /~ o/ :\'- 1/ . 
• il!J tli :\'- -* 1/ . • . . 
· 7-AA. o/ F (j,ll) • 
. 11::. -* 1/ • . • • 
• A, o/ 1-" x ::r.1* . . . 
·J.l:;(~· ..... 

i:¼..... • • i:,;c./J /'\- • • • • • 

. ~t.& . . . . . . 
-~-t&· ..... 
. ii-*~ 1J ·JJ- F . 
. Jr.-*'1/ ..... 
·7-{;b'-p·. • • 
. 1.l:-* '1/ . . • • . 
· 7 -1 -JJ- F*iv?'' · 
. 11::. -* 1/ • . . • . 
• 1II1.1{-t '7 o/ 1/ -'r • 
• '7 o/1/-'f. 

·'f'o/1'· 
-U-1~..llL.-. 

. 1 
• 7 
. 1 
. 1 
. I 
. 4 
. 4 
• 3 
• 1 
• 1 

• 1 
. 1 
. 1 
. 2 
. 1 
• 2 
. 1 
. 1 
• 1 
. 1 

. 1 
From the Library of Superior Sewing Machine & Supply LLC



2 

r-5 
' 

3 

y-10 

29 
r-30 
; 

'' 

l}-12 • 

12-0: 
, ' 

~13 

MISCELLANEOUS COVERS(2) 
Ref. Parts 

Nu Nu 
1 3120091 
2 120027 
3 3120103 

Description 
Cloth Plate(Large) 
Screw(M4-0. 7X25) • 
Slide Cover· • • • 

4 3100021 
5 130015 

Crank Chamber Cover Gasket 
Screw (M4-0. 7 X 8. 5) 

6 0065275 
7 0093864 
8 3100006 
9 3100070 

10 110079 

Seal Plug· • • • 
Seal Plug· • • • 
Seal Plug· • • • 
Needle Bar Guard 
Screw(M4-0. 7 X8) 

11 3120079 Stitch Plate Support 
12 000651[340023] Knock Pin • • • • • 
13 190005 Screw(M4-0. 7X5) • • 
14 3110203 Rubber Cushion • • • 
15 110026 Screw(M3-0. 5 X 5. 5) • 
16 3120097 Front Cover Hinge Holder 
17 3120096 Front Cover Hinge· • 
18 110021 Screw(M5-0.8Xl8) • • 
19 3120099 Front Cover Support • 
20 170001 Screw(M5-0.8X8) • • 

21 300100 Conical Spring Washer· 
22 160001 Screw(M4-0. 7X4) . . . 
23 180005 Screw(M5-0. 8 X 8) . . . 
24 000022 Nut • . . . . . . . . . 
25 110041 Stop Screw(M4-0.7X8) • 
26 0094201 Cover Latch Spring 
27 110045 Screw(M4-0. 7 X 12) • 
28 3120092 Front Cover • . . . 
29 3120095 Front Cover(Upper) 
30 130002 Screw(M3-0. 5 X 6) . 

31 4109403 Model Plate(See the below) 
32 000726 Rivet • . . . . . 
33 390600 Threading Chart • . . . . 
34 110013 Screw(M4-0. 7 X 8) . . . . 

. 

. 

:t.J,,-BO~ (2) 

£ ~ 
• ;J P 7- :t' v- ]-- (*) • 
·1.1::-*v· ..... . 
·i'ltlJt&· ..... . 
• -j-j:Jj:J,rt-.rt,y~:,_,,. 

. 1.1::-* 1/ • 

. Afi~ ... . 

. ~:t½ ... . 

. ~~ ... . 
· iH$;iJ- F · 
. 1.1::-* 1/ • • • 

2 
Amt. 
Req. 
. 1 
• 3 
. 1 
. 1 
. 6 
. 1 
• 5 
. 1 
. 1 
• 2 

· iH&l& {tt& · · 1 
• ./ o/ ;J l:01/ • • 2 
· /{-*:ftl-7-* 1/ · · 1 
• :\!11 ;! Jfil • • • • • 3 
·1.1::-*v···· .3 
· wroo~ jJ /{- e :,.,,vJ&ftii' .. 2 
·wTfMl~;JJ/{-e:.,,y, ·l 
. 1.1::-* 1/ . . . . . . . . 2 
· wroo~;JJ/{-J&ftt& · . 1 
. 1.1:: -* 1/ . . . . • . 1 

. .Illl./{-* r; o/ 1/-\' • • 2 

. 1.1:: -* 1/ . . . . • 1 

. 1.1:: -* 1/ • . . . . • 1 
·-J-,y]--• . . . . • 1 
• ;:,_ ]-- o/ :t'-*1/ • . • 1 
• jJ /{- 7 o/ 7" /°{-* • • 1 

1.1::-* "' • 1/ • . . . . . • 1 
· wroo~ jJ/{- • . . . 1 
· wroo~ jJ /°{- <J::.l · • 1 
. 1.1::-* 1/ • . . . . . . 4 

· ~;i:l'.;t& (T?c.~lllO · . 1 
. 1.1::;! ~ • . • 2 
. *lm1/~ . . . . • 1 
. 1.1:: -* 1/ • . . . . . • 1 

(ri) 
Note 

~;i:l'.;t& a-faj]l'±JtO)~l'±~fl~ (If-vie.%, ~!Hlf~tli"@;tf) a-:to:111 G-ttr ~ v'o 
Order for Model Plate must be accompanied by model designation(including 
symbols of gauge and devices). 

From the Library of Superior Sewing Machine & Supply LLC



3 

36~ 

27 

, 
35 

®- ~ 3 
--~ 7 

··... i .... 
', ~-

8 

?4 

2 , 

4 

~- · .. · .. _ 

,-~ -~<. 
5 11 

-~ 
_/23 ' 

,' 22 ~ 
21 ,Rl 

20 >V· .... 
19 ~-~ 23 

.-,_/ 17 1, 
,' Ii@ 22 

_/ ' 16 

-~ 
21 J,~ 

9 

20 jV''® 
· 19---~ 

MISCELLANEOUS THREAD EYELETS 
Ref. Parts 

Nu Nu 
1 3120454 
2 3120457 
3 110048 
4 3120456 
5 110009 
6 000665 
7 005431 
8 3120453 
9 3120455 

10 0093524 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 
34 
35 
36 
37 
38 
39 

001107 
310039 

0093517 
0093526 
000651 

0093863 
0090814 
0090847 
0090071 

000177 

0031111 
009835 

0090812 
3120121 
0090856 
0090807 
3120120 

009750 
3120127 
3120130 

3120136 
3120137 
3120141 
3120142 

110013 
0066646 
3120134 

130003 
3120135 

Description 
"SP" Device, Complete Set • 
SP Container Basement • 
Screw(M4-0. 7X10) • • 
SP Container Support 
Screw (M4-0. 7 X 8) • • 
Washer • • • • • • • 
Screw(l/8-44X44) • • 
SP Container, Complete Set 
SP Container • • 
SP Container Lid 

Pin · · · · · · · 
Oil Wick • • • • 
SP Felt Stay Unit· 
SP Fe 1 t • • • • • • 
Guide Pin• • • • • 
Thread Tension Spring Cap· 
Needle Thread Tension Spring 
Looper Thread Tension Spring 
Thread Tension Spring Retainer 
Fe 1 t • • · · 

Tension Disc 
Tension Post 
Tension Post Ferrule 
Tension Disc Separator 
Tension Disc Eyelet· 
Thread Lead-in Guide 
Tension Post Support 
Screw(M4-0. 7X20) • • 
Tension Post Support Spacer· 
Thread Guide Plate • • • • • 

Looper Thread Eyelet(Upper) • 
Looper Thread Eye let (Lower) • 
Looper Thread Eyelet(Right) • 
Looper Thread Eyelet(Left) 
Screw(M4-0.7X8) • • 
Needle Thread Guide· • • • 
Need! e Thread Eye let • • • 
Screw(M4-0. 7 X4.5) • • • • 
Needle Thread Eyelet(Lower) • 

J'p q1, 
• "SP"~ui(*JI.) • • 
. s p ?' 1/ :7 Iii(# ii' . 
. 11:-=f ~ • . . . . 
• SP ?11/ :7 Iii( #ti · 
. .ii: -* 1/ • . . • 
• '7 o/1/-\' ••• 
. .11::.::j<. 1/ . • • • 
• SP?' 1/ :7 (*JI.) • 
• SP?' 1/ :7 • • 
· SP?' 1/ :7 :JI · 

. 1:::0~ • • • • 

. i!l!Z .... 
• SP 7 "'- Jv I-~ -7' (*JI.) • 
· SP7 i1v I- • • • · · 
• jf,1 }tl:'1/ ••••• 

. *WM-'f,,~.::j<.:\"-\' o/ :1 (J::) • 
• itt*WM-'f,1~.::j<. •••••• 
• 1J..--/!*imf-'f,1~.::j<. • • • • 

. *WM-'f,,~-*""-\' o/ :t <rl . 
· 7 i1J..- I- • 

. *iml-'f .IIIl. • 

. *WM-'fl* . 
• *Wl3-'f:l**ffl v · . *~j ti ... 
. * illl-'f .IIIl. * ill: . 
· *illl-'fii-*m · 
. *WM-'fii' . . . 
. .ii: -* 1/ • • . . 
. *illM-'fi;-7-.,...::--ij-. 
· *~Nti · · · 

3 
Amt. 
~ 
• 1 
• 1 
. 1 
. 1 
• 3 
. 2 
. 2 
. 1 
. 1 
• 1 

. 2 
• 1 
. 1 
. 1 
. 1 
. 9 
. 5 
. 4 
• 9 
• 9 

18 
• 9 
• 9 
. 1 
• 9 
• 9 
. 1 
• 2 
• 2 
. 1 

• 1 
. 1 
• 1 
• 1 
• 7 
. 1 
. 1 , 
. 1 
. 1 

From the Library of Superior Sewing Machine & Supply LLC



i 
! 

! 
'i 
11 

,1, 

. I 
! 

4 

c,: 

22 

f---- 23 

L 

MISCELLANEOUS BUSHINGS 4 
Ref. Parts 

Nu Nu 
I 3100106 
2 3200060 
3 3100099 
4 0030291 
5 0063548 
6 0094604 
7 3100108 
8 0093201 
9 3100098 

10 3120058 

Amt. 
Description Jh 1', Req. 

Needle Bar Bushing(Upper) • · \itl*:iv 'S/ .:r. (J:) • · I 
Needle Bar Bushing(Lower) • ·#l*:::t'v'S/.:r.C-f) · • I 
Presser Bar Bush i ng · · i"I' :x.j$ :i v 'S/ .:r. · · I 
Oil Seal • • • • • • • • · • ;t-1'1v'S/-1v · · · • 2 
Sea I Plug • · · • • · · • · · ti!lti • • • • • • · · I 
Seal Plug········· ·ti!l~· · · · · · · ·I 
Foot Lifter Lever Bushing · • i"l':x.Wiifljim:i o/ 'S/ .:r. · • I 
Needle Thread Take-up Bushing(Front) *,iH~lJ!jim:iv'S/.:r.(wJ) • I 
Needle Thread Take-up Bushing(Rear) *3iH~lJ!jim7''v'S/.:r.(~) • I 
Lower Shaft Bushing(Left) · · · • rljim7''v'S/.:r. (ti:)· ; • • · I 

11 3100091 Lower Shaft Bushing(Right) • • • rljim7''v 'S/ .:r. (:;t) · · · · • I 
12 3120059 Feed Bar Lift Shaft Bushing(Left)$lJJ:rljim7''v'S/.:r.(ti:) • • I 
13 3100097 Feed Bar Lift Shaft Bushing(Right) $1JJ:rljim7''v'S/.:r.(:;t) · · I 
14 3100094 Feed Bar Shaft Bushing(Left) · · *IJ!jim7''v'S/.:r.(ti:) · · · I 
15 3100095 Feed Bar Shaft Bushing(Right) • • *1Jili!IJ7''v'S/.:r.(:;t) · · • · I 
16 3120063 Need I e Guard(Rear) Ho Ider Bushing,it;,tJr (~) i,-7'' o/ v .:r. • • • I 
17 3100006 Seal Plug•·········· ·ti!l~· · · · · · · · · · ·2 
18 3100092 Looper Driving Shaft Bushing(Front)Jv-/~ljim7''v'S/.:r.(M) · · I 
19 3100093 Looper Driving Shaft Bushing(Rear) Jv-/~ljim7''v'S/.:r.(~) • • I 
20 3150020[3100!05]Adjusting Screw Bushing· · · • · $lJW/Hini'-~7''v'S/.:r. • • • I 

21 
22 
23 

000195 
3200060+ 
0065340 

Oi I Wick · • · · · • · · · · · · ill!Z · · · · · · · · · · · I 
Needle Bar & Needle Bar Bushing, C. Set\itl*·itl*7°:»'S/.:r.(t.ll.)l 
Needle Bar · · · • · · · • • · · \itl* · · · · · · • · · • • • I 

From the Library of Superior Sewing Machine & Supply LLC



I' , ,, 
I 
' 

5 

4 

2~ 

5 

2 

3 "' ~ 

9 

~2 

2~ : -
' ' ---

-
11 3 _j 

--- 3~~ 

21 

22 / 
~-

(r-2 

)') 

---

2--, 

, 

12 ~) 

~~;, 
17 

20 ~--. 4.. ~~- •, 

19 

MAIN SHAFT DRIVING MECHANISM "'F lm ~ ffl 5 
Ref. Parts Amt. 

Nu Nu Description .r~ 1"i Req. 
1 3120039 Pu 11 ey . . . . . 7"- !J • . • 1 
2 160005 Screw(M6-1 X 8) . • 1.1: :t- 1/ . . • 6 
3 160007 Screw(M6-1 X 6) . • 1.1::t- 1/ • . • 8 
4 3120070 Timing Be It • . . . ~ -1 ~ 1/ )''.,-;:JV 1' • • 1 
5 3120069 Belt Pulley(Rear) • • .,-;:Jv 1' 7"- !J ( ~) • . 1 
6 3120038 Adapt er • . . . . . • 7 ~-7" ~ . . . . • 1 
7 0093089 Ball Bearing(Right) • • iK-Jv.,-;:7 !J :.,,-;l(-;t) • • 1 
8 3100128 Main Shaft Sprocket(Lower) • .,-;:Jv 1' 7"- !J Cf) · . . • 1 
9 0093090 Ball Bearing(Middle) . • #-Jv.,-;:7 !J 1/ f (i:p) • ' • 1 

10 3120036 Lower Shaft(Right) . . . riJIIJ(-:t) . . . . . . • 1 

11 3100122 Oil Pump Driving Worm· . r);:t-A. . . . . . • 1 
12 3100127 Counterweight (Smal 1) • /~71/ 7- r) ::r:.,,( )- (,J,) · • 1 
13 110009 Screw(M4-0. 7X8) . • 1.1: -* 1/ . . . . . . . . • 2 
14 3100123 Ball Bearing(Left) • ;K-Jv.,-;: 7 !) 1/ -'/ (:lE.) • • 1 
15 3100121 Lower Crankshaft • riJIIJ 7 '7 :.,, 7 • • 1 
16 160004 Screw(M6-1 X4.8) . • 1.1::t- 1/ . . • 2 
17 001107 Roll Pin . . . . . • P - Jv e' 1/ • . 3 
18 330001 Seal Plug • . . . . -w~- . . • 1 
19 3120037 Lower Shaft (Left) • • riJIIJ (Li:) • • 1 
20 000397 Oil Wick . . nb~. 

'"'' 
• 3 

21 000304 Oil Wick . ittr++-· . ,c,, . . 1 
22 000730 Seal Plug • -w~- • 1 

From the Library of Superior Sewing Machine & Supply LLC



I 

6 

ir-34 

~35 

,G'li ,33 

~----

14-i!r) 
12------{j 

@--22 

!\J ~23 

21~~. ¥ 
' . ~- ., 

10 

' 0.: 

2 

24 
,> _a--

- 4 

7 

--~ 
-~ 
6 

MISCELLANEOUS LOOPER THREAD TAKE-UP "'F !ft Wll-r :t.J 1-00 1li 6 
Ref. 

Nu 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 
34 
35 
36 
37 
38 
39 

($) 

Note 

Parts 
Nu 

3120067 
3120068 
160007 

3120061 
3120066 
120013 
000651 

2100161 
160003 

3120060 

0032719 
001459 

3120072 
006212 

3120073 
110041 

3120074 
1100 08 

3120138 
110013 

3120098 
110035 
190005 

3120071 
110012 

3120075 
170010 
300100 
000669 

0066650 

3120140 
3120139 
0093515 
110002 
000535 

3120143 
110054 
000463 

3120076 

Amt. 
Description JI, ~ Req. 

Looper Thread Take-up Shaft· · r * W!J-r ;/J A '1k • . • 1 
Belt Pulley(Front) . . . . . • ~JV 1' 7'- IJ (AA) • • 1 
Screw(M6-1X6) . . . . . . . • 1.1:. * 1/ • . . . . . • 2 
Take-up Shaft Bushing(Right) • ;/J Ailidi::1' o/ 1/ ;i (;(;) • • 1 
Take-up Shaft Bracket • • ;/J A ilidi 7'' 7 7 o/ 1' • • 1 
Screw(M4-0. 7 X8) . . • 1.1:. * 1/ • . . • 2 
Knock Pin • . . . . • / o/ 7 e':,, • . . . • 2 
Co 11 a r (10 x 19 X 9mm) • . ·;/J7-· . . . . . • 2 
Screw(M5-0. 8 X 5) . . . • 1.1:. * 1/ • . . . . . • 4 
Take-up Shaft Bushing (Left) • • ;/J A ilidi7'' o/ 1/ ;i (tc) · • 1 

Co 11 a r (10 X 16 X 6mm) • • • • • • ;/J 7 - • • • • • • • • 2 
Screw(9/64-40X3) • • • • • • • 1.1:.;;j,.:J • • • • • • • • 2 
Looper Thread Take-up (See the below) r *llffil-r ;/J A (rNc$:Jffi) · 1 
Screw (M5-0. 8 X 6) • • • • • • • J.l:.;;j,.1/ • • • • • • • • • • 4 
Take-up Eye let Support Stop • • ;/J A*igllj({-ttli(7- 1' o/ .1~ · · 1 
Screw(M4-0. 7X8) • • • • • • • 1.1:.;;j,.:J • • • • • • • • • 2 
Stop Spring•········ ·7-1'o/7'.1{;:j,., • • • • •1 
Screw (M4-0. 7 X 5) • • • • • • • 1.1:.;;j,.:? • • • • • • • • • 1 
Take-up Shaft Bracket Eye I et • ;/J Ailidi7'' 7 7 o/ 1' *il • • 1 
Screw(M4-0. 7X8) • • • • • ll:.;;j,.1/ • • • • 1 

Front Cover Latch Plate • • .1{;:j,.J#7tli( • 
Screw(M4-0. 7 X 10) • • • 1.1:.;;j,.:J • • • 
Screw (M4-0. 7 X 5) • • • • • .1{;:j,.j#j" ;;j,. 1/ • 
Take-up Shaft Cover· • • • ;/J Ailidi;IJ.1{- • 
Screw (M4-0. 7 X 5) • • • • • J.l:.;;j,.:? • • • • 
Looper Thread Take-up Eyelet Support ;/J A*igllj(ftti • 
Screw(M4-0. 7 X4) • • • • 1.1:.;;j,.:J • • • • • 
Conical Spring Washer· ·.llll..1{;:j,.'7o/1/-\' • 
Washer • • • • · '7 o/ 1/-\' • • 
Thread Eyelet • • 1v-.1~*ill: · 

• 1 
. 2 
• 1 
• 1 
• 2 
. 1 
• 1 
. 1 
• 1 
• 1 

Thread Eyelet • • 1v-.1~*il · · 1 
Thread Eyelet • • 1v-.1~*i11! · · 1 
Thread Eyelet • • 1v-.1~*i11! · · 2 
Screw(M3-0.5X5) • 1.1:.;;j,.:J • • • • 5 
Washer • • • • • • '7 o/ 1/-\' • • • 4 
Cast-off Plate • • 1v-.1~*~17'1 · · 2 
Screw (M3-0. 5 X 3 . 5) • 1.1:.;;j,.:? • • • • • 2 
Laced Wire • • • • • "E'-Jv • • • • • 2 
Looper Thread Take-up (for Double Chaining) r *Wll-r;/J A (:tfflffl) 1 

1/-A 7- ~ -1' Jv" Y" ~ -{ 7' (VC3 845P- l 88-Y03C) O)~l:l:, r *llffil-'f ;/J A 3120 07 2 :rr2i!l,I 
{~Jfj L, * -t 0 

In case of seam style "Y" type (VC3845P-188-Y03C), 
use two Looper Thread Take-up(3120072). 

From the Library of Superior Sewing Machine & Supply LLC



7 

�2 

a 

9 

25
1 

�- : 

26 -, : /' 

: 

-�··l-· 23 
' __ ,, � 

22 

27 /}--�
--

ffl 
,-- 28 �--

�21 
/ ',,' 24 ·· ... ____ _

• . -� 32 
..--., . 31 

_,· --­
',/ 

UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM 

Ref. 
Nu 
1 
2 
3 
4 
5 
6 
7 
8 

9 
10 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 
34 
35 

Parts 
Nu Description 

3100280 Handwheel • • • 
160005 Screw(M6-l X8) 
160007 Screw(M6-1X6) • 
000989 Handwhee I Mark • 

0093090 Bal 1 Bearing • • 
3100129 Handwheel Adapter • 
0095214 Timing Belt· • • • 
3100281 Upper Shaft Sprocket(Upper) • 
3100275[3100282]Upper Shaft(Right) 
3100283 Upper Shaft Joint • 

. . . . . 

. . . . . 

3100284 
0060057 
0093154 
160004 
000926 

. . . . . 

0095170 
005071 

001174 
0095168 
004312 

3100285 
120013 
120015 
000555 

3100286 
3100287 
3100078 

000600 
005650 

3120132 
000532 
110004 

. . . . . . . . . 

. . . . . . . . . 

Upper Crankshaft 
Retaining Ring • 
Bal 1 Bearing • • 
Screw (M6-1 x 4. 8) 
Rubber Seat • • • 
. . . . . . . . . 

Connecting Rod 
Screw (11/64-32 X 14) •

Screw (9/64-40 X 10. 3) 
Guide Fork • • • • 
Screw(l/8-44X7 .9) 
Driving Lever· • • 
Screw(M6-1X 15) • • 
Screw(M5-0.8Xl0) • 
Washer • • • • 
Spacer • • • • 
Driving Shaft· 
Bracket • • • • 

Spring Washer • 
Screw(M5-0. 8 x 14) • 
Need! e Thread Take-up • 
Washer • • • • • • 
Screw(M3.5-0.6X8) • • 

(fp � 
· /":.,, F * -1- 1v · • · · 

• 11:: * 1/ . . . . . . . . 
• 11:::t- 1/ • . . . . . . . 
· /-_:.,, p-;t,,1-,1,,-q-:7 ·
· if.-Jv-"7 9 :.,,.f •

• 7,Y'-;t� •••••
. � -1 � :.,, !f'-"1v J-. • 
. -"Jv J-. -:/'- !) (J:) • 
• J:ljijb (;t) . 

• J: ljijb *I*-¥ •

. . . . . . 

. . . . . . 

. . . . . . . . . 

. it*� !J P o/ F . 
• 11:: * 1/ . •

• '7 o/-::,, -i' • • 
• 7-A---lj-••
. it*� !J ljijb 
. &+*�!Ji=, . 

• 7- -;t !) :.,, !f' '7 o/ -S,, -i' •
• 11:: * 1/ • . . .
. &+*� !J *m
•'7o/v-i'· 
• 11:: * 1/ . . . •

7 
Amt. 
Req. 
• 1
• 2
10
• 1
• 2
. 1
• 1
. 1
• 1
• I

. 1 

. 1 
• 2
. 2
. 1

• 1
. 2

• 2
. 1
• 2
• 1
. 1
. 1
. 1
• 1
• 1
. 1

• 1
. 1
. 1
. 2
• 2

I' 

7 
.,. ............... .. 

. , , _ 

........ 
' ,, -· 

--. 

---

• J:Jm -J 7 ~ : · 
• J.l:j ••• ~ ••• 

••;j{- ,, ... • }v./'-;.J 11 '/ J-1 
•1.1:-t-~• ;/V'l • 

.. ::t'A~ . 

. . 

. . 

. . 

. . 

·, 

From the Library of Superior Sewing Machine & Supply LLC



8 

.. 
I 

17 

. I 

NEEDLE BAR MECHANISM 
Ref. Parts 

Nu Nu Description 
1 0065340 Need! e Bar • • • • • • • 

Screw(9/64-40X5.6) • • • 
Needle Bar Thread Eyelet 

2 0043 58 
3 3120133 
4 000548 Washer · · • · · · · • · 
5 0065341 Needle Bar Bracket • • • 

Screw(ll/64-40 X 11) • • • 
Needle Bar Guide(Front) • 
Screw(M4-0. 7X10) • • • • 
Needle Clamp(4.8-10-10-10) 
Needle(TVX5) • • • • • • • 

6 004445 
7 3120083 
8 110035 
9 3129100 

10 ----

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 

001900 Screw(l/8-44X2.4) • • • • 
3128000 Stitch Plate(4.8-10-10-10) 
009142 Screw(9/64-40X4.8) • • • • 

3120080 Stitch Plate Fixing Plate· 
300100 Conical Spring Washer· • • 
170010 Screw(M4-0.7X4) • • • · • 

3100365[3101210]Counterweight, Complete Set· 
3201231[0095400]Counterwe ight • • • • • • • • 
120015[00364 7] Screw (M5-0. 8 X 10) [l/ 4-28 X 4. 8] 

0093214 Connecting Rod Ring • • • • • 

3100362[3100291]Connecting Rod, Complete Set 
3100290 Connecting Rod • • 
0093212 Roi !er Bearing • • 
3100363[0093213]Connecting Rod Pin 

000321 Oil Wick • • • • • 
0093186 Slide Block· • • • 
0093179 Needle Bar Guide • 

110010 Screw(M4-0.7X16) • 
260000 Screw(5/16-24X 15.88) • 

J!i 1'.i 
• ~j:$ ••• 

• J.I: * 1/ • • 
-~t**ii· 
. '7 o/ 1/ -\' • 
. ~t*l§:\'- . 
. J.1:-t 1/ . . 
. ~t*~fkl (lllJ) • 

• J.I: * 1/ • 
-~J.l:j. 
. £+ . . . 

. J.1:-t 1/ . 

. £tt.& .• 

. J.1:-t 1/ • 
• ~1'.&:lfl!:r: • 
• ill1 ,1"{ * '7 o/ 1/ -\' . 
. J.I: * 1/ . • . . . 
• ,1"{ 7 1/ 7- ? :r: -1 r- (*Jl.) • 
• ,1"{71/ 7-? :r.,{ }- • . ll::* 1/ . . . . . . 

. £tt$P o/ F(i.11.) •• 
· £tt* o v F · · · · 
• ;::- P' 1v.r::: 7 !J :.,, .I/ • 
O £tt$P o/ Fl::0 1/ o 

. ill!Z .... 

. £tt*~fkllf,J . 

. ~t*~fkl . 
• J.I: * 1/ . 
. 1.1:-t 1/ • • 

8 
Amt. 
Req . 
• 1 
. 1 
• 1 
. 1 
. 1 
• I 
• I 
. 2 
• 1 
• 5 

• 5 
• I 
. 2 
. I 
• I 
• I 
• I 
. 1 
• I 
• I 

• I 
• I 
. I 
• I 
• I 
• I 
• I 
• 2 
. 2 

From the Library of Superior Sewing Machine & Supply LLC



9 

17 

12-1 
12-2 
12·3 

:~" __ / 
2 

3-0 
20-, 

4 

10 

9 

Fa')-11 
¾V 

' 

,-____ 

' -~ 16 

1~~ 

24 
29 i.i 

\?' 
30 

33 
~ 29 

-~ 

PRESSER FOOT MECHANISM :jlp:r.jlfff 
Ref. 

Nu 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

11 
12-1 
12-2 
12-3 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 

Parts 
Nu 

0063082 
3200133 
000445 

0063080 
0063087 

004440 
0093483 

004441 
0060142 
0093480 

0093611 
3127000 
3127022 
3127020 

001186 
3127003 

000327 
003302 

0093487 
006038 

0063083 
000690 

0063084 
0093491 

009604 
0093479 

3100294 
120017 

0077179 
0093509 
0093507 

Description &. ~ 
Presser Spring Regulator • W ::r. WM ii1i-* Y • 
Wire(0.9X45mm) • . . . . . ~~. . . . . . 
Lock Nut . . . . . . . . • Po/7To/ !-- • . 
Presser Bar Spring(Outer) • • j'ijl::r.i*/S:_;:j<. (::t) . 
Presser Bar Connecting Bracket . w ::r. i*m :f- • 
Screw (11/64-40 X 8. 3) . . . ·11:-*1/· . . . . 
Presser Bar Guide • . . . . • W::r.i*~l*J • . . 
Screw(ll/64-40 X 16) • . . . ·11:-*Y· . . . . 
Presser Bar Spring(Inner) • • j1jl ::r. i* / S: -* ( *'81) • 
Presser Bar • . . . . . . . • j1jl ::r. i* • . . . 

Oi 1 Protector Ring • • • • • il!l-lj)J !) !) 1/-'/' · 
Presser Foot, C. Set(4.8-10-10-10) j'ijl.:r.(*Jl) • • 

JI JI (for Single Tape) (Extra) ff:i:(i) (-tt:IAffl) 
11 11 (without Groove) (Extra) ff:i:(i) (l#ltl) 

Screw(9/64-40 X 7. 8) • • • • • • 11:_;:j<.y • • • • • • 
Presser Foot Stop Pin· · • • • j'ijl::r.:7. J.. o/-'S:l::

0

1/. 

Lock Nut • • • • • • • • • • ·Po/ 7To/ 1-- • 
Adjusting Screw(l/8-44Xll) • • W/Hiiri_;:j<.y • • • • • 
Lifter Link· • • • • ·Ir,!) Y 1/7 · • · · 
Screw(3/16-32X 2.2) • • 11:_;:j<.y • • • • • • 
Lifter Link Lever • • Ir, !) !) 1/ 7 J//{- • 

Fastener Pin • • • • 11:;( 1::0 1/ ... 

Lifter Spring· • • 
Co 11 a r ( 8 X 16 X 8 mm) 
Screw (11/64-40 X 5. 5) 
Lifter Shaft • • • 

Intermediate Lever 
Screw(M5-0.8X15) • 
Retaining Ring • 
Connecting Pin • • 
Connecting Plate • 

. 'j:]7- . .. 
,L ~ "' • JL -1' 1/ • • • • 

• j1jl .:r.W; -3/~ • • 

0093508 Lifter Lever(Small) • • j'ijl.:r.j'!-3/v.1-t-(,J,) • 
0092 00 [004591] Ser ew (15/64-28 X 9. 5)[ 15/64-28 X 9. 5]11:_;:j<. 1/ · • • · 

0065373 Lifter Lever • • • • • • • • • • j'ijl.:r.j'!-3/v.1,- • • • 

9 
Amt. 
Req. 
• 1 
• 1 
• 1 
• 1 
• 1 
. 1 
• 1 
. 2 
• 1 
. 1 

• 1 
. 1 
• 1 
• 1 
• 1 
. 2 
• 1 
. 1 
. 1 
. 2 
. 1 
. 1 

. 1 
• 2 
. 4 
• 1 

• 1 
. 1 
. 2 
. 2 
• 1 

• 1 
. 1 
• 1 

From the Library of Superior Sewing Machine & Supply LLC



1 0 

3 

~ 
22 

29 

46 

c{ 

0 cl:J3 

44 

f!lt}~',,/, 
~-

39 : · •• 

' 43 ' 

1--t 41 /. ····'@ gJ4 '-35 
42~ .iQJ/ 43 

@ 

LOOPER DRIVING MECHANISM 1 0 
Amt. 
Reg. 

Ref. Parts 
Nu Nu 
1 3109300 
2 110020 
3 3120270 
4 110035 
5 000417 
6 3100154 
7 160007 
8 3120145 
9 110101 

10 340008 

11 3100156 
12 3120042 
13 3100157 
14 3100158 
15 110005 
16 300500 
17 3100159 
18 160001 
19 3100160 
20 33 0002 

21 3100161 
22 3100153 
23 3100155 
24 110019 
25 300000 
26 3120043 
27 340001 
28 100002 
29 3120044 
30 3100147 

31 160003 
32 0065389 
33 3120045 
34 3100140 
35 005071 
36 3100355 
37 3100141 
38 004440 
39 3100142 
40 000637 

41 3100143 
42 120011 
43 3100146 
44 3100145 
45 3100144 
46 0007 40 
47 3119200 
48 110007 
49 000711 
"" /\/\11nri 

Description 
Looper • • • • • • • • • • • 
Screw(M3.5-0.6X6) • • • • • 
Looper Holder(4.8-10-10-10) • 
Screw(M4-0. 7Xl0) • 
Spacer(Fiber) • • • • 
Looper Bar Bushing • 
Screw(M6-1X6) • • • 
Looper Thread Eyelet 
Screw(M3-0. 5 X 3) 
Roll Pin • • • • 

Bushing Spacer • 
Looper Bar Guide 
S 1 i de r • • • • • 
Slider Holder· • 
Screw(M3.5-0.6Xl2) • 
Spacer(Fiber) • • 
Slider Presser • 
Screw(M4-0. 7 X4) 
Thrust Washer • • 
Seal Plug(Kurk) • 

Looper Bar • • • 
Guide Shaft Bushing· 
Looper Bar Guide Shaft 
Screw(M5-0.8X35) • • • 
Washer • · • · · · · · 
Looper Rocker Adjusting Pin• 
Ro 11 Pin • • • • • • • • • • 

• JV-.,r{ . 

• 1.1:. ;j<. 1/ • 
. 1v-,t{i,- . 
• 1.1:. * 1/ • . 
• 7-~--!;r (7 7 ,,f ,1{) • 

. 1v-,1S:$f o/ 1/ :1 • 

• 1.1:. * 1/ . . . 

• ::1' o/ 1/ i A-"--1;1- • 
· 1v-,1S:$.H-1 F · 
• 7- 7 ,1 J;l • • • • • 
• 7- 7 -{ fl&{ti,- · · 
• 1.1:. * 1/ . . • . . • 
• A-"--l;r (7 7,1 ,1-() • 

• 7- 7 -1 jt'jijl 1/ • • • 
1.1:. ~ "' . ...,,.. 1/ • • • • . . 

• 7-77' l--'7o/1/-\". 
• t;!ftt ( ::i Iv 1/' ) • • • 

. 1v-,1S:$ . . . . • 
· ff -1 FiMl:i-;, 1/ :1 • 

• ff -1 FiMI • • • • • 
1.1:. 
~ _., 

• -1' 1/ . • • • ... 

• '7 o/1/-\" ••••• 

. Iv- ,t{ltiJ~lOO :rlli l::0 1/ • 
o P--/Vl:::0 1/ O O O O o 

• 4 
• 4 
. 1 
. 1 
• 1 
• 1 
• 4 
. 1 
• 1 
• 1 

• 1 
. 1 
. 1 
• 1 
. 1 
. 1 
• I 
. 1 
. 1 
. I 

• 1 
• 1 
. 1 
• 1 
• 2 
. 1 
. 1 

Nut · · · · • • • • • · · · · · 7 o/ ~ · • • • · • · · 1 
Looper Rocker Connecting Rod, C. Set 1v-,1S:M~ Po/ F (*Ji) • • 1 
Looper Rocker Regulating Eccentric 1v-,1S:M~.1q,-t:,, · · 1 

Screw(M5-0.8X5) • • • • • • 
Roi !er Bearing • • • • • • • 
Looper Rocker Connecting Rod 
Looper Connecting Rod· 
Screw(ll/64-32X 14) • 
Oil Splasher • • • • 
Guide Fork • • • • • 
Screw (11/64-40 X 8. 3) 
Looper Driving Lever 
Seal Plug· • • • • 

Looper Rocker Arm • 
Screw(M6-l X 18) • • 
Thrust Plate • • • 
Thrust Roller Bearing· 
Looper Shaft • • • • 
Seal Plug • • • • • • 
Need! e Guard (Front) • 
Screw(M2.5-0.45X6) • 
Guide Pin•····· 
ur_ 1 

1.1:. ~ "' • -1' V . • • • • • . 

· ;:::.- p·1v~7 !! 1/ ~- • 
· 1v-,1S:M~ o -;, F · · 
. 1v-,1{ p o/ p· •••• 
. 1.1::--t- 1/ . . . . . . . 
• ;t ,1 Iv 7- 7' 7 o/ 1/-\" • 
-~vll:.;( •. 
• 1.1:. * 1/ • • . 
. iv- ,1S:iMJJJm • 
. ITTi~ . . . . 

• I 
• I 
. 1 
. 1 
• 4 
• 1 
• I 
. 2 
• I 
• I 

• I 
• I 
• 3 
. 2 
• I 
• 2 
• I 
. 1 
• I 

From the Library of Superior Sewing Machine & Supply LLC



1 1 

27 

W- 1 

---~------------ :i _.- :: 

- 3 i 

37 

~--- t-30 
28 '!J!}-f) t- 34 

29 7 --~: 
31 0 36 

32 - \._ 

_____ °:::>~-~ 
<~ 35 . 

33 

FEED DRIVING CONTROL MECHANISM 1 1 
Amt. 
Req. 
. 1 

Ref. 
Nu 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 
34 
35 
36 
37 
38 
39 
40 

41 
42 
43 
44 
45 
46 
47 
48 
49 

Parts 
Nu 

3100217 
160007 

0032799 
160002 

3100216 
3100192 
3100190 
3100189 

006212 
3100191 

3100193 
3100194 
3100195 
3100196 

300006 
110009 

3100197 
120009 

3100199 
3100202 

3100200 
340003 

3100103 
3100104 
0093303 
3100201 
3100211 
3100203 
3100208 

001107 

Description rfr, 4':t 
Feed Li ft Lever • • * 9 _t riMlllm · 
Screw(M6-1X6) • • 11:-i'-1/ · • • • • 
Connecting Rod Pin ·Po/ Fe.':,,· · · 
Screw(M4-0. 7X2) • • ll:-i'-1/ · · • • • 
Feed Li ft Connect i ng Rod • * 9 _tr P o/ F · 
Retaining Ring • • • • • • 11:;l!lifi • · · • · 
Roi !er Bearing • • • • • • ;::.- F1v~7 Y 1/~- · 
Differential Feed Eccentric· • AA*Y :i:.:\'-t:,,, · 
Screw(M5-0.8X6) • • • • • • • ll:-i'-1/ • · · · 
Differential Feed Connecting Rod AA*Y Po/ F • · 

Connecting Rod Pin 
Lever Link(Long) • 
Lever Link(Short) • 
Lever Link Pin • • 
Washer • • • • • • 
Screw(M4-0.7X8) • 
Differential Feed Shaft Lever· 
Screw(M4-0.7X12) • • 
Contra I Bracket • • • • 
Connecting Rod Guide • 

Control Bracket Spring 
Pin • • • • • • • • • • 
Control Lever Shaft Bushing· 
O-ring(P16) • • • • • 
Oil Seal • • • • • • 
Control Lever Shaft· 
Control Link Pin 
Control Link 
Contra I Nut • 
Ro 11 Pin • • 

. Po/ Fe.':,,, ••• 
· AA* 9 v ,;'(- Y :,,, 7 (*) · 
• AA* v v ,;'(- v :,,, t1 <ml . 
· AA* 9 v ,;'( - 9 :,,, ti e.' :,,, • 
. '7 o/ 1/ -\" • • • • 
• 11:-i'- 1/ • • . . . . . . 
· AA* 9 ilidl v ., '( - · · · · 
·JJ::-*1/········ 
· AA* Y Wli!W:f '7 -'To/ 1- • 
· AA* Y P o/ F :Ii -1 F · 

• 1:::0 ~ • • • • • • • • 

• WliJ tl1i v ,;'( - '11! :1' o/ V 1 • 

·091/~-. · · · · · · 
-~-{1vV-1v· · ... 
· AA* v mw v ,;'(-'11! • • 
· AA* Y Wlil W Y :,,, ti e.' :,,, · 
· AA* v mw v :,,, t1 • 
· AA* Y Wli!W-:r o/ I- • 
• P - Jv e.':,,, . 

• 5 
. 1 
• 4 
. 1 
. 2 
• 2 
. 1 
. 2 
. 1 

. 2 

. 1 
• 1 
. 1 
. 1 
. 2 
• 1 
• 1 
• 1 
• 1 

. 1 

. 2 

. 1 

. 1 

. 1 
• 1 
. 1 
. 1 
. 1 
. 1 

3100205 O-ring(P12) • • 0 9 :,,,~- · · · 1 
3100204 Adjusting Screw· • Wliltlii-i'-1/ • • • 1 
3100207 Adjusting Stop Pin • A l-o/7'e.':,,, · · 1 
160001[150001] Screw(M4-0. 7X4)[M4-0.7X4] • • ll:-i'-1/ • · · · · 1 

3100206 Adjusting Knob • • • • • • • • Wliltliio/'"7~ • • • 1 
130011[130002] Screw(M3-0.5X4)[M3-0.5X4] • • ll:-i'-1/ • • · · · 1 

3100235 Differential Feed Control Lever, C. Set AA*YWl!IWv.1'(-(ill.) 1 
3100210 Differential Feed Control Lever· AA*YWl!IWv.1'(- · · 1 
3100209 Differential Feed Graduations· • AA*Y Blallitli · · 1 

130004 Screw(M4-0. 7 X 11) • • 11:-i'-1/ • • • • • • • 2 

000505 
0020350 

000669 
000600 
005049 
190004 
100005 
000010 

3100220+ 

Spacer • • • • • • 
Control Lever Stop 

• A-"--\r • • • • • • 2 
· AA* 9 Wil!W v ,;'(- A 1- o/ 7' • • 1 

Washer • · • · • · 
Spring Washer • • • 
Screw(M5-0.8X8) • 
Screw(M6-1X7.5, M4.5-0.5X3) • 
Nut • • • • · · • · • · · • • • 

11: ~ ---• .....,... 1/ • • • • • • • 

Conical Spring Washer • • • • • • JID.,;'(* '7 o/ V-\" • • • 
Feed Lift Connecting Rod, C. Set *Y _trp o/ F(*ll.) • 

• 1 
. 1 
. 1 
• 1 
• 1 
• 1 
. 1 

From the Library of Superior Sewing Machine & Supply LLC



1 2 

12 ' 

' ' ' 

' ' 
' 

6 

\,----
7 

--~------

8 

, ~ ~ 

' 

' ' 

-~ : 27 ----fjl ,,-.;;.ii> 
21 J : /Y \ 

25 

27 ----'"l : : ,--:\ ' 
'I' ~ ,<Jw( 
: ---~I~ 

26 
28 

NEEDLE GUARD(REAR) & FEED DRIVING MECHANISM 
Ref. Parts 

Nu Nu 
1 3100246 
2 110022 
3 3120085 
4 3129200 
5 3120052 
6 110035 
7 3120051 
8 3120049 
9 3120054 

10 3129000 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

110009 
3120053 

120018 
3100213 
3100215 

1100 21 
000199 

3100214 
160006 

3120040 

Description J'~ 1, 
Needle Guard(Rear) Lever • • • • it~-7 (-f&)llm · 
Screw(M3-0.5X10) • • • • • • • • 1l::-'f1/ • • · • · 
Needle Guard(Rear) Holder· • • • *~-7(-f&)# · · 
Needle Guard(Rear)(4.8-10-10-10) it~-7(-f&) · • · 
Feed Bar Guide(Right) • • m!J #:l:f-1 f-:'(;ti) • 
Screw(M4-0. 7 X 10) • • • • • • • ll::-'fv · • · 
Feed Lift Block(Rear) • • • • • Jflf.J(-f&) • · 
Feed Bar • • • • • • • • • • • m!J # · · · 
Feed Bar Driving Connection· • m !J lli(## • 
Feed Dog(4.8-10-10-10) • m!J · · • · 

Screw(M4-0. 7 X8) • • • • 1l::-'f1/ • · · 
Feed Bar Guide(Left) • • m!J #:l:f-1 F(ti:) · 
Screw(M4-0. 7 X 10) • • • • 1l::-'f1/ • · • · • • 
Feed Bar Driving Connection· • m!J lJ 1/;1 • • • • 
Oscillation Adjusting Eccentric· m!Jfii-f&IDM:itnx.=\'-t1/ • 
Screw(M5-0.8X!8) • • • • 1l::-'f1/ · • · • · 
Oil Wick · · · · · · • · MZ · · · · · · 
Driving Connection Pin 
Screw(M3-0.5X4) • • • 
Feed Dog Driving Shaft 

21 
22 
23 
24 
25 
26 
27 
28 

000750 Seal Plug • • • • • • • . ~~ .... 
•Jf!f.1(00) .. . * !J ..l 'F*il! . 
. il!J~ . . 

3120050 Feed Lift Block(Front) 
3120041 Feed Li ft Shaft • • • 

000397 Oi I Wick • • • • • • 
000401[310029] Oil Wick(270rrun) • • • . $~ .. 

3100219 Collar(l!Xl8Xllmm) • jJ 7 - . 
160004 Screw(M6-1X4.8) • 1l:: -* 1/ • 
330015+ Seal Plug • • • • • • • ru!f:t½ • • 

1 2 
Amt. 
Req. 
. 1 
. 2 
. 1 
• 1 
• 1 
• 3 
• 1 
• 1 
. 1 
. 1 

• 1 
. 1 
. 2 
. 1 
. 1 
. 1 
• 1 
• 1 
• 1 
. 1 

. 1 

. 1 
• I 
. 1 
. 1 
. 2 
• 2 
. 1 

From the Library of Superior Sewing Machine & Supply LLC



1 3 

5 

f-34 

® 

, , , - -- l 
.· ' <. ·.. 11 ~ 
·- - ·. ~ 8 

~--------
19 -;i' ~ 

20 10 

: 
' ' 

9 

' 
' .· ,-' 

~13 

' ' . 

15 

: t-13 -~---

! :_.~ 12~. 

: .... ~ 14 --~ 
~, 12 , 26 

23 

je 
20 

KNIFE DRIVING MECHANISM 
Ref. Parts 

Nu Nu 
1 3120471 
2 140019 
3 3120015 
4 110010 
5 3120012 
6 3120016 
7 3120013 
8 006212 
9 3120010 

10 120013 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

000651 
3200086 

160000 
0094577 
3120020 
120001 

3110031 
3120011 
3120017 

110009 

3120102 
190005 

3120021 
100003 
000528 

3100309 
3120019 
310015 
000755 

0063138 

Description 
Upper Knife Holder 
Screw(M5-0.8X14) • 
Upper Knife • • • • 
Screw(M4-0. 7 X 16) • 
Lower Knife Holder 
Lower Knife· • • • 
Lower Knife Holder Bushing 
Screw (M5-0. 8 X 6) • • • • • 
Lower Knife Holder Bracket 
Screw(M6-1 X 15) • • 

&t 1", 
. J: ;,i :;,.. a . 
• 11: -* 1/ • . 
. J: ;,( 7,. • 
• 11:.:f 1/ . . 
·r.1;,..a­. r ;,i :;,.. • • 

· r .1 :;,.. a:f v ::,, .::r. • 

·ll::-i'-1/· ..•.• 
· r .1:;,.. a::1- '7 -7 v t- · 
• 11:.:f 1/ • • • 

Knock Pin• • • • • • / o/ ;.11:0::,, • 
Collar(8X13X6mm) • j}7- · · · 
Screw (M3-0. 5 X 3) • • 11:.:f 1/ • • · 
Upper Knife Spring • J:;,( 7,./{.:f • 
Upper Knife Adjusting Lever• • J:;,( :;,..llffi)fj/jt,.,/{- • 
Screw(M4-0. 7 X 14) • • • • • • • li:.:f1/ • • • • • • 
Upper Knife Shaft Bushing· • • J:;,t :;,..ifitlr::;t'::,::,, .::r. • 

Upper Knife Shaft • • • • • • • J:;,t :;,..ifitlr • • • • • 
Lower Knife Holder Locking Plate r .I :;,..a@J lJ 11:.I • 
Screw(M4-0. 7X8) • • • • • ll:-i'-1/ · · · • 

Front Cover Latch Plate • 
Screw(M4-0. 7X5) 
Link Cover Unit• 
Nut • • • • • • • 
Washer • • • • • 
Adjusting Lever Pin· 
Upper Knife Driving Link 
Oil Wick • • • • • • • • 
Oil Wick Pin • • • • • • 
Upper Knife Driving Link Pin 

• / { -* ill! fi1i i'.&: • • 
• /{.:ftti--7-* 1/ • 
• I} 1/ ;J j) /{- (*Ji) • 
·--J-vt-· .... 
·'7o/1/-f" ••• 
• ID;\Jfj/j v /{-l:0 1/ • 
. J: ;,( 7,. I} 1/ ;J • • 
. ll.tlZ . . . . . . 
. il:IJZll: .I to::,, • • 
. J: ;,( 7,. I} 1/ ;J 1:0 1/ • 

31 
32 
33 
34 
35 

3120018 Upper Knife Driving Lever· . J:;,( 7,. ]..,/{- •• 
300000 Washer • • • • • • • • • • • '7 o/1/-\' •••• 

3120470 Upper Knife Holder Cover • . J:.1 :;,..ajJ/{-. 
110001 Screw(M4-0. 7X5.4) • • • • 11: ~ "' . 1'1/. 

110066[110009] Screw(M4-0. 7X7)[M4-0.7X8] • 11: ~ ... • -1" 1/ ...•• 

1 3 
Amt. 
Req. 
• 1 
• 1 
• 1 
. 2 
• 1 
. 1 
• 1 
• 1 
. 1 
• 3 

• 2 
• 2 
. 4 
. 1 
• 1 
• 2 
• 1 
. 1 
. 1 
. 5 

. 1 
• 1 
• 1 
. 1 
. 1 
. 1 
. 1 
• 1 
. 2 
. 1 

• 1 
• 1 
. 1 
. 2 
• 1 

From the Library of Superior Sewing Machine & Supply LLC



1 4 MISCELLANEOUS SUCTION PIPE l!&ib 'If B!I mi 14 
Ref. Parts Amt. 

Nu Nu Description Jlr q1, Req. 
'- ! 1 3120031 Suction Pipe(Upper) • • 11&16 If (_J:) • . . • 1 
~ J ~ 2 3120032 Suction Pipe(Lower) • • 1!&16/f Cf) • . . • 1 

~ o-'\(, 3 009736 Screw(M4-0. 7X6) . . • Jl:. -* 1/ • . . . • 2 

~ ~ @ 3120030 Suction Pipe Bracket • 11&16 /f:::1' 7 '.7 o/ J-. • • 1 

~{ ~\·o. V 
4 
5 120009 Screw(M4-0. 7X8) Jl:..:f _., • 1 . . . 1/ • . . 

/', ,,} ) .· 
6 120008 Screw(M4-0.7X5) . . • Jl:. .:f 1/ . . . . • 1 tt //' : ' 0 

o G·-~1/ ;~ ,:Jl 7 3120033 Suction Pipe(Right) • • 1!&16/f (::t') • . • 1 

8 0012480 Dust Hose (1500mm) • . • ~Jm * - 7- · . . 1 

.:/ '-'.\l . ~~ (VJ / 9 0013648 Hose Band • . . . . . . *-7-,,{:,,, F . • 2 

10 006921 Wood Screw(q,4.8X25) • *-* _., • 4 . ·. "·· Y< "'~ . 1/ • . . . 
--~~- 001 ,,--~ 11 0010261 Vinyl Tube ( 6 X 4mm) . . · t";::.-Jv-'~.-f 7" · 
,--·~ •@ _/ ~-· 12 1098012 Hand Valve . . . . . . • ,,, 1/ }" /{JV:i • • 1 _ _,.··' ~< 13 350006 Wood Screw(q,3.5X32) • *'* _., • 2 . "1/ • . . . . 

,' ' 

r·3 
12 i /1/ 

-
--~ 

11 

''' 

8 

From the Library of Superior Sewing Machine & Supply LLC



,---

1 5 

11 

so~ 
23 "'f-
~i 51. A, : \o : [,,-,,-

31 

' 

, 23 

: 32 ~-· 
' ' ·~: ' ~ ' ' ,. ' 
: ":J : 
' ,< J 

' .34 

'23 '~---· 

/ 

19 

37---C 

' ' ., 

® 

, 23 

~ 
A,_25 
~ 23 

~ 
' t· I 

L , 

26 

LUBRICATING MECHANISM 
Ref. Parts 
~ ~ 

1 0065453 
Description .lb ~ 

Oil Receiver • • • i!ll";t-'r1Dl • 
2 110012 Screw (M4-0. 7 X 5) • JJ::i'-1/' • • 
3 000234 Nut • • • • • • • • -r o/ I- • • • • · 
4 310026 Qi 1 Wick • • • • • illlZ(4%150mm) • 
5 3100350 Needle Bar Connecting Rod Oil Pipe Po/ F~i!ll/{,1:;t' • 
6 160001 Screw(M4-0. 7 X4) • JJ::i'-1/' • • • • • • • 
7 310027 Oil Wick • • • • • • illlZ(4%530mm) • • • 
8 0020551 0-r ing (P5) • • • • • 0 lJ 1/ '.7' • • • • • • 
9 3100346 

10 004353 
Qi I Wick Ho Ider • • • ;itj;j11 o/ Fi!ll;Jf-Jl.:r. • 
Screw (9/64-40 X 7) • • JJ::i'- 1/ · • • • · • · · • 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

3100060 Oil Filter Cap • • • ;:t ,1 Iv 7 ,( Iv )1 :\'- -\" o/ :;t' • 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 
34 
35 
36 
37 
38 
39 
40 

41 
42 
43 
44 
45 
46 
47 
48 
49 
50 

110045[110031] Screw(M4-0.7Xl2)[M4-0.7Xl2] • 
3100061 
3100345 
3100329 
3200237 
3200236 
0093617 
3200238 
0065452 

3100353 
3100357 
0031831 
3100335 
009 0930 
3100336 
0037668 
3100332 
0037669 
3100342 

3100358 
3100331 
3100343 
3100334 

110009 
004124 
000567 
004126 

3100356 
3100328 

0030711 . . . . . 
120013 

0090918 
000419 

3100349 
3100344 
3100330 
0021010 
0063217 

O-ring(P42) • • • • • 
Oil Filter • • • • • 
Oil Filter Connector 
Fe I t • · • · • · · • 
Suction Pipe • • • • 
Suction Pipe Bushing 
Oi 1 Tube (3 X 5 X 440mm) • 
Draining Pipe • • • • • 

Oil Sight Top Nozzle • 
Oil Tube(Long), Complete Set 
Oi 1 Tube Cl amp • • • • 
Oil Tube(4X6X290mm) • • 
Non-Return Valve Unit • • 
Oil Tube(4X6X75mm) • • 
Oil Tube Joint, Two Way· 
Oil Tube(4X6X37mm) • • 
Oil Tube Joint, One Way• 
Lower Shaft Oiling Outlet· 

Oil Tube(Middle), Complete Set 
Oil Tube(4X6X3lmm) • • • 
Lower Shaft Oi I ing Shower • 
Oil Tube(4X6Xll0mm) • 
Screw(M4-0. 7X8) • • 
Fitting Stud(Short) • • 
Se a 1 · · · • · • · · · 
Fitting Stud(Long) • • 
Qi 1 Tube (Short), Complete Set • 
Oil Pump, Complete Set • • 

Oil Pump Driving Worm Gear . . . . . . . . . 
Screw(M6-l X 15) • • • • • 
Suction Pipe • • • • • • 
Nut • • • • • • · • • • • 
Oil Nozzle for Worm Gear 
Dustproof Plate • • • • • 
Oi 1 Tube Stay • • • • • • 
Oil Sight Gauge· • • • • 
Qi 1 Filter Screen Clamp • 

• JJ:: * 1/ • . . . . • . 
·091/!,t'· · • · • · 
· ;:t ,1 Iv 7 ,( Iv )1 · • · 
· ::t-11v7 ,( 1v)1$'¥ · 
· 7 ;;r, 1v I- · • • · • . 
• IJ& ib /{ -1 :;t' • • • • • 
• IJ&jb/{ -17':i o/ 1/ ::i • 

. ;:t ,1 Iv/{ ,1 :;t' • 
• tl~i!ll/{ -1 :;t' • • • • • 

• J ;;(iv · · · • · • · 
• ~$/{ -1 :;t' (*) (;Jl) • 
. JU!t~ .... . * -1 iv/{ -1 7' . 
• i2JJ:: # (;Jl) . • . * -1 iv/{ -17' . 
• jjlij i::l i'$-¥ .. . * -1 iv/{ -1 7' . 
. n i::i wm-¥ . . 
• r$ilJ~illli' • • 
• ~i!ll/{,1:;t'(<j:l) (;Jl). . * -1 iv/{ -1 7' . . 
• r $ilJ ~ illl ::,, -\" '7 • • . * -1 iv/{ -1 :i . . . 
• JJ:: * 1/ • • • . • . 
• i'$-¥*1v J- (m) • 
•/"o/=t"~····· 
· i'$-¥*1v I- C*) · 
• ~i!ll/{ -17' Cm) c;ll) • 
. *' 1/ :;t' (iJL) • • 

• r) ;t-A,!f7 · 

• JJ:: * 1/ • . • . 
• IJ&J_/{ -1 :;t' • • 
· J ;;(1v JJ:: / -r ;1 I- • 
• ~$/{ -1 :;t' • • • • 

• IWJIHBt • • • • • • 
• ;:t ,1 Iv/{ -1 :;t':3t.:r. • 
• ::t-1 iv-3/-1/'. 
• ~ J/DIWW¥ .:r. • 

1 5 
Amt. 
Req. 
• 1 
. 6 
. 1 
• 1 
• 1 
• 3 
. 1 
. 1 
• 1 
• 1 

• 1 
. 3 
• 1 
. 1 
. 1 
• 1 
. 1 
• 1 
. 1 
. 1 

. 1 

. 1 
12 
• 1 
• 1 
. 1 
. 1 
• 1 
. 4 
• 1 

• 1 
• 2 
. 1 
• 1 
• 1 
• 3 
10 
• 1 
• 1 
. 1 

• 1 

• 2 
• 1 
. 1 
. 1 
. 1 
. 1 
• 1 
. 1 

. 1 

From the Library of Superior Sewing Machine & Supply LLC



1 6 
PULLER MECHANISM(l) 

34 

' .. ~~ 
0, 

,, 
' > 

15 

, __ 14 

. ,..y'4. "~~~' 
> ~~:~ 19 

17 .-·---

:.~ --, 
_.> 

.----

13 

27 

18 

-, 
23 

'--, 
, __ _ 

30 

25 

PULLER MECHANISM EXCLUSIVE PARTS(l) 1 6 
Arnt. 
Reg. 
. 1 

Ref. Parts 
Nu Nu 
1 3100625 
2 120019 
3 000779 
4 3100006 
5 3100607 
6 3100604 
7 160007 
8 0065398 
9 009604 

10 3100626 

11 0065395 
12 3100605 
13 3100633 
14 0065400 
15 00117 4 
16 0060109 
17 000306 
18 0065401 
19 0065402 
20 000613 

21 . . . . . 
22 0032921 
23 160001 
24 3100602 
25 3100192 
26 3100623 
27 3100603 
28 3100601 
29 3100600 
30 160003 

31 190007 
32 120008 
33 300045+ 
34 3100636 
35 3100608 
36 120012 
37 . . . . . 
38 310063+ 

Description £ ;¥, 
Upper Feed Roller Shaft Bracket· J:12-7ijidr:1'7-7o/ r · 
Screw(M6-1 X 18) • · · · • · • · JJ:,t.y · · · • · • · · 
Knock Pin· • · • · • · · · · · · / o/ 7 1:

0

::,.,, • • • ••• 

Seal Plug· · · · · · · · · · · · ~1~ · · · · · · ... 
Roller Shaft Bushing(Right) · • · J:12-7iJH1'.:lo/1/.:i(;(::j) · 
Upper Feed Roller Shaft Lever· ·J:12-7iJIBJlm· 
Screw(M6-l x 6) · · · · · · • JJ:,t.y · · · · · · · · · 
Collar(14X22X10rnrn) · • · • '}J7- · · · · · · · · · 
Screw(ll/64-40X5.5) · · · · JJ:,t.y · • • • • · · · · 
Roller Shaft Bushing(Left) • J:12-7iJIB:fo/1/.:i(ii:) • 

• 4 
. 2 
. 1 
• 1 
. 1 
. 2 
• 1 
. 2 
• 1 

Oi I Seal · • · · · • • · · • * ,1 Jv1/-Jv • • • • • • • 1 
Upper Feed Roller Shaft· • • J:12-7iJIB · · · • • • · · 1 
Upper Feed Roller Lever Rod, C. SetJ:12-7t,,,1{-p o/ F(ili) · 1 
Upper Feed Ro 11 er Lever Rod · · J: P - 7 v ,1{- P o/ F · · · 1 
Screw(9/64-40X 10.3) • · • · • JJ:,t.y · · · · · · · · · · 2 
Ball Stud · • · · · · • · • · · J: 12 -7 v ,1{- 12 o/ FJ)J< · • 1 
Nut············· ·To/1'· · · · · · · · · ·2 
Upper Feed Roller Lever Pin· • J:12-7 t,,,1{-l:0 1/ • • • • 1 
Upper Feed Roller Lever Rod Sleeve t,,,1{-12 o/ ]-t;:,_ !)-7'' · · 1 
Washer • • • • · · • • · · · • · TJ o/1/'"f" • • • • • • • 1 

Upper Feed Roller Driving Rod PinJ:12-712 o/ Fl:°::,,· · 1 
Screw(M4-0. 7 X4) · · · · · • · · JJ:,t.y • • • • • • · · 1 
Upper Feed Roller Driving Rod· · J:12-7 Po/ F · • · · 1 
Retaining Ring · · • • · · · • · ;:,_ r o/7'91/-!f · • · · 1 
Ro 11 er Bear i ng · · • • · · · • • ==-- F Jv,-..::: 7 !) 1/ -'f • • 1 
Upper Feed Roller Regulator, C. Set J:12-7roMi1Hm(ili) · 1 
Upper Feed Roller Eccentric· · J: 12-7::i::f-t:1/ • • 1 
Upper Feed Roller Regulator· · J:12-7roMiffi~ · · 1 
Screw(M5-0.8X5) • · · • · · JJ:,t.y • • · 2 

Adjusting Screw(M5-0.8X6) · roMfffi-t-Y · 
Screw(M4-0. 7X8) · • • • • · JJ:,t.y · · 
Spacer · · · · · · · · · · · A~-~ · 
Upper Feed Roller Shaft Bracket, C. Set 10-1M1111Hlll) • 
Upper Feed Ro I !er Lever · · J: P -7 v ,1{- • 
Screw(M6-1X20) • • JJ:,t.y • 

Oil Wick · · · • . il!l;!t •• 

. 1 
• 1 
• 1 
. 1 
• 1 
• 1 

. 1 

From the Library of Superior Sewing Machine & Supply LLC



1 7 

PULLER MECHANISM(2) 

·, 

30-1 
30-2 
30·3 

10 

"" 
~/ 

14 

, 

~ 
29 

29 

32 

'>1> 
34 

PULLER MECHANISM EXCLUSIVE PARTS(2) 1 7 
Amt. 
Req . 
. 1 

Ref. Parts 
Nu Nu Description &I:, ~ 
1 3100611 Upper Feed Roller Yoke • J::0-7 3-7 •••. 
2 . . . . . • . . . . . . . . . . . . . . . . . . . . . . . 
3 120012 Screw(M6-1X20) · · • · . 1 
4 3100612 Upper Feed Roller Yoke Guide • 1 
5 110009 Screw(M4-0.7X8) • · · · · • 2 

. 1 6 3100613 Upper Feed Roller Yoke Pin 
7 160007[003662] Screw(M6-1 X 6)[M6-1 X 6] · • 1 
8 3200133[0090620]Wire(0.9X45mm) • • · • 1 

. 1 

. 2 
9 006270 Screw(9/64-40X0.5) • 

10 160001 Screw(M4-0. 7X4) • 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30-1 
30-2 
30-3 

31-1 
31-2 
31-3 
32 
33 
34 
35 
36 

110011 
0060056 
3100617 
3100616 
0065414 
0065421 

000145 
0065420 
3100628 
3100615 

Screw(M5-0.8X10) • · l.l:::f-1/ • · 1 
Retaining Ring • · · :7. 1-- o/ -;I' I} 1/-!f • • 1 
Clutch Driving Shaft • 77o/'r!lim · · · • 1 
Clutch Driving Shaft Bushing(Left) 7 7 o/'r!lim:f'o/-:/ ;:,_ (ti:) · · 1 
Clutch Driving Shaft Bushing (Right) 7 7 o/ '1-llim:f o/-:/ ;:,_ (:ti) • • 1 
Clutch Tens ion Sleeve • · 7 7 o/ '7"71/-:/ 3 1/ :7. I} -·f · 1 
Adjusting Nut· • • • • · llmlruiTo/ 1-- • • • • • • • • 2 
Clutch Tension Spring· • 77o/'7"71/-:/31/,{..:f • • 1 
Clutch, Complete Set · 7 7 o/'r(ill) • • · 1 
Clutch Driving Lever • 7 7 o/'rtlH:ti) · · 1 

0095061 Clutch • • • • • • · 7 7 o/7" • · • • · 2 
3201277[3010022]Clutch Spring· · • · 7 7 o/7"/{..:f • · 12 
0095066 Clutch Spring Seat • 7 7 o/7"/{..:f)M · • 6 
0065417 Clutch Roller· · 77o/'TP-7' · 6 
3100618 Clutch Spacer· • • · 7 7 o/'7":7.A---1)- · · 1 
160005 Screw(M6-1X8) • • • l.l:::f-1/ • • • • · • · 1 

0065415 Clutch Sleeve· • • • 7 7 o/'r:7- IJ-·f · · 1 
0065418 Clutch Check Plate · 7 7 o/'rt&(ti:) • • · 1 
007621 Screw(9/64-40X8.5) • · 1.1::..:f-V' • • • • • • 12 

3120248 Upper Feed Roller(20 teeth) (W type)J::0-7 (20ili) • · 1 
3120250 11 (30 teeth) (Y type) 11 (30ili) · · 1 
3120252 11 (26 teeth) (Extra) 11 (26ili) • · 1 

3120249 
3120251 
3120253 
3120084 
120010 
000779 

3100622 
150001 

Lower Feed Roller(13 teeth)(W type)ro-7(13ili) • 
II (19 teeth) (Y type) II (19W) · 
II (16 teeth) (Extra) II (I 6ili) • 

Lower Feed Roller Support· · ro-7-l}-~- 1-- • 
Screw(M6-1 X 10) • • · · · • 1.1:: * 1/ • • . 
Knock Pin· • • • • • · · • / o/ 7 1::01/ . 
Lower Feed Roller Shaft· · r o - '7 llim • 
Screw(M4-0. 7X4) . . . . • 1.1:: * 1/ • • . 

• 1 
• 1 
• 1 
• 1 
• 2 
. 2 
. 1 
• 2 

From the Library of Superior Sewing Machine & Supply LLC



1 8 

PULLER MECHANISM(3) 
33 

·---, -------' ,-~--
10 

9 --

;--. 
' 
' 

~17 

,_ 

6 

-, 

' 19 -----

r·-. 

' 
' 
~---

------~13 ' 2~-----­

~-~-----------------:~ : 
16 15 ~--- ,' l, ___ --, _____ j 

14 

~-, 2 ~-- ·--. 
3 -·-fi,,,,,_ _/ 

2;-"'- --- -------

:,,­
_-t 

/: 

<_ 
-- _,/>, _____ / -~ 

,' • @ 0 

',_ ' 

i.J f ~u~-, 
'~-_/ 

•. • 0 

. ---._' () . 

20 

26 

2~/ 

1---------~ 

30 
~27 

T 
I 

PULLER MECHANISM EXCLUSIVE PARTS(3) 1 8 
Amt. 
Req. 

Ref. Parts 
Nu Nu 
1 0065381 
2 004440 
3 000538 
4 000334 
5 0034979 
6 006075 
7 0067126 
8 0065374 
9 0065375 

10 0095027 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 

0065376 
006038 

0065407 
005650 

0065402 
006411 
000340 
009931 

3100614 
3100610 

009753 
000779 

0065405 
160007 

3100609 
0065404 
0034117 
000690 
000613 

0067111 

000487 
170008 

3100637 

Description JI, '15 
Upper Feed Roller Lifter(Right) • J:P-':7m1/(:#) • 
Screw(l!/64-40X8.3) • • • • • Jl:;;j<.y • • • • • • 
Washer • • • • • • • • • • • • TJ o/1/-\' · · · · . 
Nut · · · · · · · · · · · · · · 7 o/ 1' • • • • • • 
Flexible Wire Clamp Bushing· • TJ-1-\'ll:_!::io/'i:/:i • 
Screw(l!/64-40X6) • • • • • • Jl:;;j<.y • • • • • • • 
Lifter Connecting Plate· • • • J:P-':7m1/ittH.oc · 
Upper Feed Roller Lifter (Left)• J:P-7m1/(ii:) · 
Upper Feed Roller Lifter Pin • J:P-7m1/e0

:,., • 

Retaining Ring • • • • • • A I- o/ ::;f I} 1/ ;J • 

Lifter Connecting Plate • 
Screw(3/16-32X 2. 2) • • • 
Roller Press Bar Bracket 
Screw(M5-0. 8 X 14) • • 
Lifting Lever Sleeve • • 
Screw(l!/64-40X5.5) • • 
Nut • • • • • • • • • • • 
Stop Screw(l!/64-40 X 26) 
Roller Press Spring· • • 
Upper Feed Roller Bracket· 

• J:P-7/ft I} • • 
. JJ::-* 1/ . . . . . 
· J: P - ':7 fill ::i: i* 1e! :\'- • 
. 1l: ;;j<. y . . . . . . . 
• J: P -7 v ?{-;;_ I} -::;1' • 
. ll:-i'- 1/ • . • . . • 
. Po/:lTo/" .... 

-, L o ' '" • -"' I' o/ /', Yf. 1/ • • • • 

· J: P - ':7 fill ::i: ,>{ i<- • • 
• J:P-7:f7-7"o/ J- • 

• 1 
• 2 
. 3 
. 2 
• 2 
• 2 
• 1 
• 1 
• 1 
• 2 

• 1 
. 2 
• 1 
. 1 
• 1 
. 1 
• 1 
• 1 
• 1 
• 1 

Screw(M6-1 X 35) • • • • • • • J!:;l<,y • • • • • • • • 2 
Knock Pin· • • • • • • • • • / o/ ;J l::

0

1/ • • • • • • 2 
Roller Press Bar Bushing(Upper) • J:P-7flll::i:1*::f:;,'i:/:i (J:) · 1 
Screw(M6-1X6) • • • • • • • • • Jl:i'-Y • • • • • • • • • • • 1 
Roller Press Bar Bushing(Lower) • J:P-7flll::i:1*::io/'i:/:i(r) · 1 
Upper Feed Roller Press Bar· • J:p-7flll::i:1* · • 1 
Retaining Ring • • • • • • • • • A I- o/ ::;f I} 1/ ,f · · 1 
Stop Pin • • • • • • • • • • • • A I- o/ ::;te·:,., • • 1 
Washer • • • • • • • • • • • • • TJ o/1/-\' · · · · 1 
Upper Feed Roller Lifting Lever· ~m1/ · · · · • 1 

Corrugated Washer· • • • • • • • /Bt~TJ o/1/-\' · 
Screw(M6-1 X 9) • • • • • • • • • Jl:i<,y • • • • 
Upper Feed Roller Bracket, C. Set J:P-':7::i':7-?"o/ 1-(*Jl) 

. 1 
• 1 
• 1 

From the Library of Superior Sewing Machine & Supply LLC



1 9 

10~ 

9 

<~ 
23 -~ 

5 

' 
, 

22 

17 

:-.~. 
' ' ' 

.. 

12 

31 

.. 

28 

MISCELLANEOUS FOLDER 1 9 
Amt. Ref. 

Nu 
1 
2 
3 
4 
5 
6 
7 
8 

. 9 
10 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 
34 
35 

Parts 
Nu 

3120112 
110009 
000538 

3120111 
110035 

3120221 
001123 
000644 

3120224 
120031 

Description £ ~ ~ 
Fabric Guide(Right) (Rear)· • ,(ffjf,,( F(:ti) (~) • • 1 
Screw(M4-0. 7 X8) • • • • • • 11:.;j<.$/ • • • • 7 
Washer • • • • • • • • • • • '7 o/ 1/ -v • · · · · · 4 
Elastic Tape Guide Bracket(Right)JE'.ffl#(:ti) • • • • • 1 
Screw(M4-0.7Xl0) • • • • • Jl:.;j<.$/ • • • • • • • 6 
Fabric Guide(Right) Unit • ,(ff;b',1 F(:ti) (*.ll) • • 1 
Washer • • • • • • • • • • '7 o/ 1/ -v · • · · · • 2 
Spring Washer· • • • • • • 7-::1'!) 1/·f'7 o/1/-V • • 2 
Elastic Tape Guide(Rear) • ::l.J,.;b',1 F(~) (4,$:::f.J,.}sv)l 
Screw(M4-0. 7X20) • • 11:.;j<.$/ • • • • • • • • 2 

000505 Spacer • • • • • • • A~-~ ... • • • . 4 
3120105 Cylinder Holder· • • ;c.71/ !) 1/ :1/Jlj{{f;j:}i{ • • 1 

110011 Screw(M5-0.8Xl0) • • 11: * 1/ • • 
•;b7-·. 

• 2 
0094664 Collar(6.1Xl2X8mm) • 1 

. 1 

. 1 

. 2 

. 1 

. 2 
• 2 

009604 Screw(ll/64-40X5.5) • 11: * 1/ • • 
. ~fjj ::f .J,. • 000588 Anti-Shock Rubber • • 

3100115[0067031]Cylinder Guide Bar Bushing ·7o/1/:i· 
3120113 Cylinder Guide Bar · v!J :,,,'.5l;b',,( F · 

·-ro/r· •. 000009 Nut • • • • • • • • • • • • 
000426 Washer • • • • • • • • • • . '7 o/1/-V ••• 

3120260 
3120259 
3120261 
3120258 
3101226 
3120218 
3120223 
3120262 

130015 
130023 

3120106 
3120109 

110001 
0094201 + 
110012+ 

Elastic Tape Guide Bracket(Lower)JE'.ffl#(r) • • • 1 
Elastic Tape Guide Bracket (Middle) JE'.J;l!.#('P) • • 1 
Bracket(Middle) Fixing Plate • • JE'.ffl#(<p)Jlj{{-J'# • • 1 
Elastic Tape Guide Bracket(Upper)JE'.ffl#(J:) • • • • • 1 
Spacer · · · · · · · · · · · · · A~-~ · · · · · · 1 
Elastic Tape Holder· • • • • • • ::f.J,.7-::1'~-:7(4;$:::f.J,.}sv)l 
Elastic Tape Guide(Left) • • • • ::f.J,.;b',1 P'(ir:) • · 1 
Elastic Tape Guide Bracket Cover JE'.ffl#;b.1-t- • • 1 
Screw(M4-0. 7X8.5) • • • • • • • Jl:.;j<.$/ • • • • • • 2 
Screw(M3-0.5X5) • • • • • • • • Jl:.;j<.$/ • • • • • • 2 

Elastic Tape Guide Bracket(Lower) Cover JE'.J;l!.#(r);b.1-t- • • 1 
Fabric Guide(Left) • ;fp;b',1 F(ir:) • · • • 1 
Screw (M4-0. 7 X 5. 4) • 11:.;J<. $/ • • • • • • • 2 
Cover Lat ch Spring • ;b .1-t- 7 o/ 1- .1-t.i<, • • 1 
Screw(M4-0. 7X5) • • 11:.;j<.$/ • • • • • • • 1 

From the Library of Superior Sewing Machine & Supply LLC



20 

2 

~-· 
4 

17 

18 ., 

I 

! 

4 

.. @··. 
~ 

5 

23 

8 
7 

-~ 

EXTRA PARTS 
···-,. ~-( 

.·:::._'_'> 38 ~-la 
24-~ :. _____ --- .. _.

2
~: __ ~ 
r ._ 28 

25 , 

26 

' 

" '· 
. ':--- .. 

' ' 
' 

13~ 

1-® 

20 

29 

MISCELLANEOUS TENSION ROLLER 20 
Amt. 
Reg. 

Ref. 
Nu 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24-1 
24-2 
25 
26 
27 
28 
29 
30 

31 
32 
33 
34 
35 
36 
37 
38 

Parts 
Nu 

3100767 
3100768 
3100769 
3100770 

009220 
0063469 
000145 

0064173 
006475 
006662 

3300101 
009955 
000666 

0031014 
0031015 

009853 
3110130 
3120240 
3120241 
0065258 

000428 
006920 

3120114 
0065253 
0067140 
0032719 

001459 
0067023 

003638 
3120244 
3120243 

Description 
Rear Tension Roller, C. Set(2) 
Rear Tension Roller, C. Set(l) 
Rear Tension Roller· • • • • 
Tension Roi !er Ball Bearing· 
Screw(ll/64-40X8) • • 
Tension Roller Shaft • 
Nut • • • • • • • • • · 
Tension Roller SI ider • 
Screw(M8-l.25X 16) • • 
Guide Screw(l5/64-28X 11) • 

£ ~ 
• -f&ij! 9 o - 7 (*Jl.2) 
. -f&ij! \) 0 -7 (*.Ill) 
. -f&i)! \) 0 -7 ... 
· )j{- ;1,,r::: 7 \J -:,.,, 1f • 
•J!:.;j,.y• ••••• 
• 71/1/ 3 1/ 0 -7ifilb • 
·To/~· •• 
• 7.. 7 ,1 ~- • • 
• 11: -* 1/ • . . 
• ·jf -1 p- -* 1/ . 

• I 
• I 
• I 
. 4 
. 3 
• 2 
. 4 
. 2 
. 2 
. I 

Tension Roller Holder· • *1v1l · · · · I 
Screw(M8-l.25X65) • J!:.;j,.y • • • • 2 
Washer······· • '7o/1/-'f • • ·4 
SI i de r Stop • • • • • • 7.. 7 ,1 ~- 7.. ~ o/ -;I' • • 2 
Slider Stop Handle • • 7..7,{~'7.. ~ --y-;1'1,-:,.,,p-;1,, • • 2 
Screw(ll/64-40X6.5) • J!:.;j,.y • • • • • • • 2 
Lower Tension Roller, C. Set (2) • Til! 9 o -7 C*Jl.2) • I 
Lower Tension Roller, C. Set(!)· Til!\l 0-7 (*.Ill) • I 
Lower Tension Roller • Til!\l 0-7 · · 1 
Lower Roller Holder· • • To-7i:;' · · I 

Washer • • • • • • • • 
Wood Screw( <P 5.8X32) • 
Front Tension Roller, C. Set 
Front Roller(Long) • 

11 11 (Short) • • • • 
Collar(l0X16X6mm) • • • • 
Screw(9/64-40 X 3) • • • • • 
Elastic Tape Guide (Front) • 
Screw(ll/64-40X4) • • • • 
Front Roller Shaft • • • • 
Front Roller Shaft Connector 

·'7o/1/-'f• • . ** 1/ •.. · wJi* 9 o - 7 C*Jl.) • 
· AA o - 7 < *) · 

II (ffi) • • 
,jJ7-· .... 
. 11: -* 1/ • . . • • 
· ::::lAtf,{ P-(M) • 
• 11: -* 1/ . . . . . 
· AA o - 7 ifilb · · · 
· M O - 7 ifilbm-¥ · 

• 2 
• 2 
• I 
• I 
. I 
• I 
• I 
• I 
• I 
• I 
• I 

000429 Washer • • • • • • • • • • • • '7 o/ 1/ -'f • • • • 
009891 [009936] Screw(M8-l. 25 X 20) [M8-1. 25 X 20] • 11:.;j,. 1/ · • • • • 

• I 
. I 

160007 Screw(M6-1X6) • • • • • • • J!:.;j,.y • • • • • 
3120245 Front Roller Holding Shaft • Mo-7x:r.ifilb · 
0067025 Bracket • • • • • • • • • • • 77 ".7 o/ ~ • • • 

009877 Knob Bolt(M10-l.5X20) • • • /:;l;j{;t., ~ · · · 
009947 WoodScrew(4>5.IX25)· • • ·*-*Y· · · · · 

0064166 Elastic Tape Guide (Front) • • dA··Jf ,{ !-"CM) · 

Ref. Parts iMi ./fl~ ffl 
No. No. Applicable Models 

I 3100767 VC3845P-348-WOIA/UT-A50/AS3 
-308-W05A/UT-A50/AS3 

17 3110130 -340-W06A/UT-A50/AS3 
-188-Y03C/UT-A50/AS3 

23 3120114 -172-Y04C/UT-A50/AS3 
-196-Yl4C/UT-A50/AS3 

I 3100767 VC3845P-172-Y04C-1/UT-A52/AS3 
17 3110130 

-- --- -

• 2 
• I 
• 2 
• 2 
. 4 
• I 

From the Library of Superior Sewing Machine & Supply LLC



r 
21 

VC3845P-308-W05A 

9 

7 

101 
8 

VC3845P-340-W06A 

i 

VC3845P-308-W05A, 340-W0SA EXCLUSIVE PARTS 21 
Amt. 
Req. 
• 1 
. 1 
. 1 

Ref. Parts 
Nu Nu 
1 3129104 
2 3127014 
3 001186 
4 3127003 
5 000327 
6 003302 
7 3129004 
8 3128004 
9 3120274 

10 3129205 

11 
12 
13 
14 
15 
16 

3120232 
3120233 
3129105 
3127025 
3128010 
3120275 

Description JI, ~ 
Needle Clamp(4.8-13-13) • • it.ii:} · · · · · · · 
Presser Foot, C. Set(4.8-13-13) ·¥11:c.(*.ll.) • • • • • • 
Screw(9/64-40X7.8) • • • • • • .!.l:.t-1/ • · • · · · · 
Stop Pin • • • • • • • • • • • ¥Jl:c.(J::)7- r o/,r{t:'1/ • 

Lock Nut • • • • • • • • • • • Po/7To/ r · 
Adjusting Screw(l/8-44X II) • • li.lMili.t-:? • 
Feed Dog • • • • • • • • • ml.J • · · · 
Stitch Plate(4.8-13-13) • • #t& · · · · 
Looper Holder· • • • • ;J..,-/S:iJ, • · ... 
Needle Guard(Rear) • • • • it~Jr(f&) · 

• 2 
. 1 
. 1 
. 1 
. 1 
• 1 
• I 

Elastic Tape Holder· • • • :i'.b.:r-7"~Jr(3;;$::i'J.,.Jsv)l 
Elastic Tape Guide(Rear) • -:J.'J.,.-Jf,{ F(f&) (3;;$::i'.b.}sv)l 
Needle Clamp(4.0-10-I0-10) • it.ii:} · • · · 1 
Presser Foot, C. Set(4.0-I0-10-10) ¥Jl:c.(*.ll.) • • 1 
Stitch Plate(4.0-!0-10-10) • iH& · · · · I 
Looper Holder· • • • • • • • • • ;J..,-/S:iJ, • • • 1 

From the Library of Superior Sewing Machine & Supply LLC



I 

22 

VC3845P-254-W07E 

2-1 
2-2 

. II 

VC3845P-280-W08E 

14 

"' ~6 
• 5 

VC3845P-303-W09E 

_, 
20 

' 

21 

"' ~6 
,' 5 

7 

15 

9 

171':: 
00 . 

I 
" 

~4 00 

• 
I 

" 
" 

* 00 

" ~ 
251 

12 

0 
0 

0 
0 

0 

0 

" .,.~_.__s.,, ·> _,_,_ _..., 

VC3845P-254-W07E, 280-W0BE, 303-W09E EXCLUSIVE PARTS 22 
Amt. 
Reg. 

Ref. 
Nu 
1 
2-1 
2-2 
3 
4 
5 
6 
7 
8 
9 

10 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 

(ii) 

Note : 

Parts 
Nu 

3129101 
3127006 
3127070 
001186 

3127003 
000327 
003302 

3129001 
3128001 
3120271 
3129201 

3120237 
3120228 
3129106 
3127028 
3129005 
3128005 
3120276 
3129206 . . . . . 
3129107 

3127030 
3129006 
3128006 
3120277 
3129207 

Description Jh ~ 
Needle Clamp(6.4-6.4-6.4-6.4) • • *JJ::;( • • • • • • • 
Presser Foot, C. Set(6.4-6.4-6.4-6.4)fll!::r.(*.11.) • • • • 

11 11 ( 11 ) (Extra) flll::r. (*.II.) 
Screw (9/64-40 X 7. 8) • • • • • • JJ::-i'-:? • • • • • • • 
Stop Pin • • • • • • • • • • • ¥1!::r.(J:)A 1' ::u{t:0

:,-,. 

Lock Nut·········· ·Po/:7T-Y1'· 
Adjusting Screw(l/8-44xll) • • Wlilimff.1/ • 
Feed Dog • • • • • • • • • • • * lJ • • • • 
Stitch Plate(6.4-6.4-6.4-6.4) • • **& · · · · 
Looper Ho Ider • • • • 
Needle Guard(Rear) • • • 

• JJ..,-.1{i,- •• 

. *~-7 (:/&) . 

Elastic Tape Ho Ider • • • • :::i'A 7--;t'~-7 · 
Elastic Tape Guide(Rear) • :::i'J:,.·jf,f P'(:f&) · 
Needle Clamp(6.4-7.2-7.2-7.2) • • ii-j-JJ::;( • • • • 
Presser Foot, C. Set(6.4-7.2-7.2-7.2)fll!::r.(*.11.) • 
Feed Dog • • • • • • • • • • • • *IJ · · · · 
Stitch Plate(6.4-7.2-7.2-7.2) • • iH& • · • · 
Looper Holder· • • • • • • • • • JJ..,-.1{i,- • • 

Needle Guard(Rear) • • • • • • · *~-7(:f&) · . . . . . . . . . . . . . . . . . . . . 
Needle Clamp(4.8-8.5-8.5-8.5) • • *JJ::;( • • • 

Presser Foot, C. Set(4.8-8.5-8.5-8.5)fll!::r.(iJi) • 
Feed Dog • • • • • • • • • • • • *IJ · · · · 
Stitch Plate(4.8-8.5-8.5-8.5) • • iH& · · · · 
Looper Ho Ider • • • • • • • • • • JJ..,-.1{i,- • • 

Needle Guard(Rear) ·······it~?"(:/&)· 

Ref. No. 2-2 flll::r.(*.11.) 31270701:l:~rtJ:i Ay---;t'Jfl-c.'T. 
:jJ\'il'f!!O)flll::r. (*.11.) 312 7 0060)fll!::r.O) rtJ 1±3 Smm"(', .:. O)flll::r. (iJi) l±fll!::r.O) rtJ il>S Smm-c.'T. 
Presser Foot, Complete Set 3127070 of Ref. No. 2-2 
is for wide elastic tape. 
The width of this Presser Foot, Complete Set is 55mm, 
while the width of standard Presser Foot, Complete Set 
3127006 is 35mm. 

• 1 
• 1 
• 1 
• 1 
. 2 
. I 
• I 
• I 
• I 
• I 
• I 

• I 
• I 
• 1 
• I 
• I 
• I 
• I 
• 1 

• I 

. 1 
• I 
. 1 
. 1 
• 1 

From the Library of Superior Sewing Machine & Supply LLC



23 

VC3845P-445-W20E 

12 

. 

19 

26 

27 

1/ 

13 

15 

18-----w 
17~ 

.. _}/ 

21 

,.. 
i 

I +VC3845P-445-W20E EXCLUSIVE PARTS 
Ref. Parts 

Nu Nu 
1 3129118 
2 3127130 
3 110009 
4 001228 
5 3127174 
6 0094839 
7 3127176 
8 150003 
9 3127136 

10 000327 

11 003302 
12 3129009 
13 3120279 
14 3120264 
15 3128011 
16 3129214 
17 3129215 
18 110027 
19 3120488 
20 3120482 

21 3120481 
22 120031 
23 120024 
24 3120484 
25 160000 
26 3120489 
27 3120483 

Description .II, ~ 
Needle Clamp(6.4-12.7-12.7-12.7) iJ-.Jl::j • • • • • • 
Presser Foot, C. Set(6.4-12.7-12.7-12.7) J'll!:c.(*11.) • 
Screw (M4-0. 7 X 8) • • • • • • .Jl::-i'-1/ · • 
Screw (3/3 2-56 X 3. 2) • • • • • .Jl::-i'-1/ • • • • 
Presser Foot Spring(0.6mm) • j1j!:c./{;:t. • • • 
Presser Foot Spring(0.4mm) • j1j!:c./{;:t. • • • 
Spring Press Pin • • • • j1j!:c./{;:t.J'll!1/ • 
Screw(M3-0.5X6) • • • • .Jl::-i'-1/ • • • • 
Presser Foot Hinge Pin • J'll!:c. e :,.,1/e':,., · 
Lock Nut • • • • • • • • Po/ 7To/ 1-- • 

Adjusting Screw(l/8-44X 11) · • liJlilwi.:f-1/ • • • 
Feed Dog • • • • • • • • • • • *!i · · · · · 
Looper Holder· • • • • • • • • JJ;-/{i,- • • • 

Elastic Tape Holder· • • • • • ::i'J:,.7--f~J;- • 
Stitch Plate(6.4-12. 7-12. 7-12. 7) itt.& · · • · · · 
Needle Guard(Rear) • • • • • • • £1,~J-;-({&) • • • 
Supplementary Needle Guard(Rear) tiliWJ&t~J-;-({&) • 
Screw(M2.5-0.45X3.5) • • • • • • .Jl::-i'-1/ • • • • • 
Elastic Tape Guide(Rear), C. Set dJ:,.j:f,1}"(:/&)(*11.)· 

Spacer • • • • • • · A~--!r · · · · 

Setting Block· • • • J&{sj'J-;-:;t't:1 o/ 7 · 
Screw(M4-0.7X20) • • .JJ::-i'-1/ • • • • • 
Screw(M4-0. 7 X 14) • • .Jl::-i'-1/ • • • • • 
Elastic Tape Positioning Collar· {:U:tl#I:;( :J:J7- · 
Screw (M3-0. 5 X 3) • • • • • • • • .Jl::.:f-1/ • • • • • 
Elastic Tape Roller· • • • • • • ::i'J:,.'ff-1 }"::i P • 

Elastic Tape Guide(Rear) Shaft • dJ:,.j:f,{ F(:/&)~ · 

(lt) ;: 0)~-1/ l'i4'-@Iim1JD L, t1:"E-7'1v:a-fc.tG L, -Cv' 1: T. 
Note:This page contains the model added to the previous Parts List. 

23 
Amt. 
Reg. 
• 1 
• 1 
• 1 
. 1 
• 1 
• 2 
. 1 
• 1 
• 1 
. 1 

• 1 
. 1 
. 1 
. 1 
• 1 
. 1 
• 1 
. 1 
. 1 
. 1 

. 1 
• 2 
• 1 
• 2 
• 2 
• 1 
• 1 

From the Library of Superior Sewing Machine & Supply LLC



24 

VC3B545P-319-W24E 

2 
D.-------11 

4---f ~ 9 : $----11/· 
-r~····:1·: 

!,,,. i \ r~: .1;:: 
: : : "' 

5 
0 

... 

i 
I 

12 

1a4 
17-1) 

'~.;-, 
'-.,__'-..._a;?",_",,--::: 

15 

19 

0 

0 

T 
+VC3B45P-319-W24E EXCLUSIVE PARTS 
Ref. Parts 

Na Na 
I 3129120 
2 3127170 
3 110009 
4 001228 
5 3127174 
6 0094839 
7 3127176 
8 150003 
9 3127136 

10 000327 

11 
12 
13 
14 
15 
16 
17 
18 
19 

003302 
3129010 
3120282 
3128012 
3120237 
3129219 
3129215 

110027 
3120228 

Description JI, 1, 
Needle Clarnp(6.4-6.4-12.7-6.4) • iitll:::/ • • • • • 
Presser Foot, C. Set(6.4-6.4-12.7-6.4) :lfp.:r.(*Jl.) • 
Screw(M4-0. 7X8) • • • • • • ll:::-*-s? • • 
Screw (3/32-56 X 3. 2) • • • • • ll:::-*-s? • • • • 
Presser Foot Spring(0.6rnrn) • :lfp.:r./{-* • • • 
Presser Foot Spring(0.4rnrn) • :lfp.:r./{-* • • • 
Spring Press Pin • • • • :lfp.:r./{-*:lf!!'i/ • 
Screw (M3-0. 5 X 6) • • • • ll:::-* -s? • • • • 
Presser Foot Hinge Pin • ¥f!.:r.t::,,-s?1::0

:,, • 

Lock Nut • • • • • • • • P o/ ;1 To/ " · 

Adjusting Screw(l/8-44Xll) • • llffilW-*-s? • 
Feed Dog • • • • • • • • • • • ~ lJ • • • 
Looper Holder· • • • • • • • • Jv-/~i, · 
Stitch Plate(6.4-6.4-12.7-6.4) • iitt.!t · · · 
Elastic Tape Holder· • • • • • • ::i'A'J"-7'':ftl:r · 
Needle Guard(Rear) • • • • • • ·iit'Jt-':r('f&) • · · 
Supplementary Needle Guard(Rear) Mil!b\it'Jt-':r('f&) • 
Screw (M2. 5-0. 45 X 3. 5) • • • • • • ll:::-*-s? • • • • • 
Elastic Tape Guide(Rear) • • • • ::i'A'}:f,{F('i&) • 

(tt) .:. 0),-,::--s? l'i"f@IJl.1!1JO L- tc: "E-7'1v :a-~t!G L- "Cv' :le To 
Note:This page contains the model added to the previous Parts List. 

24 
Arnt. 
Req. 
• I 
. I 
• I 
• I 
• 1 
• 2 
• I 
• I 
• I 
. 1 

• I 
• I 
. I 
• I 
• I 
• I 
• I 
• I 
. I 

From the Library of Superior Sewing Machine & Supply LLC



25 

1 -1 
l-2 

16 

27 

'( 
22 

' ' 

2~; 
20 

~ 

' • 
. ', 

"c-.. 
' ' 

19---® 

20--® 

<'~ ___ ,,· ~ ,-' 
. , ~ 

, •••. ,------~~ 29 

-~ 30 
31 

13\..· 

W20E Only 

33 

27 

5 

' 34 

~ 
21 ~ ' 

<f)-36 

,L3s 
1 I , , ,:' 

, ' 

., 
, ' 

' ' ' 

20 

, . 

··cQ· .. ___ .. -- -'<~o 29 

13 31 

\..,-

MISCELLANEOUS TENSION ROLLER for Sub-models -ij-:f '1:¥ Jvffl i:i-=:, 00~ 

£ ~ 

25 
Amt. 
~ 

Ref. Parts 
Nn Nn 
1-1 3120359 
1-2 3120358+ 
2 0067025 
3 009877 
4 009947 
5 3120367 
6 3120366 
7 160007 
8 3120365 
9 3120364 

10 000234 

11 3120360 
12-1 3120361 
12-2 3120368+ 
13 009220 
14 3120363 
15 3120362 
16 3120379 
17 3300101 
18 009955 
19 000666 
20 000145 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 
34 
35 
36 

0064173 
006475 
006662 

0031014 
0031015 
009853 

3120369 
3120374 
3120371 
3120373 

3120372 
3120370 
3120378 
0065258 
006920 
000428 

Ref. 
No. 

1-1 

12-1 

1-2 
12-1 
12-2 

16 

Parts 
No. 

3120359 

3120361 

3120358 
3120361 
3120368 

3120379 

Description 
Front Tension Roller, C. Set · M~ lJ P - 7 C*Jl.) • 

II II II II • 

Bracket • • • • • • • • • • • ·f7 J-;- o/ I- • • • 
Knob Bolt(M10-!.5X20) • • • /7,j{;J;J- • • • 
Wood Screw( 4> 5 .1 X 25) • • • • *-* ::;' · · · · · 
Front Roller Holding Shaft • wJP-7:X:r.iMJ • 
Front Roi !er Shaft Lever Connector WJP-7iMJJlro*i*-¥ · 
Screw(M6-1 X 6) • • • • • • • ll:;j<.::P • • • • • 
Front Roller Shaft Lever • ·wJP-7iMJJlro· · ··· 
Front Roller Shaft(Short) • • wJP-7iMJ(m) · 
Nut············ ·To/l--····· 

Front Roller(A) • • • • • • • wJP-7 (A) • • 
Front Rol ler(B) (See table) • wJP-7 (B) Cf~~fflO 

11 11 (Long) (See table) 11 11 (:!Jt) Cflii:l~lffl) 
Screw(l!/64-40X8) • • • • • • ll:;j<.::;' • • • • • • 
Front Roller Shaft(Long) • • • WJP-7iMJ(:llt) · · 
Front Roller(C) • • • • • • • • WJP-7 (C) • • • 
Rear Tension Roller, C. Set· • ~~I} P-7 (*.!!.) • 
Ho I de r • • • • • • • • * Jv :$1' • • 
Screw(M8-!. 25X 65) • ll:;j<.::;' • • 
Washer • '7 o/ '1/'1' • 
Nut • • • • • • • • · To/ 1' • • 

• 1 
• 1 
• 2 
• 2 
• 4 
• 1 
• 1 
. 6 
. 2 
• 1 
• 2 

• 2 

• 4 
. 1 
• 1 
• 1 
. 1 
. 2 
. 4 
. 4 

SI i de r • • • • • • 
Screw(M8-!.25X16) 
Screw(15/64-28Xll) • 
Slider Stop· • • • • 
Slider Stop Handle • 

•7-7.,(:$1'· ·2 
• ll:;j<. ::;' • • • 2 
• ll: -* 1/ • • • 2 
• 7- 7 .,( :$1' 7- J- o/ 7' • • 2 
• 7- 7 .,( :$1' 7- I- o/ 7' r, 1/ F Jv • • 2 

Screw (11/64-40 X 6. 5) 
Tension Roller, C. Set(!)· 
Ro I !er Shaft • 
Roller(B) • • • 
Roi !er Spacer· 

Roller(C) • • • 
Ro 11 er (A) • • • 
Lower Tension Roller, C. Set 
Lower Ro lier Ho Ider • • 
Wood Screw(4>5.8X32) • 
Washer • • • • • • • • 

Amt. im ffl ttitffl 

,L .l, '" • .11:.-1' V . . • • • • • • . 

• P--7$df• • • • 
• P -7 (B) · · · 
• 0 -7 ;,_~--if" . 

• p - 7 (C) • • • 
• P - 7 (A) • • • 
· r~ lJ P -7 C*.ll.) • 
• ""f P-7i,-. 
. *-* 1/ . . 
• '7 o/ 1/ '1' • • 

Req. Applicable Models 
VC3845P-254-W07E/UT-A50/AS3 

1 -254-W07E/UT-A60/AS3 
-280-W08E/UT-A60/AS3 

2 -303-W09E/UT-A50/AS3 
-319-W24E/UT-A50/AS3 

1 
1 VC3845P-445-W20E/UT-A70/AS3 
1 

1 VC3845P-254-W07E/UT-A50/AS3 
-303-W09E/UT-A50/AS3 

• ,.- ,;,,..~~ '••~ '"" 1,,.n 

. 2 
• 2 
. 2 
. 2 
• 2 

• 2 
. 2 
. 1 
• 1 
• 2 
• 2 

From the Library of Superior Sewing Machine & Supply LLC



26 

VC3845P-188-YD3C 

j • . 
1 Bit 
2 

/:a 
, 5 

3 -- '-~-:~-~ ~---
4 

VC3845P-172-Y04C 

I 

19 

/:a 
,' 5 

VC3845P-196-Y14C 

T 

0 

0 

VC3845P-188-Y03C, 172-Y04C, 196-Y14C EXCLUSIVE PARTS 26 
Ref. Parts 

Nu ~ 
1 3129102 
2 3127010 
3 001186 
4 3127003 
5 000327 
6 003302 
7 3129002 
8 3129202 
9 3120231 

10 3129204 

11 110007 
12 000711 
13 3120272 
14 3128002 
15 3120250 
16 3120251 
17 3120230 
18 3129103 
19 3127012 
20 3129003 

21 
22 
23 
24 
25 
26 
27 

3129203 
3120273 
3128003 
3129112 
3127041 
3129213 
3128008 

Amt. 
Description £ 1'i Reg. 

Needle Clamp(4.8-10-4.0) • · · ;itl.1::/ · • • • · · • • 1 
Presser Foot, C. Set(4.8-10-4.0) PJ!::r.(Afl) • • • • • • • 1 
Screw(9/64-40X7.8) · · • • • • 1.1::i'-V' • • • • • • • • 1 
Stop Pin • • • • • • · • · • • PJ!::r.(J:)7.1' o//~l:::

0

1/ • • 2 
Lock Nut • · • · • • · · • · • t:1:;., ;1-t":;., I- • • 1 
Adjusting Screw(l/8-44Xll) · · ii.!l!Mii'-V' • • • • • • • 1 
Feed Dog • • • • • • • • *!} · · · · · · · · · · 1 
Needle Guard(Rear) • · ·it~?"(~)· • · • · · • 1 
Elastic Tape Holder· · · ::fA'J"-7'~7(2::;js:::fA}..v)l 
Needle Guard(Front) (B) · &t~7(M') (B) · • 1 

Screw(M2.5-0.45X6) • • · 1.l::i'-1/ • • • 1 
Pin· • · · · • · • · • · 1::

0

::,...-, • • • • I 
Looper Ho Ider · • · • · • 1v-/~i;- · · l 
Stitch Plate(4.8-10-4.0) · &H.& • · • • 1 
Upper Feed Roller(30 teeth)· · J:0-7 (30i.l.l) · • 1 
Lower Feed Roller(l9 teeth)· · Tt:1-7 (19i.l.J) • · 1 
Elastic Tape Guide(Rear) • • • ::fA:Jf-1 F(~) (2::;fs:::fA}..v) 1 
Needle Clamp(4.0-10-3.2) • · · ;itl.1::/ • • • 1 
Presser Foot, C. Set(4.0-10-3.2) PJ!::r.(ffl) • • • 1 
Feed Dog • • • • • • *!} · · · · · 1 

Needle Guard(Rear) ·;it~?"(~)· 
Looper Holder· · • · Jv-/~i;- · 
Stitch Plate(4.0-10-3.2) • &t:t.& · • • • 
Needle Clamp(5.6-10-4.0) · ;itl.1::/ • • • 
Presser Foot, C. Set(5.6-10-4.0) PJ!::r.(*.li) • • 
Needle Guard(Rear) • • · ·;it~?"(~) · 
Stitch Plate(5.6-10-4.0) • • · • &H.& • • • • 

. 1 

. 1 

. 1 
• 1 
• 1 
. 1 
• 1 

I .1 
ii 

I 
! :, 

From the Library of Superior Sewing Machine & Supply LLC



I 
' ' 

27 

VC3845P-172-Y04C-1 

22 

~ 
~ 23 

24 

~. 
27 

~ .. _ 

28 : 

----. 

-.- 33 

'" ~ ~ 
11 

12ft 

.··41: 
.-- 9 ' . ' 

'k1 . 

~~ 
: ij--11 

i \ 

20 

21 

34 

44~

2

~ :_- •. ·._ 

-~ ~ . 
1 ·. I .> 

I -, 43 _/ ·· 
/ 45 • 

,A 
[01 ,/ 46-1 

~-- I 46·2 

47 
' ~ 

26 
; -. 

3<~ <__ ' 

~----~ \ 

"' ·-. ·------~38 ~39 (] --- v--i, ··· ..... $······..... '.':;, .. 

"~~ ····.~· .. !~'., 
37_j • ·-., 

~36 

T 
~---------··· -·., 

VC3845P-172-Y04C-1 EXCLUSIVE PARTS 
Ref. Parts 

Nu Nu 
1 3127032 
2 001186 
3 3127037 
4 160001 
5 003302 
6 000327 
7 3127040 
8 001228 
9 0094839 

10 3129103 

11 3128007 
12 3129203 
13 3129007 
14 3120273 
15 3129204 
16 110007 
17 000711 
18 3120250 
19 3120251 
20 3120460 

21 3120464 
22 3120463 
23 3120462 
24 3120480 
25 3120482 
26 3120481 
27 120031 
28 120024 
29 3120484 
30 160000 

31 3120485 
32 3120486 
33 3120483 
34 3120475 
35 0067025 
36 009877 
37 009947 
38 3120478 
39 3120477 
40 160004 

41 3120476 
42 0067023 
43 003638 
44 0032719 
45 001459 
46-1 0067140 
46-2 0065253 
47 009220 

Description J!r ~ 
Presser Foot, C. Set(4.0-10-3.2) W:c.(iJl) · 
Screw (9/64-40 X 7. 8) • • • • • • ll:.;j,. v • · 
Presser Foot Spring • • • • • • W:c.,,~.;j,. · 
Screw(M4-0. 7 X4) • • • • • • • ll:.;j,.v · • 
Adjusting Screw(l/8-44X 11) • • IDli!W.t-1/ • 
Lock Nut • • • • • • • • P o/7To/ 1' • 
Presser Foot Hinge Pin • • • W:c. l:: :1/vl::0 :1/ • 
Screw(3/32-56X3.2) • • • • • ll:.;j,.v • • · 
Presser Foot (Smal I) Spring · ,J,W:c.,,~.;j,. · · · · 
Needle Clamp(4.0-10-3.2) • • itll:/ • · · 

Stitch Plate(4.0-IOX3.2) • • iHlii · · · 
Needle Guard(Rear) • • • #~-7('1&) · 
Feed Dog • • • • • • • • $IJ • · · · 
Looper Holder· • • • • • Jv-/~# · · 
Need! e Guard (Front) (B) • #~-7 (AA) (B) 
Screw (M2. 5-0. 45 X 6) • • • ll:.;j,. v • · · • 
Pin·········· ·t0

~···. 

Upper Feed Roller(30 teeth)· • l:t:1-7 (30i1J) • 
Lower Feed Roller(19 teeth)· • "fp-7 (19i1J) • 
Fabric Guide (Right) Unit • ;{ff;J:f ,{ F (:ti) C*.ll.) • 

Fabric Guide(Left) • • • • • • ;{ffjf,{ F(1i'.) · · · 
Elastic Tape Guide(Left) • • • ::1'.t,.;J:f ,{ F (E'.) • • 
Elastic Tape Holder· • • • • • ::::fA:Y--7''ft-7 • • 
Elastic Tape Guide(Rear), C. Set ::::f.t,.-Jf-1 F(f&)(*.ll.) • 
Spacer • • • • • • • ;;v-~--1;1- • • • 
Setting Block· • • • • • • • • • l&ft-7:::t't:1 o/ 7 · 
Screw(M4-0. 7X20) • • • • • • • • ll:.;j,.v • · · · • 
Screw(M4-0. 7Xl4) • • • • • • • • ll:.;j,.v • · · • · 
Elastic Tape Positioning Collar· 1l'lJi'.iJcj;JJ7- • 
Screw (M3-0. 5 X 3) • • • ll:.;j,. v · · · · 

Elastic Tape Roller· • • • • • 
Elastic Tape Spacer • • • • • • 
Elastic Tape Guide(Rear) Shaft 
Front Tension Roller, C. Set 
Bracket • • • • • • • • • • 
Knob Bo It (M 1 O-1. 5 X 2 0) • • • 
Wood Screw(</> 5.1 X 25) • • • • 
Front Roller Holding Shaft • 
Front Roller Shaft Connector 
Screw(M6-1X4.8) • • • • • 

Front Roller Shaft • • • • 
Elastic Tape Guide (Front) • 
Screw(ll/64-40X4) • 
Collar(l0Xl6X6mm) • 
Screw (9/64-40 X 3) • • 
Front Roller(Short) • 

11 (Long) 
Screw(ll/64-40X8) • 

• ::::f.t,.-Jf-1 F::z t:1 · 
• ::::f J,. ;J:f -1 F A A. - -1;1- • 
• :::1· A ;JJ' ,{ F ( 'I&) il!dJ • 
· AA~ lJ t:1 -'7 C*Jll • 
· 77-'l"o/ 1' · · • 
• / :;t';j{ Jv 1' . . • 
. **v ..... 
· AA t:1 - 7 x.:i:.il!dJ · 
· AA t:1 - '7 il!dJm.cp • 
. ll: .t- v . • . 

· Mt:1-7il!dJ · · • 
• ::::t.t,.:JJ'-1 F(M) · 
• ll: .t- v . • . . 
•;JJ7-• ••. 
• ll:.t-v • • . • 
• Mt:1-7 (ml • 

II (ffi:) • 
• ll:.t-v . . . . 

27 
Amt. 
Req. 
• 1 
• 1 
. 1 
. 2 
• 1 
• 1 
• 1 
• 3 
. 6 
. 1 

. 1 

. 1 

. 1 

. 1 

. 1 

. 1 
• 1 
. 1 
. I 
. 1 

• 1 
. 1 
. 1 
. 1 
• 1 
. 1 
. 2 
. 1 
. 2 
. 2 

• 2 
• 1 
. 1 
• 1 
. 2 
. 2 
. 4 
• 1 
• 1 
. 4 

. 1 
• I 
. 1 
• 1 
• 1 
• 1 
. 1 
. 1 

From the Library of Superior Sewing Machine & Supply LLC



28 T 
"UT-A50" DEV ICE (1) 

38 

37~ 

,/~25 , 

,,,--~6 ~ 27 \ 

, ~-""' ' 

, ,,' ;8 , 28~~-J
9 

'\\,,, ,,'\ 

:,:,'~:! 1 .. J9 <' ®~- 27 

{) 20 --~ 
28

"'---\ \ 30 \ ~ \ 

~22 ' \ ~' \ 
~19 ,: 2\. 2 ~--J9 \,_ ·:,- .J3 \, ) 

(p ' ,l<ll \ ' 31 ' ', ,' 
17 

,' ~'\ (~ 21 ~-j9 
.... , ~\·· 33\/ / 

"' , 19,} , ... ~ 28, 1

\ , -.J 
__ ,,' 19 \ ,-. ~\ \ 3 

' ~ ,',' 19·· 29 ', 

/, ', __ ,/~ •••· ••• __ 28 '··-J _,) ,' 
' , , ,' 18 •. , , 

A, 23- _,,' -~--:_-- -~ ·· •... _,,,,,' / 
~ ~ "'~ ~-:--: , 19 ', 

24, A/ .·.·. ~ 

"UT-A50" DEVICE (1) 
Ref. Parts 

Nu Nu 
1 3100526 
2 007610 
3 3120176 
4 110009 
5 3120177 
6 0022837 
7 3201019 
8 120001 
9 0094387 

10 3120126 

11 000690 
12 0094390 
13 0095334 
14 001170 
15 0033024 
16 3120123 
17 3120122 
18 110012 
19 3120128 
20 3120125 

21 3120129 
22 000322 
23 000644 
24 006035 
25 0063076 
26 0094433 
27 0012 08 
28 3101275 
29 001459 
30 0094396 

31 3120118 
32 3120117 
33 160001 
34 0060248 
35 110013 
36 3129940 
37 3120180 
38 1094012 
39 3120179 
40 000538 

41 1094013 
42 0010260 

Description 
Tension Release Block· 
Screw(M4-0.7X10) • • • 
Switch Guide Support • 
Screw (M4-0. 7 X 8) • • • 
Synchroniser Positioning Pin 
Synchroniser Cushion • 
Tension Release Lever· 
Screw(M4-0.7X14) • • • 
Tension Release Shaft· 
Thread Pull-off Lever· 

"UT-A5 0 "!!tilt (1) 

J'o ~ 
. **17 ::;t'p o/ ;1. 
·11::-t-v· •••. 
• 7- ,{ o/ 7-Jf ,{ Fl&Nti · 
. 11:: * 1/ • . . • • • • . 
. *' 1/ 1/ 3 :,,, 1::0 :,,, • • • • 
• ;!{ 1/ 1/ 3 -:r I::" 1/ ;1 o/ 1/ 3 :,,, • 

. **17 /lm • • • 
• 11::-* 1/ • • • . 
. **17 "11 • • • .. 
• **17 v,1~- • 

Dowel Pin• • • • • • • • 11:: 7 1::0 1/ • •• 
Tension Release Adjusting Eccentric**17t&WI/Jii1i::i P • 

Swing-proof Spring • • **17 t}i(~Ji'V~i'- • 
Screw(9/64-40X 12) • • • 11::i'-v • • • · • 
Retaining Ring • • • • • 7- I- o/ ::1' I} 1/ -!I · 
Thread Pull-off Bar • • • **i7 f* • • 
Thread Pull-off Eyelet • **17 ** • • • 
Screw(M4-0. 7X5) • • • • 11::i'-v • • • • • 
Thread Guide Eyelet· • • *~P'l*ii • • • 
Thread Pull-off Eyelet(Small) • • 11,,-,1{**!7 *iJ!(,J,) • 

Thread Pull-off Eyelet(Large) • • 11,,-,1{**!7 *ii(:k) • 
Nut • · • · • • • · · T o/ t- • • · • · • · 
Spring Washer· • • • • • • • • • 7-::t'IJ 1/!lTJo/1/"r • • 
Screw(9/64-40X7) • • • • • • • • ll::-'f-v · • · • · • · • 
Swing-proof Spring • • • • • • • **17 f*~~,1~q. • • • 
Thread Pull-off Bar Adjusting Collar **i7f*WI/Jii1i;IJ7- • 
Screw(9/64-40X5) • • • • • • 11::i'-v · • • • · • 
Thread Pull-off Hook Unit· • **i7 7 o/ ;1 (*.!l) • 
Screw(9/64-40X3) • • • • • • 11::i'-v · • · • · • 
Thread Pull-off Bar Holder • **17f*i!!t;!;Jt • • 

Thread Pull-off Hook(A) Unit 
Thread Pull-off Hook(B) Unit 
Screw(M4-0. 7 X4) • • • • 
Cord Clamp(3N-q,5.3) • • 
Screw(M4-0. 7X8) • • • • 
Air Wiper, Complete Set· 
Air Wiper • • • • • 
Pipe Joint • • • • 
Air Wiper Bracket • 
Washer • • • • • • 

Connector ( q, 4 X PTI/8) • 
Vinyl Tube(4X2.5mm) • 

• **i7 3 *7 o/ ;1 A (*.!l) • 
· **17 3 *7 o/ ;1 B (,fill) • 
. 11:: -* 1/ . • . • . 
• ::i - F ;1 7 :,,, ::1' • 
. 11:: * 1/ • • . • . 
• ::c. 7 TJ ,{ ,1{ (*.!l) • 
• ::c. 7 TJ ,{ ,1{ . . . 
. 'if~-¥ . . . . . 
• ::c. 7 TJ ,{ ,1{J&{t# • 
• TJ o/ 1/"r •••• 

. 7 7- ::, q. ;1 ::$1 • • 
• I::''.:=.-Jv ,1{ ,{ ::1' • 

28 
Amt. 
Req. 
• 1 
• 2 
• 1 
. 4 
• 1 
• 1 
. 1 
• 1 
. 1 
• 1 

. 1 
• 1 
• 1 
. 1 
• 1 
• 1 
• 1 
. 2 
12 
. 1 

• 1 
• 2 
. 2 
• 2 
. 1 
• 2 
. 3 
• 5 
• 5 
. 1 

• 1 
. 1 
• 2 
• 1 
• 1 
. 1 
• 1 
. 1 
. 1 
• 1 

• 1 

From the Library of Superior Sewing Machine & Supply LLC



29 
"UT-A50" DEVICE(2) 

9 

' 
/~' 

.. -~- ' 

----, __ 

-----

13 

~ >---/...., ' -. 
r/,,20·~'',19 18 : ·----._ 

: ·-. 
·. , 16 ·-. __ •, 

0 

/"' 
.,e, 

17 o ·-- ·-- : 

28 

® 

, . •, 

1~--- ~--~ 

-. ; 

11 

14 
·--. 

30--, 
·--- ----- ~----­

·v-~ 

29 3~~~ 

y: 
~~/ ' 

-~ \ 35 

35 37 ---.J 

T "UT-A50" DEVICE(2) "UT-A50"~m(2) 
Ref. Parts 

Nu Nu Description JI, ~ 
1 1091070 Trimming Cylinder, Complete Set· *-!jJJ!J ::,,!) :.,,jt'(*Jll · 
2 1091049 Trimming Cy! inder • • *-!jJJ !J 1/ !) :.,,~· • • • 
3 0010254 Speed Controller· ·7-e

0 -F::z:.,,J-,o-7· 
4 . . . . . . . . . . . . . . . . . . . . . . 
5 000389 Spacer • • • • • • • 7-,-..:,--ij- • 
6 0014120 Anti-shock Rubber • • *f1'j::i'A • 
7 3100567[0033104]Col Jar • • • • • • • -JJ 7- • • 
8 120001[005550] Screw(M4-0. 7Xl4)[11/64-40X13.5]1.l:-t-1/ • • 
9 0096355 Cylinder Bracket • • • • • ·::,, !J :.,,~--f7Jr;11--: 

10 005650 Screw(M5-0.8Xl4) • • • • • • ll:-t-1/ • • • • • 

11 3100524 
12 120013 
13 0063610 
14 0063607 
15 110004 
16 0063606 
17 0063609 
18 009984 
19 3120178 
20 110002 

21 0010291 
22 000145 
23 0095388 
24 001457 
25 0095389 
26 3120156 
27 160003 
28 0095337 
29 0093491 
30 009604 

Trimming Cylinder Support· 
Screw(M6-1Xl5) • • • 
Switch, Complete Set 
Switch Support • • 
Screw(M3.5-0.6X8) • 
Switch • • • • • • • 
Switch Cover • • • • 
Screw(M2.3-0.4X10) • 
Switch Guide • • • • 
Screw (M3-0. 5 X 5) • • 

Cord Clamp(8N-<1> 13.2) • 
Nut · · • • · • • • • • 
Plunger Connecting Rod 
Packing Screw(l!/64-40X3.3) 
Plunger Connecting Rod Pin 
Plunger • • • • • • • • 
Screw (M5-0. 8 X 5) • • • 
Cy! inder Return Shaft • 
Collar(8X16X8mm) • • 
Screw(l!/64-40X5.5) • 

• 1/ !) 1/ ~-!& {st ii' . 
• 1.1:-t- 1/ • . • • • 
• 7- -{ o/ 'T (*Jl.) • • 
• 7--1 o/'Tl&{tt.oc. 
. JJ:-* '1/ • • . . . 

• ::z-j.:'77:.,,7'­
·To/l-- • •••• 

• 7'71/1/-YP o/ F • 
• ru!i * 1/ • . . • • • 
• 7'7 :.,,,V,-y o o/ F e0

:.,, • 

. 7'7/1/~ . .... . 

. 11: * '1/ • • . . • . . . 
• 1/ !) 1/ ~-JR. 1/ 1/ -y 7 1-- • 
• 1/ !) 1/ ~- lR, 1/ f{ * jJ 7 - . 
• 1.1:-t- 1/ • . • • . . 

29 
Amt. 
~ 
• 1 
. 1 
• 2 
• 1 
. 1 
• 1 
• 1 
• 1 
• 1 
• 3 

• 1 
• 2 
. 1 
• 1 
• 3 
• 1 
• 1 
. 2 
• 1 
. 2 

. 1 

. 2 
• 1 
• 2 
. 1 
. 1 
. 2 
. 1 
. 1 
• 1 

31 3120159 Cy! inder Return Spring ·::,, !) :.,,~·J'R.::,,ft;jt. • • 1 
32 180006 Screwed Pin(M5-0.8X6) • e0 :.,,;jt.,v' • • • • • • 1 
33 3100523 Connecting Block(Right) Support Spring ~~fo o/ 7:X:r./-t-t- • 1 
34 3120157 Connecting Block(Right) • • ~~:fo o/ 7 (:ti)· · 1 
35 100002 Nut·········· ·To/t,.· · · · · · ·3 
36 190029 Connecting Rod • • • • • ~~** · · · · · · · 1 
37 3120158 Connecting Block(Left) • ~~:;t'o o/ 7 (ti:) • · 1 

From the Library of Superior Sewing Machine & Supply LLC



I 

I 

! 

: 
' 

30 

"UT-A50" DEVICE(3) 

31 

~ 
' ' ' ' ' : : ' 
' ' ' ' ' ' 

! : : ! 
' 
' 
' 

@ 

@-- 29 

r t-13 

21-1_/ 

32-1 

,26 
34;, ·: 

' 
' 

35 : © 
~ \} 25 

, 

~24 

9~ 

' 

·' ®--5 
~' I I 

' ' ' ' 
' ' ' ' 
' ' ' ' 
' ' 

' it-23 
' ' ' ' 

10 

® 

'. 

23-, 

22~ 

21~---··' 

~---·) 
20 >· 

: , , , .. 

r-13 

r-16 
14 ! 

' 
' 

' 

~15 

'' ' ·-

1~ 

:G 
• 

' ® 

e - __ ,1a 
--------~19 

'o 

Jlr-a 

T 

I 
-I 

I 

"UT-A50" DEVICE(3) 
Ref. Parts 

Nu Nu 
I ----
2 3120162 
3 170025 
4 100027 
5 3120167 
6 190031 
7 3120166 
8 100026 
9 190030 

10 3120183 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

3120163 
3120172 

110060 
3120164 
3120173 

110066 
3120168 
3120174 

180019 
3120181 

21 3120171 
22 3100560 
23 006202 
24 3120170 
25 3120175 
26 009746 
27-1 3120188 
28 3120151 
29 110030 
30 3120150 

31 110061 
32-1 3120187 
33 3120152 
34 3120154 
35 3120153 
36 3120165 

_ ·" __ :::&!iZt&Ji&L § 

"UT-A50 "!ii'lt (3) 30 
Amt. 

Description Jb :i'i ~ 
Trimming Mechanism, C. Set(See Page 47)*-l;O!Jffiff.J(*JI.) (47ll~l!D I 
Lower Knife Driving Lever• • r.l ;,_Jm!li!Jv,1{- • • I 
Screw(M5-0.8Xl0.l) • • Jl::.:fY • • • 2 
Nut············ ·-t-o/1'···· ·I 
Spacer • • • • • • • • • • • ;,_.,.,:_--i,- • • • • I 
Screw(M4-0. 7X5. 7) • • • • • Jl::.:fY • • • • • I 
Lower Knife Carriar(Lower) • r_l;,_i,-(r) • • I 
Nut • • • • • • • • • • -t- o/ 1' • • • • 2 
Screw (M4-0. 7 X 5 .4) • • • • • JJ::-i'- 1/ · · · • •· · 2 
Crank Chamber Cover· • • • • -t-:JJ jJ,1{- • • • I 

Upper Knife Carrier(Front) • J:.I ;,_i,-(JW) • • I 
Lower Knife Carrier Stop • • r.l;,_i,-;,_ 1' o/-'~ • • I 
Screw(M4-0.7X5) • • • • • ·Jl::-i'-Y· • • • 14 
Upper Knife Carrier (Right) • J:.I 7- ii' (;ti) • • • · I 
Spring Latch • • • • • • • • -'~.:flti--7' • • • • • • I 
Screw(M4-0.7X7) • • • • • ·Jl::-i'-Y· • • • • • ·2 
Knife Carrier Guide(Front) • _1;,_i,-:JJ''-1F(wi) • • I 
Upper Knife Carrier Spring • J::;(;,_i,-5JijJ!J,1{.:f • • I 
Screw(M5-0.8X6) • • • • • • ,1{-i'-JJ::-i'-V' • • • • • • I 
Upper Knife Carrier Positioning Stop tE.;t{fttflt;//:.1;,_ l-o/-'~ ··I 

Upper Knife Carrier Stop··· ·J::;(;,_i,-;,_}-o//~· • 
Supplementary Spring • • • • • • J::.I Ai,'fffiij/J/{.:f • • 
Screw(M4-0. 7X6) • • • • • • • • Jl::.:fY • • • • • • • 
Upper Knife Carrier Guide(Upper) J::;(;,_i,-;b'-1 F(J:) • 
Upper Knife Carrier Fix Spring • J::.I ;,_i,-j1j!:r.,1{-i'- • 
Screw(M4-0. 7x8) • • • • • • • • Jl::.:fY • • • • 
Lower Knife Carrier(Upper)(WOIA) r.l;,_i;-(J:) • 
Lower Knife • • • • • r .I;,_ • 
Screw(M3-0.5X2.6) • • • Jl::.:fY • 
Upper Knife • • • • • • • J::.I ;,_ • 

Screw(Ml.6-0.35X5.6) • • Jl::.:fY • 
Upper Knife Carrier(Upper)(WOIA) J::;(;,_i,-(J::) • 
Upper Knife Spacer • • • • • • J:.I ;,_ ;,_.,.,:_--i,- • 
Clamp Spring • • • • • • • • • *~ ~ ,1{.:f • • • 
Clamp Spring Adjusting Piece • *~~-'{.:fwliJilrin • 
Upper Knife. Carrier(Rear) • • • J::.i ;,_i,-(~) • 

• I 
• 1 
• 4 
. 1 
• 1 
• 2 
• 1 
• 4 
• 8 
. 4 

12 
. 1 
. 4 
. 4 
. 4 
. 1 

(?'±) Ref. No. 27-1, 32-HiVC3845P-348-WOlAO)$Jb s.'T o 

fl!! O)ffifflHi 7x .,.,:_ -V' a-~ Jffl L, -c r e's v' o 

Note Reference No. 27-1 and 32-1 are the parts for VC3845P-348-W01A. 
For other models, refer to the next page. 

From the Library of Superior Sewing Machine & Supply LLC



1r 

I 3 1 

"UT-A50" DEVICE (4) 

VC3845P-308-W05A 

VC3845P-280-WOBE 

I 
I 

VC3845P-188-Y03C. 

32-2 

32-5 

32-7 

VC3845P-340-W06A 

VC3845P-303-W09E 

VC3845P-172-Y04C 
VC3845P-172-Y04C-1 

32-3 

32-6 

32-8 

T 
I "UT-A50" DEVICE(4) 
I Ref. Parts 
I Nu Nu I 27-2 3120201 

VC3845P-254-W07E 27-3 3120203 
27-4 3120191 
27-5 3120205 
27-6 3120207 
27-7 3120197 
27-8 3120199 
27-9 3120611 

32-4 

32-2 3120200 
32-3 3120202 
32-4 3120190 
32-5 3120204 

VC3845P-319-W24E 32-6 3120206 
32-7 3120196 
32-8 3120198 
32-9 3120610 

32-9 

VC3845P-196-Y14C 

32-7 

"UT-A50"~ll (4) 31 
Amt. 

Description £ 1't Req. 
Lower Knife Carrier(Upper) · T .i 7- ii" (J::) • . 1 

II II II II . . 1 
II II II II . . 1 
II II II II . . 1 
II II II II . . 1 
II II II II . . 1 
II II II II . . 1 
II II II II . 1 

Upper Knife Carrier(Upper) . J:. _;,( 7- i,- (J:.) . . 1 
II II II II . . 1 
II II II II . 1 
II II II II . . 1 
II II II II . . 1 
II II II II . . 1 
II II II II . . 1 
II II II II . . 1 

From the Library of Superior Sewing Machine & Supply LLC



! 
I , 

32 
"UT-A50" DEVICE(5) 

11 
·' ,, ' 

(3-16 

9 

28 

15 

/~ 
4 

EXTRA PARTS 

43 

30 
', 

34~: ', 

W: 
32 

29 ; I 

,--~;'] 
' 
' 
' 

'' '' '' '' 
( '' 

•/ :: 
' ~< ': 

'' 
' ; : ~- ' 

: t __ -l,, '•i------

(~ 

' 

' • ,._~fl i •• 
: : : 26~ ·,, 4 ) : : : l 

32 

41 
41 

~ 
44 

37 

40 

T "UT-A50" DEVICE (5) "UT-A50"~11'. (5) 32 
Ref. 

Nu 
I 
2 
3 
4 
5 
6 
7 
8 
9 

10 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 
34 
35 
36 
37 
38 
39 
40 

41 
42 
43 
44 

Parts Amt. 
Nu Description &'., ;:g, Req. 

0010073 Regula tor • . . . . . . . • v:¥.:1v-;7 · . • 1 
0010108 Hose Connector(</> 8-1/4) • • * - ;,. .::z. :::. ;t /' • • 1 
0033939 Hose Band • . . . . . . *-;,.,..~:,,, F • • 1 
0010264 Connector ( </> 6-PTI/4) . ::t:f-7 ;7. . . . • I 

009973 Screw(M5-0.8x!O) • ·ll::-t-1/· . . . . • 2 
000669 Washer . . . . . . ·'7o/'S/-\"·. . . • 4 
000600 Spring Washer • . . · ;,. 7' I) :,,,!f '7 o/ 'S/-\" • . 2 
000009 Nut • . . . . . . . ·To/I--· . . . . . • 2 

0013218 Regulator Support • · v:¥.:1v-;7.l&ftt&··· • I 
006905 Wood Screw(</> 5. IX 20) • . * -* 1/ • . . . . . . . • 2 

3201035 Presser Foot Lifter Cylinder, C. Set(2) W:r.1'9.,Jf'S/ I) /''.~i(*Jl.2)1 
3!00567[0033104]Collar(IOXl9X9.4mm)[JOXl8X9mm] jJ7- · • · · • · · · I 

120001[005550] Screw(M4-0. 7 X 14)[11/64-40 X 13. 5]1.l::;je.1/ • • • • • • • • • I 
0014120 Anti-shock Rubber· • • • • • • • ~:/jf:i'A • · · • · · • • I 
1091050 Presser Foot Lifter Cylinder UnitW:r.1'9.,/fvl) :,,,;t(*Jl) • • I 
3201037 Cy! inder Rod Chip· • 'S/ 9 :,,,fr:i o/ F'.f-o/ 7' · · I 
3201036 Cy! inder Bracket • • • • • • 'S/ 9 :,,,;$f'.l&{t~ · · I 

120013 Screw(M6-1 X 15) • • • • • • • ll::;je.1/ • • • • 2 
000425 Washer·········· ·'7o/'S/-\"···· ·2 

0010057 El bow Connector ( </> 4-PTI/8) • :r.;v#;m-¥ · · • · 6 

3011117 
1091035 
0010283 

000623 
1095001 
0010260 
0010337 
1090128 
1090129 
1090130 

1090011 
0010119 

00 98 8 0 
0010143 
0010263 
0010261 
1200155 
1200007 
1200071 
1200003 

0010254 
0010266 
390142+ 

1098013+ 

Tension Release Cy! inder Bracket *~Iv 9 :,,,;7".!&fit& · 
Tension Release Cy! inder ·*~I'S/ !J :,,,;7'' • • • • 
¥-Knuckle • • • • • • • • • YTo/ 7 Jv · · · • · · 
Gasket • • • • • • • • • • ,..~ o/ ;\'- :,,, • • • • • • • 
Speed Controller(<1>4-M5) • :::i. l::

0

- f-t::i:,,; 1-- r:i-7 · 
Vinyl Tube(4X2.5mm) • • • l::'':::.-;v/~,17' · 
Union ¥-Connector • • • • • .::z.:::.;t:,,,Y;m-¥ • 
Solenoid Valve, C. Set(2) • • ffl:$#(*Jl2) • 
Solenoid Valve, C. Set (I) • · ffl:$:ir(*Jl 1) · 
Mani fo Id • • • • 7:::. 7 ;t- Jv F · 

Solenoid Valve 
Seal Plug • • • 
Wood Screw(<J>4.5X40) • 
Silencer······ 
Connector ( </> 6-PTl/8) 
Vinyl Tube(6X4mm) 
Cord(Q) • 
Cord(D) • 
Cord(J) • 
Cord(C) • 

Speed Controller(<1>4-PTl/8) • 
El bow Connector ( </> 6-PTl/8) • 
Sticker· • • • • • 
Hand Valve(Extra) • • • • • ~ 

. ffl:$# • • . • 
· I 777''7~- · 
. *-* 1/ • • • • 
• -lf--1 v/'-lr. • 
• :::i;je.7 ;7 . •. 
• 1::• :::.-Jv /~ ,1 7' . 
·::i-F(Q)· 
· ::i-F(D) · 
. ::i-F(J). 
·::i-F(C)· 

• A l::0 
- F ::I / 1-- p - 7 . 

. :LJv#m-¥ . . . . . . 
• J!,!i 9 '?- 7 · · · · · · 
· /'\/' p-,..~;v:1 (~rt£) · 

• I 
• I 
• I 
. 2 
. 2 

• 2 
• I 
• I 
• I 

• 5 
. 3 
• 2 
• 2 
. I 

• I 
. I 
. I 
• I 

• 3 
• I 
• I 
• I 

From the Library of Superior Sewing Machine & Supply LLC



33 
"UT-A70" DEVICE(l) 

36 

38 

37~ 

I 
I 
I 
I 
I 

+"UT-A70" DEVICE(1) 
Ref. Parts 

Nn --1/!L_ 
1 3100526 
2 007610 
3 3120176 
4 110009 
5 3120177 
6 0022837 
7 3201019 
8 120001 
9 0094387 

10 3120126 

11 000690 
12 0094390 
13 0095334 
14 001170 
15 0033024 
16 3120123 
17 3120122 
18 110012 
19 3120128 
20 3120125 

21 3120129 
22 000322 
23 000644 
24 006035 
25 0063076 
26 0094433 
27 001208 
28 3101275 
29 001459 
30 0094396 

31 3120118 
32 3120117 
33 160001 
34 0060248 
35 110013 
36 3129940 
37 3120180 
38 1094012 
39 3120179 
40 000538 

41 1094013 
42 0010260 

----~-·-

Description 
Tension Release Block· 
Screw(M4-0. 7 X 10) · · • 
Switch Guide Support • 
Screw(M4-0.7X8) • · · 
Synchroniser Positioning Pin 
Synchroniser Cushion · 
Tension Release Lever · 
Screw(M4-0. 7Xl4) · • • 
Tension Release Shaft· 
Thread Pull-off Lever· 

"UT-A70"~ll (1) 

JI, ~ 
. *~j ·fp o/ J;;. 
. 11:-* y . . . . . 
· 7- ,{ o/ '7 tf ,{ I-" I& {iti • 
• JJ:.;j<.1/ . • . . . • • . 
• *'1/1/ 3 1/t

0

1/ • • • • 
· *'$/1/ a -:t- t':..,, J;; o/ 1/ a:.,, • 
. *~jffm • .. 
. JJ:-* 1/ • . • • 
·*~1'111· •• . *~I v,1-:-. 

Dowel Pin· • · · • • · · JJ:j t':..,, • · · 
Tension Release Adjusting Eccentric*~/tiiil\Jfiii:::i P • 

Swing-proof Spring · • *~j ti[JJ:fh'V"(-* · 
Screw (9/64-40 X 12) • · · JJ:-* 1/ • • • • • 
Retaining Ring···· ·7-l--o/7'1J1/:7"• 
Thread Pu 11-o ff Bar • • · *~11* · • 
Thread Pull-off Eyelet · *~j *m • · · 
Screw(M4-0. 7X5) · • • • JJ:-*1/ • • · · • 
Thread Guide Eyelet· • • **P'J*m · · • 
Thread Pull-off Eyelet(Small) • • ;1,,-,1,*~j *m(,J,) • 

Thread Pull-off Eyelet(Large) · • ;1,,-,1,*~j *m(::k) • 
Nut • • · · • • • • ·To/1'· ..... . 
Spring Washer· • • • · • • • · · 7-7'1J :..,,:tt''7o/1/-\" • · 
Screw (9/64-40 X 7) • • • • • • • • JJ:.;j<.1/ • • · · • • • • 
Swing-proof Spring • • · • • • · *~j 1*[13:fh'V,-* • • • 
Thread Pull-off Bar Adjusting Collar *~/1*iil\Jfl1i:JJ7- • 
Screw (9/64-40 X 5) • • • • • · JJ:-* 1/ • · · • · · 
Thread Pull-off Hook Unit· • *~/ 7 o/ J;; (*JI.)· 
Screw(9/64-40X3) • • • • • · JJ:-*v · • • · • • 
Thread Pull-off Bar Holder · *~/j$Jl~J, · • 

33 
Amt. 
~ 
• 1 
• 2 
• 1 
• 4 
• 1 
• 1 
• I 
• 1 
• I 
. 1 

• 1 
• 1 
. 1 
• 1 
• 1 
• 1 
• 1 
. 2 
12 
. 1 

. 1 
• 2 
• 2 
. 2 
• 1 
. 2 
• 3 
• 5 
• 5 
• 1 

Thread Pull-off Hook(A) Unit 
Thread Pull-off Hook(B) Unit 
Screw(M4-0. 7 X4) • · · • 
Cord Clamp(3N-q,5.3) • · 
Screw(M4-0.7X8) • • · • 

· *~j 3 ;;$:7 o/ J;; A (*.ll.) • • 1 
· *~/ 3 ;;$:7 o/ J;; B (*.ll.) • • 1 
. 11:;t. y . . . . . . 2 
•::r-f-:'J;/71/7'• ·1 
. JJ:-* 1/ . . • . . • l 

Air Wiper, Complete Set· · :r. 7 '7 ,1 ,,, (*.ll.) • • 1 
Air Wiper • • • · • · :r. 7 '7 ,1 ,,, • • • • I 
Pipe Joint · • • • · 'ifm-¥ · · · · · · 1 
Air Wiper Bracket · • :r. 7 '7 ,{ ,1,J& {iii · • 1 

Washer • • • · • • . '7o/1/f.... · 1 

Connector ( </> 4 X PT!/8) • • j 7- :::i .;j<. J;/ ?1 • • • l 
Vinyl Tube(4X2.5mm) • • t".:::. - 1v ,,, ,1 7' • 

(r:l:) .:. 0)-"-1/ 1:tA,@li!1!:/JU L- tt~/il :a-~ili\i L- -C 1,,, 'i To 
Note:This page contains the device added to the previous Parts List. 

From the Library of Superior Sewing Machine & Supply LLC



r 
i' 
'! 

34 

"UT-A70" DEV ICE (2) 

9 

.. ·~' 
.... ~ ' 

13 

;-. 
j ·•••· ..• 

18 · .• : •·•·· •..••.• 

16 . · .• 
0 

17 o ·-. 
• . .. 

,~·-. ~-~ 
-.. _ 

14 

5 

fa 
"' 

i::.'::,,. -· 

T 
+"UT-A70" DEVICE(2) 
Ref. Parts 

Nu Nu 
1 1091070 
Z 1091049 
3 0010254 
4 . . . . . 
5 000389 
6 0014120 
7 3100567 
8 120001 
9 0096355 

10 005650 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 
34 
35 
36 
37 

3100524 
120013 

0063610 
0063607 

110004 
0063606 
0063609 

009984 
3120178 

110002 

0010291 
000145 

0095388 
001457 

0095389 
3120156 

160003 
0095337 
0093491 

009604 

3120159 
180006 

3100523 
3120157 

100002 
190029 

3120158 

Description 
Trimming Cylinder, Complete 
Trimming Cylinder· 
Speed Controller • . . . . . . . . . . 
Spacer • • • • • • 
Anti-shock Rubber • 
Col Jar • • • • • • 
Screw(M4-0. 7 X 14) • 
Cy! inder Bracket • 
Screw (MS-0. 8 X 14) • 

Trimming Cylinder Support· 
Screw(M6-l X 15) • • • 
Switch, Complete Set 
Switch Support • • 
Screw(M3. 5-0. 6 X 8) • 
Switch • • • • • • • 
Switch Cover···· 
Screw(MZ.3-0.4Xl0) • 
Switch Guide • • • • 
Screw(M3-0.5X5) • • 

Cord Clamp (8N-q., 13. Z) • 
Nut • • • • • • • • • • 
Plunger Connecting Rod 
Packing Screw(ll/64-40X3.3) 
Plunger Connecting Rod Pin 
Plunger • • • • • • • • 
Screw(MS-0.8X5) • • • 
Cy] inder Return Shaft • 
Collar(8X16X8mm) • • 
Screw(11/64-40X5.5) • 

"UT-A70"~il (2) 

JI, ~ 
Set· *.go Y :/ Y :,,y'(*JI.) • 

. *.go \) 1/ \) 1/ ;I . . . 
• 7- !::'- p-:::,:,, J- 0-7 • 

. :/ y :,, Y'J&{fi,- . 

. ll:* 1/ . • . . . 
• 7- -1 o/ 7 (*JI.) • • 
• 7- -1 o/ 7 J& {,tt,8( • 
·ll::.*1/· . .. 
• 7- -1 o/ 7 • • • • 
. 7--1 o/TiJ/"--. 
·1.1::-*:P· .... 
· 7--1 o/TJJ'-1 F · 
·ll:*/· .... 

• :::i- F 7 7 :,,-7" · 
·To/I-····· 
· :;t7:,,:J.y o o/ F · 
·t;!l*:J· ..... 
· 7" 7 :,, :J -'f o o/ F !::' :,, • 
. 7°71/1/-'f . .... . 
·ll:*':/· ..... . 
• 1/ \) 1/ y· Bi: 1/ 1/ -'f 7 " . 
• 1/ \) :,,y·fi:!:1//"-*jJ 7-. 
·ll:*:J· ..... 

34 
Amt. 
Req. 
• 1 
• 1 
• z 

• 1 
. 1 
. 1 
. 1 
• 1 
. 3 

. 1 
• z 
• 1 
. 1 
• 3 
. 1 
. 1 
• z 
• 1 
• z 

• 1 
• z 
• 1 
• z 
• 1 
• 1 
• z 
. 1 
. 1 
. 1 

Cylinder Return Spring • :/\) 1/?1'
0

fi:/:://"-* • • 1 
Screwed Pin(MS-0.8X6) • l::'1/*1/ • · · · • · 1 
Connecting Block(Right) Support Spring it*,!i7'' o o/ 7 jz:r./"-* · 1 
Connecting Block(Right) • • j1*,!i7··0 o/ 7 (ti)· · 1 
Nut (MS) • • • • • • • • • To/ I- • • • · · • 3 
Connecting Rod • • • • • • it*,!if* · · · · · · · 1 
Connecting Block(Left) · • it~s:1·0 v 7 (ti:)· · 1 

(11) ::. 0).,.::- :J l:t4-@li!1!1.JD L, tc~tl :a: JIB~ L, 't' v' °i T. 
Note:This page contains the device added to the previous Parts List. 

From the Library of Superior Sewing Machine & Supply LLC



35 
"UT-A70" DEVICE(3) 

» 30~: 
' ' ' ' ' ' ' ' 

·:2a ~ '' : : :r----13 ' ' ' 

;f: 32 : : : ; 
' ! ', I 

2 

® 
ir---29 

a~ 

' 

: ' ' 
' ' ' 
' ' ' 

27 
:~a ___ , 
' , ' ,' 

' ' ' 
I : I 

' ' ' 

0 
34~---P' ,: , 

• 35 

25. 
24~ 

' ' ' ' ' 23~ 

@ 

t--13 
' ~ ' 

rr26_, 
,' ' 

, , ' 
' ~~~~ : 

G 
' ... 

,, 
' .. .. .. 

, i1 . 
: -'~21: 

20~ ! 

' ' ' ' ' 
' 

' ' , 
' ' ( 
: I 1 

"' 

' ' ' ''-.'-,__// 
' ' ' ' 

ti 
9 

7 

10 

1 

I 

r-16 

~15 

' ' '· ' 
',, I 

r13 
19 

... 
G .. 

+UT-A70" DEV ICE (3) 
Ref, Parts 

Nu Nu 
1 3120550 
2 3120162 
3 170025 
4 · 100027 
5 3120167 
6 190031 
7 3120654 
8 100026 
9 190030 

10 3120650 

11 3120652 
12 3120653 
13 110060 
14 340030 
15 3120659 
16 110066 
17 3120174 
18 180019 
19 3120657 
20 3120655 

21 3100560 
22 006202 
23 3120656 
24 3120175 
25 009746 
26 3120658 
27 3120660 
28 3120151 
29 110030 
30 3120150 

31 
32 
33 
34 
35 
36 

110061 
3120152 
3120661 
3120154 
3120153 
3120651 

Description 
Trimming Mechanism, C. Set 
Lower Knife Driving Lever· 
Screw(M5-0.8Xl0.l) • 
Nut · • • • · • · • 
Spacer • • • • • • • 
Screw(M4-0.7X5.7) • 
Lower Knife Carriar(Lower) 
Nut • • • · · · · · • 
Screw(M4-0.7X5.4) • 
Crank Chamber Cover • 

"UT-A70"~i'I: (3) 

Knife Carrier(Front) ·} .7.i/(1111) • 
Knife Carrier(Right) • }.7-i/(-;/i) • 
Screw(M4-0.7X5) · ll::;t-:.P · • · 
Knock Pin· • • • . ./ ':I J 1::

0

1/. 
Spring Latch • • · /~.'f't#-7 · · 
Screw (M4-0. 7 X 7) • 11::.'f' 1/ · · • 

., . 

Upper Knife Carrier Spring • J:}.7.i/51*!)/~.'f' · 
Screw(M5-0.8X6) • • • • • • /~.'f'll::-'1'1/ • • · · · 
Knife Carrier Guide(Front, Right)} .7.i/:J:f-1 F(M·-;/i) 
Knife Carrier Guide(Front, Left) }.7.ilff-1F(M·ir:) 

Supplementary Spring • • • • • • J:j .7. il*ml!:IJ/~.'f' · · 
Screw(M4-0. 7 X6) • • • • • • • · 11::;t-:.P · · · · · · • 
Knife Carrier Guide(Rear, Left)·} .7.i/:J:f-1 F(~·ir:) 
Upper Knife Carrier Fix Spring • J:j .7.i,':f111:r./~.'f' · · 
Screw (M4-0. 7 X 8) • • • • • • • • 11::;t-:.P · · · · • • · 
Knife Carrier Guide(Rear, Right) } .7.i/:J:f-1 F(~·-;/i) 
Lower Knife Carrier (Upper) • T} .7. ii (J:) · 
LowerKnife···· ·r}.7-• 
Screw(M3-0.5X2.6) • • • ll::;t-:.P · 
Upper Knife • • • • • • • J:} .7. · 

Screw (Ml. 6-0. 35 X 5. 6) • 
Upper Knife Spacer • • 
Upper Knife Carrier(Upper) 
Clamp Spring • • • • • • • 
Clamp Spring Adjusting Piece 
Knife Carrier(Rear) • • • • • 

11:: ~ "' • -1</ • 

. J: j .7, .7, ~--ij- . 

. J:j .7, il (J:) .. 
.:!,_td, - • ' 0 71--.1.A ~ -''...:f. 0 0 0 

.:!,_td, - ,, '""'"* µ. • ,,,111::::. /'<.:fiil•Jll!Pn • 
. } .7-i/(~) .... 

(tt) ,:_ O)~--:.Pl:l:4'-@li!i!1JO L- k~li'.~~*IG L- t 1;, * i". 
Note:This page contains the device added to the previous Parts List . 

35 
Amt. 
Req. 
, 1 
. 1 
. 2 
• 1 
• 1 
. 1 
• 1 
. 2 
. 2 
. 1 

• 1 
. 1 
14 
• 6 
. 1 
• 2 
• 1 
. 1 
. 1 
. 1 

. 1 
• 3 
• 1 
. 1 
• 2 
. 1 
. 1 
• 4 
• 8 
. 4 

12 
. 4 
. 1 
. 4 
• 4 
• 1 

From the Library of Superior Sewing Machine & Supply LLC



7·1 
! 

36 

"UT-A70" DEVICE(4) 
9 

11 28 

20-/f 

15 

(3---16 

22 

3,-1 
' 

32 V 

29 

( . 
. 

' ' ' 

43 

J~L-«Z: 

30 

' '' '' '' '' '' '' 'I ,, 

I: 1, 
I I ;i_ 
'' 

---~ 4 

(~ 

' 

i __ r ---:-------. ',' 
''' : ~ '' 

j i !36~--!~-------> -; : 

41 
41 

37 

40 

+·ur-A70" DEVICE(4) 
Ref. Parts 

Nu Nu 
I 0010073 
2 0010108 
3 0033939 
4 0010264 
5 009973 
6 000669 
7 000600 
8 000009 
9 0013218 

IO 006905 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 
34 
35 
36 
37 
38 
39 
40 

41 
42 
43 

3201035 
3100567 

120001 
0014120 
1091050 
3201037 
3201036 
120013 
000425 

0010057 

3011117 
1091035 
0010283 
000623 

1095001 
0010260 
0010337 
1090128 
1090129 
1090130 

1090011 
0010119 
009880 

0010143 
0010263 
0010261 
1200155 
1200007 
1200071 
1200003 

0010254 
0010266 

390142 

Description 
Regulator • • • • • • • • 
Hose Connector(</> 8-1/4) • 
Hose Band • • • • • • 
Connector ( </> 6-PT!/4) 
Screw(M5-0.8X10) • 
Washer • • • • • • 
Spring Washer • • • 
Nut · • · • · · • · 
Regulator Support • 
Wood Screw(</> 5.1 X 20) • 

"UT-A70 -~~ (4) 

JI, ~ 
• v :¥ .:i v - ;$1 • • 
• ,1' - :7. .::z. ,::: ,t ::,, . 
. ,1'- A/'(::,, F . 
• ::i*:7 ;$7 •••• 
. 1.1::-* v • . . . . 
• '7o/:1/-\" •••• 
• :7. :1' 1J ::,, ;'.l '7 o/ :1/ -\" • 

·Tvl--· · · · · • · 
· v:¥.::i.v-?1I&{t1'Ei_. 
• ** 1/ . . . . . . . 

36 
Amt. 
Req. 
• I 
• I 
• I 
. 2 
. 2 
. 4 
. 2 
. 2 
• I 
. 2 

Presser Foot Lifter Cylinder, C. Set(2) :flll::i:ffl-3/:;,,1)::,,?"-(*li2)1 
Co I I ar (IO X I 9 x 9. 4mm) • • • • • • jJ 7 - • • • • • • • • • I 
Screw(M4-0. 7Xl4) • • • • • • • • 1.1::-*v · · · · • · • · • I 
Anti-shock Rubber· • • • • • • • *liif::i'A · · · · · · · · I 
Presser Foot Lifter Cylinder Unit:flll::i:ffiif:;,,IJ ::,,;t(*.li) • · I 
Cy! inder Rod Chip· • :1/ 1J ::,,?"-Po/ F'To/ :1' • • I 
Cy! inder Bracket • • • • • · :1/ 1J ::,,?"-l&{t-a • • I 
Screw(M6-!Xl5) • • • • • • • 1.1::-*v · • · · 2 
Washer • • • • • • • • • • • '7 o/ :1/ -\" • • • • • 2 
Elbow Connector( <1>4-PTl/8) · ::i:;t,ffi*lf-=p • • • • 6 

Tension Release Cy! inder Bracket **l.i :1/ 1J ::,,?"-l&fttlii • 
Tension Release Cy! inder • **l) :1/ 1J ::,,?"- • • • • 
¥-Knuckle • • • • • • • • • Y-j--v ::7 ;v · · · · · • 
Gasket · · · · · · · · · · ,1-{ o/ q:- ;:..,-- • • • • • • • 
Speed Controller(<1>4-M5) • Al::

0 -J"::i::,,J,-p-7 • 
Vinyl Tube(4x2.5mm) • • • e-.:::-Jv/~,{:1' · 
Union ¥-Connector • • • • • .::z..:::;;t::,,Y*if.=f, • 
Solenoid Valve, C. Set(2) • • ffl:li!t#-(iJl2) • 
Solenoid Valve, C. Set(!)· • ffl:ii!§#(*.li 1) · 
Mani fo Id • • • · "'<'.::: 7 T ;v F • 

Solenoid Valve 
Seal Plug • • • 
Wood Screw(</J4.5X40) • 
Silencer • • • • • • 
Connector ( </> 6-PT!/8) 
Vinyl Tube(6X4mm) 
Cord(Q) • 
Cord (D) • 
Cord(J) • 
Cord(C) • 

Speed Controller(<1>4-PT1/8) • 
El bow Connector ( </J 6-PTl/8) • 
Sticker· • · · · · • • · · · 

• ffl:&# • . . . 
· I ::7 '7 :1' '7 ::7'- • 
• **/ •••• 
• -lj- ,{ v ::.,,-lj- • • 
• ::i*:7 ;$7 ••• 
• !::",::: - Jv /~ ,{ :1' • 
• ::i-P(Q). 
•::i-Ji(D)· 
• ::i-F(J). 
• ::i-F(C) • 

• :7.l::"-J-:-::i::,,J,-p-7. 
• ::i: Jv i1{ *If -=p • 
• lliS 1J "7- ::7 •••••• 

• I 
. 1 
• 1 
• 2 
. 2 

. 2 

. 1 

. 1 

. 1 

• 5 
• 3 
• 2 
. 2 
• I 

. 1 
• 1 
• 1 
• I 

• 3 
. 1 
• I 

(it) .:. 0).,,,::--vl'iA.@l~:/JD L-tcif!I'. ~Willi& L- -c v' 'i T. 
Note:This page contains the device added to the previous Parts List. 

From the Library of Superior Sewing Machine & Supply LLC



r 
11 37 

"AR1 O" DEVICE (1) 

2 "AR11" DEVICE 

15 

I 

i I 

27 

·-· ' 
~ 
··~ 

@----13 
@---14 

. I 
' 

' 
' ' 
' 
' 

j-23 
~i i-23 

' ' 

" 

' 

"AR10" DEVICE (1) 
Ref. Parts 

Nn Nn Description 
1 3129956 "ARlO" Device, Complete Set· 
2 3129953 "AR11" Device, Complete Set· 
3 1091089 Air Cylinder(CM2L32-100) • • 
4 0010254 Speed Controller( 4> 4-PTl/8) • 
5 0010260 Vinyl Tube(4X2.5mm) • • • 
6 0010337 Union Y-Connector • • • • • 
7 120011[120013] Screw(M6-1 X 18)[M6-1 X 15] • 
8 000663 Washer • • • • 
9 000667 Spring Washer • 

10 000011 Nut • • • • • • 

11 3300101 Ho I de r . . . . 
12 009955 Screw(M8-1. 25 X 65) 
13 000666 Washer . . . . . . 
14 000145 Nut · • • • • • · • 
15 3300100 Air Roller Holder· 
16 00 99 8 0 Screw(M6-1 X 10) • • 
17 009970 Screw(M6-1X20) • • 
18 3120490 Guide Shaft Holder, C. Set 
19 3120491 Guide Shaft Holder . . . . 
20 3300109 Guide Shaft Holder Bushing 

21 009905 Screw(M5-0.8X10) • • • 
22 3120492 Cylinder Guide Shaft . 
23 3120494 Snap Pin . . . . . . . 
24 3300105 Air Cylinder Connector 
25 000260 Nut · · • • • • • • · · 
26 3300110 Ro lier Support . . . . 
27 3120369 Tension Roller, C. Set(l) • 
28 3120374 Roller Shaft . 
29 3120371 Roller(B) • • • 
30 3120373 Roi !er Spacer • 

31 3120372 Roller(C) • • • 
32 3120370 Ro lier (A) • • • 
33 009220 Screw (11/64-40 X 8) 

"ARlO"~Ji'.O)imffl~fj 
Applicable Models of "ARIO" Device 
VC3845P-254-W07E/UT-A60/AS3 
VC3845P-280-W08E/UT-A60/AS3 

"AR 10 "~JI: (1) 

&. ~ 
• "ARlO"~Ji'.(*11.) • 
• "ARll''~M(*ll.) • 
• ::L I 1/ 1J 1/ If • • 
• 7- l::

0

- J,:'::11/ f-0-7 · 
• 1::·· ;::.-;v ;~ --1' 7" • 
• .;1.;::.;t1/Ym'¥ • • • 

11:. ~ ---• 4' V • • . . . . . 
• '7 o/1/-\' •••••• 

• A 7 1J 1/ If '7 o/ "/ "r •, 
·To/I-· 

• n,1v?'' • 
. 11:.* 1/ • 
. '7 o/ "/ -\' • 

·T:>'I-·. 
. ::r..70-71',. 
. 11: * ~ . . . . 
. 11:.* 1/ • • . • 
• jf ,{ J,:'lj!dj"Jt-7 (;j\11.) • 
· n' --1' F lj!dJ "lt-7 • • • 
· n' --1' F lj!dj"Jt-7 :1' o/ Y .:i • 

·To/l--· ..... . 
· o -7 J&{tit · · · · 
. 71/1/31/0-7(*1!.l). 
• o-7lj!dj •••• 
· 0-7 (B) · · · 
. 0-77-~-'!r. 

· 0-7 (C) 
· o - 7 (A) 

11:. ~ ---• -1'1/ • • 

37 
Amt. 
~ 
• 1 
. 1 
• 1 
• 2 

• 2 
• 2 
• 6 
• 3 
• 3 

• 1 
. 2 
• 4 
• 3 
. 1 
. 1 
. 1 
• 1 
. 1 
• 2 

• 4 
• 1 
• 2 
. 1 
• 1 
• 1 
. 1 
• 1 
. 1 
. 1 

• 1 
• 1 
• 1 

From the Library of Superior Sewing Machine & Supply LLC



! ! 

' I: 
11 
i' ! ' 

i i 
' ! 

! 

3B 

"AR10" DEVICE (2) 

1 "AR12" DEVICE 

~PfJ--
7 

® @--20 

19~ 

~ @ 
' 

11 

' 12 ·i,_ 
,> 

, 
/ 

0 
15 

~; b)/ 16 -,_ 

~ 17 \.>-L,--,-/ 

18 

(:\-Q-
-~ 30 

-~-- 31 

32 

~-
34 

0 0. 

0, 

0 

0 

0 

0 

0 

, - , 10 

29 

,-

® 
' ' 

~ 

• 
' -, 

-' ~- --: l 
: 21 r-i 

' 
' 

~:--
27 , 

24 

0 

25-e 

'T 
' 

I 
I 

"AR10" DEVICE(2) 
Ref. Parts 
_Ng_ Nn 

I 3129954 
2 3120375 
3 006920 
4 000428 
5 3120376 
6 009925 
7 000666 
8 000676 
9 000145 

10 3300100 

11 120013 
12 000663 
13 000667 
14 000011 
15 1091089 
16 0010254 
17 0010260 
18 0010337 
19 3300105 
20 000260 

21 3120493 
22 3120494 
23 3120490 
24 3120491 
25 3300109 
26 009905 
27 3300110 
28 3120369 
29 3120374 
30 3120371 

31 3120373 
32 3120372 
33 3120370 
34 009220 

Description 
"ARl2" Device, Complete Set· 
Bracket (A) • • • • • • 
Wood Screw( cp 5. 8 X 32) • 
Washer • • • • • • • 
Bracket (B) • • • • • 
Screw(M8-l. 25 X 24. 5) 
Washer • • • • • • 
Spring Washer • • • 
Nut • • · • • • · • 
Air Roller Holder· 

Screw(M6-1 X 15) • 
Washer • • • • • 
Spring Washer • • 
Nut · • • · • · • 
Air Cylinder(CM2L32-!00) 
Speed Controller(cp4-PTl/8) • 
Vinyl Tube(4X2.5mm) • 
Union Y-Connector • • • 
Air Cylinder Connector 
Nut · • • • · · • • • 

Cylinder Guide Shaft 
Snap Pin • • • • • • 
Guide Shaft Holder, C. Set 
Guide Shaft Holder • • • • 
Guide Shaft Holder Bussing 
Screw(M5-0.8XIO) • • • • • 
Roller Support • • • • • • 
Tension Roi !er, C. Se,dl) • 
Roi !er Shaft • • ;. 
Rol ler(B) • • • 

Roi !er Spacer· 
Rol ler(C) • • • 
Ro 11 er (A) • • • 
Screw(ll/64-40 X 8) 

"AR1 0"~JR (2) 

JI, 45 
• "ARI 2" ~Mt<ill) · 
· ·f 7 -'To/ 1' (A) 
. *-* 1/ •••• 
• 17-YY-\" • •• 
• 77-'T o/ 1' (B) 
• 1.1: -* 1/ • • • • 
• 17 o/ 1/ -\" • • • 
• A :;f I) 1/ 1l 17 o/ Y -\" • 
•-J--y]-• ..• 
• ;:r_ 7 1:1 - 7 ~ • 

• 1.1:-t- 1/ • • • • 
• 17 o/1/-\" ••• 
• A :;f I) 1/ I/ 17 o/ 1/ -\" • 
·-J-o/1'· .•••.• 
• ;:r_ /1/ I) :,,I/ .... 
· A l:'.0 - F ::z :.,-- 1' 1:1 - 7 • 
• 1::-· ;::: - / J., /; ,( :;f • • • 
• .:z..;:::~ :.,--yJf.¥ . • • 
• ;:r_ 7 Y lJ :.,--1/i!l!;~t.oc • 
·-J-o/1'· .••.• 

· Y IJ :.,-- tf 'fl --f Filim • 
• A7o/ 71::"1/ • • • 
• :J:l --f Filim~-'T (!Ji) • 
· :Jl --f F ilim~ -'T • • • 
· # --f F ilim~ -'T :::i o/ Y .:i • 

. Jl: * 1/ . . . . . . . . 
• P-7J&{sj-~ • • • • • 
'71/1/ 3 1/P-7 (*Jl 1) ' 
' P-7ijim' ' ' 
• 1:1 -7 (B) • • • 

• P-7.A~-'l/' • 
• 1:1-7 (C) 
• 1:1 -7 (A) 

1.1: .l, ---. 4'Y. • 

3B 
Amt. 
Req. 
• I 
• I 
• 2 
• 2 
• I 
• 4 
• 8 
. 4 
. 5 
• I 

• 2 
• 4 
. 2 
• 2 
• I 
• 2 

• 2 
• I 
• I 

. I 
• 2 
• I 
• I 
. 2 
• 4 
• I 
• I 
• I 
• I 

• I 
• I 
. I 
• I 

From the Library of Superior Sewing Machine & Supply LLC



\ : 

I 

I 
I i\1 I :,i, 

·r i' 
I 

,· 

Ii 

. I 

39 

"AR10" DEVICE(3) 

3 

2 

···· .. ~~ 
10 

"AR10" DEVICE (3) 
Ref. Parts 

Nn Nn 
1 1094008 
2 0010261 
3 1090114 
4 0010263 
5 0010120 
6 009937 
7 0010143 
8 1200003 
9 0010055 

10 0010260 

11 1200109 

"ARlO"llt-(3) 39 
Amt. 

Description JI, ~ Req. 
Union T-Connector • . . . . . . • ,;i ;::. ~ 1/ T *Ill .sf • • 1 

Vinyl Tube (6 X 4mm) . . . . . . • I::";::. - Jv .I~ ..-( :1 • 
Electromagnetic Valve, C. Set· . \t;li/!i# (*JI.) • • 1 

Connector ( c/> 6-PT!/8) . . ::, * 7 ?' . . • 1 

Electromagnetic Valve • • ffllil!i # . . . • 1 

Wood Screw( c/> 3. 8 x 20) • ;j(;j<- --- • 2 . 1/ •• . 
Silencer(MF-6PTl/8) • -~-1v1/~· • 2 

Cord(C) • . . . . . . • ::i- r (C) . • 1 

Connector ( c/> 4-PT!/8) • ::i:z-7 ?' .. •, • 2 

Vinyl Tube(4X2.5mm) • I::'';::.-Jv .,~ ..-( :1 . 

Branch Cord Unit . . • )j'IJ&: ::i - r (*11.l • • 1 

From the Library of Superior Sewing Machine & Supply LLC



. I 

11: 
I 

40 
"UN2" DEVICE 

-~~« 
12 

', 

11 

~6 

' 

7 

.:; 

G~o 

~J) 
'C:::-· 

9 

' 
I 

7 

"UN2" DEVICE 
Ref. Parts 
~ Nu 

I 3129955 
2 1094002 
3 0010258 
4 · 000623 
5 0010054 
6 1094013 
7 1094012 
8 3120487 
9 3120450 

10 3129951 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 

1094008 
0010261 
1090102 
0010263 
0010120 

009937 
0010143 
1200156 
0010119 
0010254 

3120451 
110046 

0010260 

" UN 2 "~ ii O)m!i ffl ltlHi 

Description 
"UN2" Device, Complete Set 
Reducer(q,6X4) • • • • • 
Joint (SA-2. SL) • • • • • 
Gasket • • • • • • • • • 
Speed Controller( <I> 4-M5) 
Connector ( <I> 4-PTI/8) 
Pipe Joint • • • • • 
Air Wiper Bracket • • 
Uncurling Nozzle • • 
"UNI" Device, C. Set 

Uni on T-Connector • • 
Vinyl Tube(6X4mm) • 
Electromagnetic Valve, C. Set· 
Connector ( <I> 6-PTI/8) • 
Electromagnetic Valve· 
Wood Screw(q,3.8X20) • 
Silencer(MF-6PTI/8) • • 
Cord(R) • • • • • • • • 
Seal Plug· • • • • • • 
Speed Controller( <I> 4-PT!/8) • 

Uncurling Support· • 
Screw(M5-0.8X12) • • 
Vinyl Tube(4X2.5mm) 

Applicable Models of "UN2" Device 
VC3845P-172-Y04C-l/UT-A52/AS3 

"UN2"1fi'I: 

& ii 
• "UN2"~iiC*.ll) 
. v 7' .:L - -if . . • 
• *!*cf- • • • • • • 
• .J{ o/ :\'- 1/ • • • • 
• .'.Al::°-F:::i~J-0-7 • 
• ;,( .'.A ::, .:f ::7 ?7 • • • 
• 'ii!'*l*.'f- . • • . • • 
• ::i:. 7 '7 -1 .1{J& {til · 
· ;1J-1vll1ill::J ;(iv· 
• "UNI "~ii (iY'Jl) • 

• .:i .::. :t 1/ T *I* cf- • 
• l::''.::. - Jv .1{ -1 7' • 
· II~# (fJl) • . ::, * ::7 ?7 • • 
. II~# .. . 
. **1/ . . . 
• -if -1 v 1/ -l}- • 

• :::i - F (R) • 
• ;i( ::7 '7 7'7 ~- · 
• A l::0 - F::, 1/ " p -7 . 

• ;tJ - 1vll1i 11::1& {it.& • 
• 11:: * 1/ . . . . . 
• l::''.::. - iv.,{ -1 7' . • 

40 
Amt. 
!kg_,_ 
• I 
• I 
. 2 
• 2 
• I 
• I 
. 2 
. I 
. 2 
. I 

. 2 

• I 
• I 
• I 
. 2 
. 2 
• I 
• I 
. I 

• I 
• 2 

From the Library of Superior Sewing Machine & Supply LLC



11.11. i_! 

: . .. 
!1 
,1 . 

II 

:1 

I 

I 
' I 

I 
I ! 

41 
"AS3" DEVICE 

', 

9 11 

16 

__ .-~( 
,' ~ 14 15 

13 

"AS3" DEVICE 
Ref. Parts 

Nu Nu 
1 000009 
2 000426 
3-1 0010048 
3-2 1091132+ 
4 1094026 
5 1094022 
6 0010260 
7 0011709 
8 006905 
9 1249087 

10 0011340 

11 0010565 
12 0010564 
13 300031 
14 300033 
15 100038 
16 0092232 
17 006910 

"AS3"~ift 

Description JI, 1, 
Nut··········· ·Tvl--·· 
Washer • • • • • • • • • • '7 o/ 1/-\' • 
Air Cylinder(MS-16ND-45) • ::r.71/ lJ :,,,~- • • 

11 (MS-16ND-60) (Extra) • 11 (!j\!j,$£) • 
El bow Connector (KJL04-M5) • • ::r-;v#m-¥ · · · · · 
Connector (KJH04-M5) • • • m-¥ · · · · · · · 
Vinyl Tube(4X2.5mm) • • • · t:'';::-;J..,/~,-(:1' · • • 
Control Box Stay • • • • • · ffiiJ~#o/ ~ 7-7-5'",1' • 
Wood Screw( q, 5.1 X 20) • • • · :;j;:;j,.:) • • • • 
Control Box, Complete Set· • jfjlj~~1i'.(*.ll.) • • 
Contra 1 Board • • • • • • · ffiiJ~£tEi · · · 

Knee Switch, Complete Set· 
Knee Switch•· 
Washer • • • • • • 
Spring Washer • • • 
Wing Nut • • • • • 
Knee Switch Holder 
Wood Screw( q, 6. 8 X 26) • 

· Jlt 7- ,-( o/ 'T (*JI.) • 
• )lt:7-,1' o/T . .. 
. '7 o/1/-\' ••• 
• 7- :t' l) 1/ ~- '7 o/ 1/ -\' • 
·'T3?To/l-· • • 
. Rt A ,-( o/ 'f- .l& Htlii . 

_,_. ' "' • /l'-..:=f-1/ • • • • • • 

41 
Amt. 
Req. 
• 2 
• 2 
. 1 
. 1 
. 1 
. 1 

• 2 
. 4 
. 1 
. 1 

. 1 

. 1 

. 4 

. 2 

. 2 

. 1 

. 2 

From the Library of Superior Sewing Machine & Supply LLC



42 

"FS4" DEVICE 

101 
' 

0 (a) 

9 

I 
' 

27 

C 

' 

' ' 
' 

' 

C©l,: 
I ,, 

0 

24~ ,, 

21 •. , ,• : 

' ' 
FF F ' 

28 

36 

i' 
' 
' ' ' ' ' 

22 

11 

·' 

+"FS4" DEVICE 
Ref. Parts 

Nu Nu 
I 3129949 
2 3120416 
3 3120417 
4 170022 
5 3120418 
6 120001 
7 3120419 
8 000690 
9 3120184 

10 130015 

II 3120410 
12 110011 
13 3120413 
14 000538 
15 009746 
16 3120411 
17 3120412 
18 006066 
19 94664 
20 009604 

21 000588 
22 3120113 
23 3101261 
24 000054 
25 000009 
26 000426 
27 3120260 
28 3120259 
29 3120261 
30 110035 

31 
32 
33 
34 
35 
36 
37 

3100115 
3120174 

170006 
3120414 
003657 

3120420 
110001 

Description 
"FS4" Device, C. Set • • • 
Presser Foot Lifter Lever • 
Connecting Plate • • • 
Screw(M4-0.7X7.7) • • 
Tension Re I ease Lever • 
Screw(M4-0. 7X14) • • • 
Thread Pull-off Lever • 
Dowel Pin· • • • • • 
Crank Chamber Cover • • 
Screw(M4-0.7X8.5) • • 

Bracket (Lower) Cover Ho Ider • 
Screw(M5-0. 8 X 10) • • 
Folder Lever Support 
Washer • • • • • • • 
Screw(M4-0. 7X8) • • 
Folder Lever • • • • 
Folder Lever Spring· 
Screw(9/64-40X6.1) • 
Co liar (6. Ix I 2 x 8mm) 
Screw (11/64-40 X 5. 5) 

Anti-Shock Rubber • • 
Gui de Bar • • • • • • 
Folder Guide Shaft Bushing 
Nut (MIO) • • • 
Nut (M5) • • • • • 
Washer • • • • • 
Bracket (Lower) • 
Bracket (Middle) • 
Bracket (Middle)Fixing Plate • 
Screw(M4-0.7XIO) • 

Guide Bar Bushing • 
Folder Spring· • • 
Screw(M4-0. 7 X 2. 5) 
Folder Stop· • • • 
Screw(M4-0. 7X3) • 
Bracket Cover • • • 
Screw(M4-0. 7X5.4) 

(~) S:. 0)~-1/l:l:4-@Iim1Jll L f.::~ll:ti:'lIB,lilt L -Cv' ;lei". 

"FS4" ~JI: 

JI, ~ 
• "FS4"~Jl(j.ll.) • 
• Jfll:r.m-1/ v /<:- • 
. **ii Wuig!~j:j • 
• .JJ::-t- 1/ • . • • 
. **ii Wu ••• 
• .JJ::-t- 1/ • • • . 
· **ii v /<:- • 
• .Jl:: I 1::· 1/ • • 
. T frJJ /.;; - • • 
• .JJ::-t- 1/ • . . . 

. ,tffl, ~ ;b /<:- . 
• .JJ::-t- 1/ . . • . 

Note:This page contains the device added to the previous Parts List. 

42 
Amt. 
Req. 
. 1 
• I 
• I 
. 2 
• I 
• I 
• I 
• I 
• I 
• 6 

• I 
• 3 
• I 
. 2 
. 2 
• I 
• I 
• I 
• I 
• I 

• 2 
. 2 
• I 
. 1 
• 4 
• 4 
• I 
• I 
• I 
. 2 

. 2 
• I 
• I 
• I 
• I 
• I 
• 3 

From the Library of Superior Sewing Machine & Supply LLC



I 
I 

. i 

'! 

; t1 

43 
EXTRA PARTS (1) 

"')·. ..
1

1 

"UNl" DEVI~ : 
4 

.. ~~ --~-- 8 

~ : +f'!'~: 5 ~~---~·· it~~ J , ' ' ; . . . 
~,·:."..@ 'ii ' 0 

·., 

.... 'L/ '·. ~ 

18 

19--A 

14 

23-1 
23-2 
23- 3 
23-4 

EXTRA PARTS (1) 
Ref. Parts 

Nu Nu 
1 3129951 
2 1094008 
3 0010261 
4 1090102 
5 0010263 
6 0010120 
7 009937 
8 0010143 
9 1200156 

10 0010119 

11 0010254 
12 0010260 
13 1094013 
14 1094012 
15 3120451 
16 110046 
17 3120450 
18 3120186+ 
19 006910+ 
20 110021+ 

21 000538+ 
22 000015+ 
23-1 3127100+ 
23-2 3127110+ 
23-3 3127150+ 
23-4 3127160+ 
24 110009+ 
25 001228+ 
26 3127174+ 
27 0094839+ 
28 3127176+ 
29 150003+ 
30 3127136+ 

31 
32 

000327+ 
003302+ 

Description 
"UNl" Device, Complete Set 
Union T-Connector • • • • • 
Vinyl Tube(6X4mm) • • • • 
Electromagnetic Valve, C. Set • 
Connector ( </> 6-PTl/8) • 
Electromagnetic Valve • 
Wood Screw( <J> 3. 8 X 20) • 
Silenser(MF-6 PTl/8) 
Cord(R) • • • • • • • • 
Seal Plug· • • • • • 

Speed Controller(<1>4-PT1/8) • 
Vinyl Tube (4 X 2. 5mm) • 
Connector ( </> 4 X PTl/8) • 
Pipe Joint • • • • 
Uncurling Support· • • 
Screw(M5-0.8X12) • • • 
Uncurling Nozzle • • • 
Solenoid Valve Bracket 
Wood Screw(<J>6.8X26) • 
Screw(M2.5-0.45X3.5) • 

Washer • • • • • • • • • r; o/ 1/ -\' • 
Nut·········· ·-J-o/r-·· 
Presser Foot, C. Set(4.8-10-10-10) j:ljl:::c.(*Jl) • 

II II ( 6, 4-6, 4-6, 4-6, 4) II 

II II (4.8-13-13) II 

II II (4, 0-10-10-10) II 

Screw(M4-0. 7 XS) • • • • • ll::.i'-1/ • 
Screw (3/3 2-56 X 3. 2) • • • • • ll::.i'-1/ · 
Presser Foot Spring(0.6mm) • j:ljl:::c.,r'(.;j<. • 
Presser Foot Spring(0.4mm) • j:ljl:::c./(.;j<. • 
Spring Press Pin • • • • j:ljl:::c.,1-'(.;j<.j:ljl1/ • 
Screw(M3-0.5X6) • • • • ll::.i'-V' • • · · 
Presser Foot Hinge Pin • j:ljl:::c. l:: 1/:/l::'1/ · 

Lock Nut • • • • • • • • P o/ 7 -r o/ r- • 
Adjusting Screw(l/8-44Xll) • • llffi!W.i'-1/ • · · 

. 

43 
Amt. 
Req. 
• 1 
. 1 

. 1 
• 1 
. 1 
• 2 
. 2 
• 1 
. 1 

. 1 

. 1 

. 1 

. 1 
• 2 
. 1 
. 1 
. 2 
. 2 

. 4 

. 2 

. 1 

. 1 
• 1 
. 1 
• 1 
• 1 
• 1 
• 2 
. 1 
. 1 
. 1 

. 1 
• 1 

From the Library of Superior Sewing Machine & Supply LLC



i" 

i! 
!! 

l!J 

I 

44 

EXTRA PARTS (2) 

'--. 
'--. -......._ 

-......._-......,_ ~ 
-......._~~ 

')) i 
4 

8 

-......._ 
-......._~ 

-......,_ ~ rF__.,:1/!I 

~ ~ 

5 

0 

@ 
0 

EXTRA PARTS (2) 
Ref. Parts 

Nu Nu 
1 3120227 
2 0093690 
3 0095220 
4 3120350 
5 3120353 
6 3120223 
7 3120222 
8 3120590 
9 3120593 

7 

@ 

@ 

44 
Amt. 

Description ,ff, 45 Req. 
Elastic Tape Guide(Rear) • ::::lJ.,.·}f,,( P-(~) • • • • • • 1 
Timing Gauge • • • • • • • ~ -1 ~ 1/ !f'f/-".) • • • • • I 
Looper Timing Gauge· • • • 11,,-,.-{~ -1 ~ 1/!f'f/-".) • • I 
Looper Timing Gauge(X type)· •11,,-,.-{~,,(~:,,-/jf/-".) • • 1 
Looper Timing Gauge(W, Y type) • Jv-,.-{~ ,,( ~ 1/!f'f/-".) • · 1 
Elastic Tape Guide(Left) • • • • ::i'J.,.·jf,,( P-(tc) • • • • • • I 
Elastic Tape Holder· • • • • • • ::::lJ.,.7--:f''ft.Jr • • • • • • 1 
Lower Knife Adjusting Gauge, C. Set UT :/-7-rl.l\ltl7if/-".)(i.!f.) · 1 
Positioning Pin·····•·• ·f:i'lmli'.1.!::!-l::0 1/ • • • • • • • ·3 

From the Library of Superior Sewing Machine & Supply LLC



Ii. 
I' 

45 

38 

25 

26 

25 

26 

" 
----/ ~ 0 ~ ~-,T@ 

0 0 0 0 ,__ @ 

16 0 0 ~ @ 
"-.. © 

27~ ·1 
10------® 

17 

29 

16 

~ 
40 

2-------e 

28 

16 

20 

22 

34 

C 

$---35 

~36 @--35 

i 
' 

I 

I 

THREAD STAND & RUBBER CUSHION *1r~ &V:::i .L.~ 4 5 
Ref. Parts Amt. 

No. No. Description Jb ~ ~ 
1 9620699[9620610]Thread Stand, Complete Set(9 Spools Type)*ft#(i.ll)(9;Uffl) • • 1 
2 9620631 Column Cap········ •:::i.7.l>.:\'--"(;17'• • •1 
3 9620670 Column Pipe(Upper) • • • • · :::i.7A/~-{7'(_l) • · I 
4 9620689 Thread Guide Ho Ider (Large) • ;Ii-{ F*1v;l (:k) • · 2 
5 911002 Screw(M4-0. 7X20) • • ll::*1/ · · · · · · · 2 
6 911001 Screw(M4-0. 7X12) • • • • ll::*1/ · · · · · · · 6 
7 910001 Nut····· • • • • ·To/I-······ ·8 
8 9620673 Column Pipe Connector· • :::i. 71>./~-{7",m-¥ · · 2 
9 911006 Screw(M5-0.8X13)· ·1.1::*Y· · · · · · · •4 

10 910000 Nut· • • • • • • • ·To/I- • • • • • • 13 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

31 
32 
33 
34 
35 
36 
37 
38 
39 
40 

41 

9620675 
930052 
930053 
910003 

9620703 
9620700 
9620688 

911060 
9620691 

9620690 
9620665 
9620678 
9620679 
9620680 
9620681 

930055 
9620660 
9620668 

3120090 
006225 

0063009 
180008 
000528 
000667 
000011 

0063471 
0063470 
0063460 

3000010 

Column Pipe(Lower) 
Washer • • • • 
Spring Washer • • • 
Nut(M16-1.5) • • • 

Thread Hanger(3 Spools Type) 
Thread Eyelet • • • • 
Thread Hanger Holder 
Screw(M6-1 X 15) • • • 
Thread Guide Arm • • 

Thread Guide Holder(Small) 
Thread Guide (5 Spools Type) • 
Spool Cushion· 
Spoo!Pin···· 
Spoo I Mat • • • • 
Spool Seat Disc· 
Spring Washer • • 
Column Pipe (Short) (206mm) • 
Thread Guide(8 Spools Type)· 

• :::i.7A/~-17"Cf) • • 1 
• '7;11/-'r. • • • • • 1 
• A 7' lJ 1/ :7'' '7 ;1 1/ -'r • • 1 
·T;1I-······· •1 

• A Vo/ j-th1/;lf(3,$:*ffl) • • 5 
·7-{v;1!-····· ·9 
• A v ;1 F /~ 1/ ;Ii:]@:\'- • • 5 
. 1.1::* 1/ • . • • • • . 5 
• ;Ii-{ F7-A • • • • 2 

• :J:f-{ F*1v;l(1J,) · · · 2 
• AVo/ ]-t;li-{ F(5:.$:*ffl) · · 1 
• A 7" ~ Jv :7 ;1 1/ 3 1/ • • 9 
• A -/-;t,lMJ • • • • • • 9 
• A 7'-Jv'? o/ I- • • • • 9 
-~IJ".ll!L······· ·9 
• A -/ I) 1/ ::1 '7 o/ 1/ -'r • • 9 
• :::i.7A/~-17"(ffi) • • • 1 
• Av ;1 ]-t;/J'-{ F ( 81:*ffl) • • 1 

Be It Cover • "'Iv I- ;b /{- • • 1 
Screw(M6-1X65) • • 1.1::*Y • • · • 2 
Oil Reservoir Rubber Cushion • ::i'A~ • • • • • 4 
Setting Screw(M6-1X63) • • .1&{1.IJ"*y · · · 4 
Washer • • • • · '7 o/ 1/-"f • • • • 8 
Spring Washer· • • • • • • A-/l) 1/:7'''7;11/-"f • • 4 
Nut··••••••••• •-J--;;t,.· · · · · • · ·4 
Tension Roller(Lower), C. Set(!) 71/1/31/P-'JCf)(i.lil) • 1 
Tension Roller(Lower) • • 71/1/31/P-'7Cf) • • 1 
Tension Roller Bushing • ·f;11/:i • • • • 2 

Gui de Thread • • • • • • 2 

From the Library of Superior Sewing Machine & Supply LLC



47 
VC3 8 4 5 P CLASS L. t f M . S IS 0 a1n >Pare ar s R R p t (~~fflli§l IJ A I-) (1) 

Main Parts Pitch of Seam Needle 

Needle Style Clamp 
Models # (1) !::" o/ 'T V - A 7- 'J 1 JI, ;flt 11: ;I-
VC3845P-348-W01A a-;-;-;-• 3129100 ·· /lit~X50/i1.s3············ 4.8-10-10-10 

-308-W05A 
3129104 /lit A50/AS3 4.8-13'--13 .,,,, = """• 

340 W06A 4.0 10 10-10 ..., .,,,, ~--- 3129105 /litX50/i1.s3 _:,: 
-254-W07E 6.4-6.4-6.4-6.4 ~ 3129101 /lit~A50/AS3 
-254-W07E 6.4-6.4-6.4-6.4 ~ JI /lit~Mio/AS3 
-280-W08E 6.4-7.2-7.2-7.2 ~ 3129106 /lit~A6o/Xs3 
-303-W09E 4. 8-8. 5-8. 5-8. 5 ~ 3129107 /lit~A50/AS3 
-445-W20E 

6.4-12.7-12.7-12.7 ~ 3129118 /lit~AiO/As3 I 

-319-W24E 6.4-6.4-12.7-6.4 ~ 3129120 /lit~A50/i1.s3 
-188-Y03C 4. 8-10-4. 0 3129102 /lit A50/Xs3···· ..., ..... 
-172-Y04C 4.0-10-3.2 3129103 /iit A50/AS3 

..., ..... 
-172-Y04C-l a-a-• /iit~A52/AS3 4.0-10-3.2 JI 

-196-Yl4C I I I 

/iit X5o/AS3 5.6-10-4.0 '..., ..... 3129112 

Presser 
Foot, 
C. Set 
J'ljl X. (i.ll.) 

3127000 

3127014 

3127025 

3127006 

JI 

3127028 

3127030 

3127130 / 

3127170 

3127010 

3127012 

3127032 

3127041 

l 
I 
( 
' -

Stitch 
Feed Dog 

Pl ate 
# ti * I) 

3128000 3129000 

3128004 3129004 

3128010 3129000 

3128001 3129001 

JI JI 

3128005 3129005 

3128006 3129006 

3128011 / 3129009 

3128012 3129010 

3128002 3129002 

3128003 3129003 

3128007 3129007 

3128008 3129002 

47 

Looper Needle Needle Needle 
Guard Guard Guard 

Ho 1 de r (Front) (Front)B (Rear) 
1v - ,,~ fl #':lt'.7" (jjiJ) #':it7 (jjlJ) B #"!I:-7(~) 

3120270 3119200 - 3129200 

3120274 JI - 3129205 

3120275 II - 3129200 

3120271 II - 3129201 

II JI - JI 

3120276 II - 3129206 

3120277 II - 3129207 

3120279 II - 3129214 

3120282 JI - 3129219 

3120272 JI 3129204 3129202 

3120273 II II 3129203 

II II II JI 

3120272 JI II 3129213 

From the Library of Superior Sewing Machine & Supply LLC



I 
! 

48 
VC 3 8 4 5 P CLASS L. t f M . S IS 0 a,n ioare Parts (:t: ill! ~R ~ 1) A I-) (2) 

~ 
Elastic Elastic Upper Knife 
Tape Tape Guide Carrier 
Ho Ider (Rear) (Upper) 

Mode ls j A 'f - 1 ~ i, iAff1r(~) J:j. ;;t_f,(J:) 
VC3845P-348-W01A 3120218 /ii1'~i\so/i\s3 3120224 3120187 

-308-W05A 3120232 3120233 3120200 /iit~i\so/AS3 
-340-W06A 3120218 /iit~i\so/AS3 3120224 3120202 
-254-W07E 3120237 /iit~i\so/As3 3120228 3120190 

254-W07E 
/iit~i\iio/AS3 II II II 

-280-W08E 
/iir~A6o/AS3 II II 3120204 

-303-W09E 
/iit~i\so/i\s3 II II 3120206 

-445-W20E 3120264 /iit~kfo/AS3 3120488 3120661 
319 W24E 3120237 3120228 3120610 /iit~i\so/Xs3 

-188-Y03C 
3120231 /iit~i\so/AS3 3120230 3120196 

172-Y04C 
3120198 /iit~i\so/i\s3 II II 

-172-Y04C-1 
3120462 3120480 /iir~As2/i\s3 II 

-196-Y14C 3120231 /iit~i\so/As3 3120230 3120196 

Lower Knife 
Carrier 
(Upper) 

r j. ;;,.t,(J:) 

3120188 

3120201 

3120203 

3120191 

II 

3120205 

3120207 

3120660 

3120611 

3120197 

3120199 

II 

3120197 

l 

l 
l, 
' 

J 

l 
I 

l 

1 

i 
( 
1 

I 
I 
I 
i 
I 
! 

I 

l 
I 

I 
I' 
' 

Trimming 
Mechanism 
C. Set 
UT ~n\J (*JI.) 

3120500 

3120501 

3120506 

3120504 

II 

3120508 

3120507 

3120550 

3120514 

3120502 

3120503 

II 

3120502 

Front Tension Rear Tens ion 
Ro lier, Roller, 
C. Set C. Set 
iH!l90-1(11l) 10190-1(11!) 

3120114 3100767 

II II 

II II 

3120359 3120379 

II 
3129953 
(ARll) 

II II 

II 3120379 

3120358 II 

3120359 II 

3120114 3100767 

II II 

3120475 II 

3120114 II 

48 

Lower Tension Upper Lower 
Roller, Feed Feed 
C. Set Ro lier Ro lier 
TJ90-1(11l) J: p - 7 r o - '7 

3110130 3120248 3120249 
(20 teeth) (13 teeth) 

II II II 

II II II 

3120378 II II 

3129954 
II 

(AR12) II 

II II II 

3120378 II II 

II II II 

II II II 

3110130 3120250 3120251 
(30 teeth) (19 teeth) 

II II II 

II II II 

II II II 

From the Library of Superior Sewing Machine & Supply LLC



VC3845P INDEX PAGE= 1 
INDEX Page= 2 

Parts Page Ref. Weight! Parts Page Ref. Weight I Parts Page Ref. Weight Parts Page Ref. Weight I Parts Page Ref. Weight I Parts Page Ref. Weight 
No. No. No. ( g l I No. No. No. ( g l I No. No. No. ( g l No, No. No. ( g l I No. No. No. ( g l I No. No. No. ( g l 

000009 19 19 I 000428 20 21 I 000669 36 6 003302 21 6 I 006910 43 19 I 009980 37 16 
000009 32 8 I 000428 25 36 I 000676 38 8 003302 22 6 I 006920 20 22 I 009984 29 18 
000009 36 8 I 000428 38 4 I 000690 9 20 003302 23 11 I 006920 25 35 009984 34 18 
000009 41 1 I 000429 20 31 I 000690 18 28 003302 24 11 I 006920 38 3 
000009 42 25 I 000445 9 3 I 000690 28 11 003302 26 6 006921 14 10 0010048 41 '3-1 
000010 1 49 I 000463 6 38 I 000690 33 11 003302 27 5 0010054 40 5 
000010 11 48 I 000487 18 31 I 000690 42 8 003302 43 32 007610 28 2 0010055 39 9 
000011 37 10 I 000505 11 41 I 000711 10 49 003638 20 28 007610 33 2 0010057 32 20 
000011 38 14 I 000505 19 11 I 000711 26 12 003638 27 43 007621 17 29 0010057 36 20 
000011 45 37 I 000528 13 25 I 000711 27 17 003657 42 35 0010073 32 1 
000015 43 22 I 000528 45 35 I 000726 1 38 009142 8 13 0010073 36 1 
000022 2 24 000532 7 34 I 000726 2 32 

,, 004124 15 36 009200 9 32 0010108 32 2 
000054 42 24 000535 6 35 I 000730 5 22 I 004126 15 38 009220 20 5 0010108 36 2 
000145 17 17 000538 18 3 I 000740 10 46 004312 7 23 009220 25 13 0010119 32 32 
000145 20 7 000538 19 3 I 000750 12 21 004353 15 10 009220 27 47 0010119 36 32 
000145 25 20 000538 28 40 I 000755 13 29 004358 8 2 009220 37 33 0010119 40 19 
000145 29 22 000538 33 40 I 000779 16 3 004440 9 6 009220 38 34 0010119 43 10 
000145 34 22 000538 42 14 I 000779 17 34 004440 10 38 009604 9 23 0010120 39 5 
000145 37 14 000538 43 21 I 000779 18 22 004440 18 2 009604 16 9 0010120 40 15 
000145 38 9 000547 1 50 I 000924 1 18 004441 9 8 009604 19 15 0010120 43 6 
000177 3 20 000548 8 4 I 000926 7 17 004445 8 6 009604 29 30 0010143 32 34 
000195 4 21 000555 7 27 I 000989 7 4 009604 34 30 0010143 36 34 
000199 12 17 000567 15 37 I 005049 11 45 009604 42 20 0010143 39 7 
000234 15 3 000588 19 16 I 001107 3 11 005071 7 20 009736 14 3 0010143 40 17 
000234 25 10 000588 42 21 I 001107 5 17 005071 10 35 009746 30 26 0010143 43 8 
000260 37 25 I 000600 7 31 I 001107 11 30 005075 1 34 009746 35 25 0010254 29 3 
000260 38 20 I 000600 11 44 I 001123 1 20 005431 3 7 009746 42 15 0010254 32 41 
0.00304 5 21 I 000600 32 7 I 001123 10 50 005650 7 32 009750 3 28 0010254 34 3 
000306 16 17 I 000600 36 7 I 001123 19 7 005650 18 14 009753 18 21 0010254 36 41 
000321 8 25 I 000613 16 20 I 001170 28 14 005650 29 10 009784 1 44 0010254 37 4 
000322 28 22 I 000613 18 29 I 001170 33 14 005650 34 10 009835 3 22 0010254 38 16 
000322 33 22 I 000623 32 24 I 001174 7 21 009853 20 16 0010254 40 20 
000327 9 15 I 000623 36 24 I 001174 16 15 006004 1 48 009853 25 26 0010254 43 11 
000327 21 5 I 000623 40 4 I 001186 9 13 006035 28 24 009877 20 36 0010258 40 3 
000327 22 5 I 000637 10 40 I 001186 21 3 006035 33 24 009877 25 3 0010260 28 42 
000327 23 10 I 000644 19 8 I 001186 22 3 006038 9 18 009877 27 36 0010260 32 26 
000327 24 10 I 000644 28 23 I 001186 26 3 006038 18 12 009880 32 33 0010260 33 42 
000327 26 5 I 000644 33 23 001186 27 2 006066 42 18 009880 36 33 0010260 36 26 
000327 27 6 000651 2 12 001208 28 27 006075 18 6 009891 20 32 0010260 37 5 
0003.27 43 31 000651 3 15 001208 33 27 006202 30 23 009905 37 21 0010260 38 17 
000334 1 51 000651 6 7 001228 23 4 006202 35 22 009905 38 26 0010260 39 10 
000334 18 4 000651 13 11 001228 24 4 006212 6 14 009925 38 6 0010260 40 23 
000340 18 17 000663 37 8 001228 27 8 006212 11 9 009931 18 18 0010260 41 6 
000389 29 5 000663 38 12 001228 43 25 006212 13 8 009937 39 6 0010260 43 12 
000389 34 5 000665 3 6 001230 1 46 006225 45 32 009937 40 16 0010261 14 11 
000397 5 20 000666 20 13 001457 29 24 006270 17 9 009937 43 7 0010261 32 36 
000397 12 24 000666 25 19 001457 34 24 006411 18 16 009947 20 37 0010261 36 36 
000401 12 25 000666 37 13 001459 6 12 006475 20 9 009947 25 4 0010261 39 2 
000417 10 5 000666 38 7 001459 20 26 006475 25 22 009947 27 37 0010261 40 12 
000419 15 45 000667 37 9 001459 27 45 006662 20 10 009955 20 12 0010261 43 3 
000425 32 19 000667 38 13 001459 28 29 006662 25 23 009955 25 18 0010263 32 35 
000425 36 19 000667 45 36 001459 33 29 006905 32 10 009955 37 12 0010263 36 35 
000426 19 20 000669 6 29 001900 8 11 006905 36 10 009970 37 17 0010263 39 4 
000426 41 2 000669 11 43 006905 41 8 009973 32 5 0010263 40 14 
000426 42 26 000669 32 6 003302 9 16 006910 41 17 009973 36 5 0010263 43 5 

From the Library of Superior Sewing Machine & Supply LLC



Parts 
No. 

0010264 
0010264 
0010266 
0010266 
0010283 
0010283 
0010291 
0010291 
0010337 
0010337 
0010337 
0010337 
0010564 
0010565 

0011340 
0011 709 

0012480 

0013218 
0013218 
0013648 

0014120 
0014120 
0014120 
0014120 

0020137 
0020143 
0020144 
0020350 
0020551 
0020759 

0021010 

0022837 
0022837 

0030291 
0030711 

0031014 
0031014 
0031015 
0031015 
0031111 
0031831 

0032719 
0032719 
0032719 
0032799 

Page 
No. 
32 
36 
32 
36 
32 
36 
29 
34 
32 
36 
37 
38 
41 
41 

41 
41 

14 

32 
36 
14 

29 
32 
34 
36 

1 
1 
1 

11 
15 

1 

15 

28 
33 

4 
15 

20 
25 
20 
25 

3 
15 

6 
20 
27 
11 

Ref. 
No. 
4 
4 

42 
42 
23 
23 
21 
21 
27 
27 

6 
18 
12 
11 

10 
7 

8 

9 
9 
9 

6 
14 

6 
14 

33 
30 
31 
42 

8 
5 

49 

6 
6 

4 
41 

14 
24 
15 
25 
21 
23 

11 
25 
44 

3 

Weight! 
( g ) I 

I 

I 
I 

Parts 
No. 

0032921 

0033024 
0033024 
0033939 
0033939 

0034117 
0034979 

0037668 
0037669 

0060056 
0060057 
0060109 
0060142 
0060175 
0060248 
0060248 

0063009 
0063076 
0063076 
0063080 
0063082 
0063083 
0063084 

I 0063087 
I 0063138 
I 0063216 
I 0063217 
I 0063460 
I 0063469 
I 0063470 
I 0063471 
I 0063548 
I 0063606 
I 0063606 
I 0063607 
I 0063607 
I 0063609 
I 0063609 
I 0063610 
I 0063610 
I 

I 0064166 
I 0064173 
I 0064173 
I 

I 0065253 
I 0065253 
I 0065258 
I 0065258 
I 0065275 

INDEX 

Page 
No. 
16 

28 
33 
32 
36 

18 
18 

15 
15 

17 
7 

16 
9 
1 

28 
33 

45 
28 
33 

9 
9 
9 
9 
9 

13 
15 
15 
45 
20 
45 
45 

4 
29 
34 
29 
34 
29 
34 
29 
34 

20 
20 
25 

20 
27 
20 
25 

2 

Ref. 
No. 

22 

15 
15 

3 
3 

27 
5 

27 
29 

12 
14 
16 

9 
47 
34 
34 

33 
25 
25 

4 
1 

19 
21 

5 
30 
51 
50 
40 

6 
39 
38 

5 
16 
16 
14 
14 
17 
17 
13 
13 

38 
8 

21 

24-1 
46-2 
20 
34 

6 

Weight! 
( g) I 

I 

I 

I 

I 
I 
I 

Parts 
No. 

0065340 
0065340 
0065341 
0065373 
0065374 
0065375 
0065376 
0065381 
0065389 
0065395 
0065398 
0065400 
0065401 
0065402 
0065402 
0065404 
0065405 
0065407 
0065414 
0065415 
0065417 
0065418 
0065420 
0065421 
0065452 
0065453 

0066646 
I 0066650 

0067023 
0067023 
0067025 
0067025 
0067025 
0067111 
0067126 
0067140 
0067140 

0068011 

0077179 

0090071 
0090807 
0090812 
0090814 
0090847 
0090856 
0090918 
0090930 

0092232 

Page 
No. 

4 
8 
8 
9 

18 
18 
18 
18 
10 
16 
16 
16 
16 
16 
18 
18 
18 
18 
17 
17 
17 
17 
17 
17 
15 
15 

3 
6 

20 
27 
20 
25 
27 
18 
18 
20 
27 

1 

9 

3 
3 
3 
3 
3 
3 

15 
15 

41 

Page= 3 

Ref. Weight 
No. ( g) 

23 
1 
5 

33 
8 
9 

11 
1 

32 
11 

8 
14 
18 
19 
15 
26 
23 
13 
15 
27 
24 
28 
18 
16 
20 

1 

36 
30 

27 
42 
35 

2 
35 
30 

7 
24-2 
46-1 

4 

28 

19 
26 
23 
17 
18 
25 
44 
25 

16 

Parts 
No, 

0093089 
0093090 
0093090 
0093154 
0093179 
0093186 
0093201 
0093212 
0093214 
0093303 
0093479 
0093480 
0093483 
0093487 
0093491 
0093491 
0093491 
0093507 
0093508 
0093509 
0093515 
0093517 
0093524 
0093526 
0093611 
0093617 
0093690 
0093863 
0093864 
0093864 

0094201 
0094201 
0094201 
0094387 
0094387 
0094390 
0094390 
0094396 
0094396 
0094433 
0094433 
0094577 
0094604 
0094664 
0094664 
0094839 
0094839 
0094839 
0094839 

0095027 
0095061 
0095066 
0095168 

Page 
No. 

5 
5 
7 
7 
8 
8 
4 
8 
8 

11 
9 
9 
9 
9 
9 

29 
34 

9 
9 
9 
6 
3 
3 
3 
9 

15 
44 

3 
1 
2 

1 
2 

19 
28 
33 
28 
33 
28 
33 
28 
33 
13 

4 
19 
42 
23 
24 
27 
43 

18 
17 
17 

7 

Ref. 
No, 
7 
9 
5 

15 
27 
26 

8 
23 
20 
25 
24 
10 

7 
17 
22 
29 
29 
30 
31 
29 
33 
13 
10 
14 
11 
18 

2 
16 

9 
7 

23 
26 
34 

9 
9 

12 
12 
30 
30 
26 
26 
14 

6 
14 
19 

6 
6 
9 

27 

10 
21 
23 
22 

Weight! 
( g) I 

I 

I 
I 

I 

I 
I 

Parts 
No, 

0095170 
0095214 
0095220 
0095334 
0095334 
0095337 
0095337 
0095388 
0095388 
0095389 
0095389 

0096355 
0096355 

100002 
100002 
100002 
100003 
100005 
100026 
100026 
100027 
100027 
100038 

110001 
110001 
110001 
110002 
110002 
110002 
110004 
110004 
110004 
110005 
110007 
110007 
110007 
110008 
110009 
110009 
110009 
110009 
110009 
110009 
110009 
110009 
110009 
110009 
110009 
110009 
110009 
110010 
110010 

INDEX 

Page 
No. 

7 
7 

44 
28 
33 
29 
34 
29 
34 
29 
34 

29 
34 

10 
29 
34 
13 
11 
30 
35 
30 
35 
41 

Ref. 
No, 

19 
7 
3 

13 
13 
28 
28 
23 
23 
25 
25 

9 
9 

28 
35 
35 
24 
47 

8 
8 
4 
4 

15 

13 34 
19 33 
42 37 

6 34 
29 20 
34 20 

7 35 
29 15 
34 15 
10 15 
10 48 
26 11 
27 16 

6 18 
3 5 
5 13 

11 16 
12 11 
13 20 
15 35 
17 5 
19 2 
23 3 
24 3 
28 4 
33 4 
43 24 

1 19 
8 28 

Weight I 
( g) I 

I 

I 
I 

I 
I 

I 
I 
I 

I 

I 
I 

I 
I 
I 

I 

I 

I 
I 

Parts 
No. 

110010 
110011 
110011 
110011 
110012 
110012 
110012 
110012 
110012 
110012 
110013 
110013 
110013 
110013 
110013 
110013 
110019 
110020 
110021 
110021 
110022 
110026 
110027 
110027 
110027 
110030 
110030 
110035 
110035 
110035 
110035 
110035 
110035 
110041 
110041 
110045 
110045 
110045 
110046 
110046 
110048 
110048 
110054 
110060 
110060 
110061 
110061 
110066 
110066 
110066 
110079 
110101 

120001 
120001 

Page 
No. 
13 
17 
19 
42 

1 
6 

15 
19 
28 
33 

1 
2 
3 
6 

28 
33 
10 
10 

2 
12 
12 

2 
23 
24 
43 
30 
35 

6 
8 

10 
12 
19 
42 

2 
6 
1 
2 

15 
40 
43 

1 
3 
6 

30 
35 
30 
35 
13 
30 
35 

2 
10 

13 
28 

Page= 4 

Ref. Weight 
No. ( g) 
4 

11 
13 
12 
24 
25 

2 
35 
18 
18 
32 
34 
35 
20 
35 
35 
24 

2 
18 
16 

2 
15 
18 
18 
20 
29 
29 
22 

8 
4 
6 
5 

30 
25 
16 

2 
27 
12 
22 
16 
13 

3 
37 
13 
13 
31 
31 
35 
16 
16 
10 

9 

16 
8 

From the Library of Superior Sewing Machine & Supply LLC



Parts 
No. 

120001 
120001 
120001 
120001 
120001 
120001 
120008 
120008 
120009 
120009 
120010 
120011 
120011 
120012 
120012 
120013 
120013 
120013 
120013 
120013 
120013 
120013 
120013 
120013 
120015 
120015 
120016 
120017 
120018 
120019 
120024 
120024 
120027 
120031 
120031 
120031 

130002 
130003 
130004 
130011 
130015 
130015 
130015 
130023 

140019 

150001 
150003 
150003 
150003 

160000 
160000 

Page 
No. 
29 
32 
33 
34 
36 
42 
14 
16 
11 
14 
17 
10 
37 
16 
17 

6 
7 

13 
15 
29 
32 
34 
36 
38 

7 
8 
1 
9 

12 
16 
23 
27 

2 
19 
23 
27 

2 
3 

11 
11 

2 
19 
42 
19 

13 

17 
23 
24 
43 

1 
13 

Ref. 
No. 
8 

13 
8 
8 

13 
6 
6 

32 
18 

5 
33 
42 

7 
36 

3 
6 

25 
10 
43 
12 
18 
12 
18 
11 
26 
19 
36 
27 
13 

2 
23 
28 

2 
10 
22 
27 

30 
38 
40 
36 

5 
29 
10 
30 

2 

36 
8 
8 

29 

15 
13 

Weight! 
( g) I 

I 

I 
I 
I 

I 

I 
I 
I 

I 

I 
I 

I 

I 

I 

I 
I 

I 

I 

I 

I 
I 
I 

I 
I 

I 
I 
I 
I 

I 
I 

I 
I 

I 

I 

I 

I 
I 

Parts 
No. 

160000 
160000 
160001 
160001 
160001 
160001 
160001 
160001 
160001 
160001 
160001 
160002 
160003 
160003 
160003 
160003 
160003 
160004 
160004 
160004 
160004 
160005 
160005 
160005 
160006 
160007 
160007 
160007 
160007 
160007 
160007 
160007 
160007 
160007 
160007 

170001 
170002 
170006 
170008 
170010 
170010 
170022 
170025 
170025 

180005 
180006 
180006 
180008 
180019 
180019 

190004 
190005 

INDEX 

Page 
No. 
23 
27 

2 
10 
11 
15 
16 
17 
27 
28 
33 
11 

6 
10 
16 
29 
34 

5 
7 

12 
27 

5 
7 

17 
12 

5 
6 
7 

10 
11 
16 
17 
18 
20 
25 

2 
1 

42 
18 

6 
8 

42 
30 
35 

2 
29 
34 
45 
30 
35 

11 
2 

Ref. 
No. 

25 
30 
22 
18 
34 

6 
23 
10 

4 
33 
33 

4 
9 

31 
30 
27 
27 
16 
16 
27 
40 

2 
2 

26 
19 

3 
3 
3 
7 
2 
7 
7 

24 
33 

7 

20 
27 
33 
32 
27 
16 

4 
3 
3 

23 
32 
32 
34 
19 
18 

46 
13 

Weight I 
( g) I 

I 
I 
I 
I 

I 

I 
I 
I 

I 

I 
I 
I 

I 

I 

I 

I 
I 
I 

I 

I 

I 

I 

I 
I 
I 
I 
I 

I 

I 

I 
I 
I 
I 

I 

I 
I 

I 
I 
I 

I 
I 

Parts 
No. 

190005 
190005 
190007 
190029 
190029 
190030 
190030 
190031 
190031 

260000 

300000 
300000 
300006 
300031 
300033 
300045 
300100 
300100 
300100 
300101 
300500 

310015 
310026 
310027 
310039 
310063 

330001 
330002 
330015 

340000 
340001 
340003 
340008 
340030 

350006 

390067 
390068 
390069 
390072 
390140 
390142 
390142 
390143 
390144 
390145 
390146 
390147 
390148 

Page 
No. 

6 
13 
16 
29 
34 
30 
35 
30 
35 

8 

10 
13 
11 
41 
41 
16 

2 
6 
8 
1 

10 

13 
15 
15 

3 
16 

5 
10 
12 

1 
10 
11 
10 
35 

14 

1 
1 
1 
1 

46 
32 
36 
46 
46 
46 
46 
46 
46 

Page= 5 

Ref. Weight 
No. ( g) 

23 
22 
31 
36 
36 

9 
9 
6 
6 

29 

25 
32 
15 
13 
14 
33 
21 
28 
15 
26 
16 

28 
4 
7 

12 
38 

18 
20 
28 

37 
27 
22 
10 
14 

13 

42 
41 

6 
10 

43 
43 

Parts 
No. 

390600 

910000 
910001 
910003 

911001 
911002 
911006 
911060 

930052 
930053 
930055 

1090011 
1090011 
1090102 
1090102 
1090114 
1090128 
1090128 
1090129 
1090129 
1090130 
1090130 

1091035 
1091035 
1091049 
1091049 
1091050 
1091050 
1091070 
1091070 
1091089 
1091089 
1091132 

1094002 
1094008 
1094008 
1094008 
1094012 
1094012 
1094012 
1094012 
1094013 
1094013 
1094013 
1094013 
1094022 
1094026 

1095001 

Page 
No. 

2 

45 
45 
45 

45 
45 
45 
45 

45 
45 
45 

32 
36 
40 
43 
39 
32 
36 
32 
36 
32 
36 

32 
36 
29 
34 
32 
36 
29 
34 
37 
38 
41 

40 
39 
40 
43 
28 
33 
40 
43 
28 
33 
40 
43 
41 
41 

32 

Ref. Weight! 
No, 

33 

10 
7 

14 

( g) 
Parts 

No. 
1095001 

1098012 
1098013 

1200003 
6 1200003 
5 1200003 
9 1200007 

19 1200007 
1200071 

12 1200071 
13 I 1200109 
27 I 1200155 

I 1200155 
31 I 1200156 
31 I 1200156 
13 I 

4 I 1249087 
3 I 

28 I 2049401 
28 I 
29 I 2100161 
29 I 

30 I 3000010 
30 I 

I 3011117 
22 I 3011117 
22 I 

2 I 3100004 
2 I 3100005 

15 I 3100006 
15 I 3100006 

1 I 3100006 
1 I 3100016 
3 I 3100017 

15 I 3100018 
3-2 I 3100019 

I 3100021 
2 I 3100026 
1 I 3100027 

11 I 3100040 
2 I 3100041 

38 I 3100042 
38 I 3100043 

7 I 3100044 
14 I 3100046 
41 I 3100060 
41 I 3100061 

6 I 3100070 
13 I 3100078 

5 I 3100091 
4 I 3100092 

I 3100093 
25 I 3100094 

INDEX 

Page 
No. 
36 

14 
32 

32 
36 
39 
32 
36 
32 
36 
39 
32 
36 
40 
43 

41 

1 

6 

45 

32 
36 

1 
1 
2 
4 

16 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 

15 
15 

2 
7 
4 
4 
4 
4 

Ref. 
No, 

25 

12 
44 

40 
40 

8 
38 
38 
39 
39 
11 
37 
37 
18 

9 

9 

52 

8 

41 

21 
21 

28 
29 

8 
17 

4 
39 
40 

7 
8 
4 
1 
3 

11 
12 
14 
16 
17 
25 
11 
13 

9 
30 
11 
18 
19 
14 

Weight I 
( g ) I 

I 
I 
I 

I 
I 

I 
I 

I 
I 

I 

I 

I 

I 

I 
I 

I 
I 

I 
I 

I 
I 
I 
I 

Parts 
No. 

3100095 
3100097 
3100098 
3100099 
3100103 
3100104 
3100106 
3100108 
3100115 
3100115 
3100121 
3100122 
3100123 
3100127 
3100128 
3100129 
3100140 
3100141 
3100142 
3100143 
3100144 
3100145 
3100146 
3100147 
3100153 
3100154 
3100155 
3100156 
3100157 
3100158 
3100159 
3100160 
3100161 
3100189 
3100190 
3100191 
3100192 
3100192 
3100193 
3100194 
3100195 
3100196 
3100197 
3100199 
3100200 
3100201 
3100202 
3100203 
3100204 
3100205 
3100206 
3100207 
3100208 
3100209 
3100210 

Page 
No. 

4 
4 
4 
4 

11 
11 

4 
4 

19 
42 

5 
5 
5 
5 
5 
7 

10 
10 
10 
10 
10 
10 
10 
10 
10 
10 
10 
10 
10 
10 
10 
10 
10 
11 
11 
11 
11 
16 
11 
11 
11 
11 
11 
11 
11 
11 
11 
11 
11 
11 
11 
11 
11 
11 
11 

Page= 6 

Ref. Weight 
No. ( g) 

15 
13 

9 
3 

23 
24 

1 
7 

17 
31 
15 
11 
14 
12 

8 
6 

34 
37 
39 
41 
45 
44 
43 
30 
22 

6 
23 
11 
13 
14 
17 
19 
21 

8 
7 

10 
6 

25 
11 
12 
13 
14 
17 
19 
21 
26 
20 
28 
32 
31 
35 
33 
29 
39 
38 

From the Library of Superior Sewing Machine & Supply LLC



Parts 
No. 

3100211 
3100213 
3100214 
3100215 
3100216 
3100217 
3100219 
3100220 
3100235 
3100246 
3100275 
3100280 
3100281 
3100283 
3100284 
3100285 
3100286 
3100287 
3100290 
3100294 
3100309 
3100328 
3100329 
3100330 
3100331 
3100332 
3100334 
3100335 
3100336 
3100342 
3100343 
3100344 
3100345 
3100346 
3100349 
3100350 
3100353 
3100355 
3100356 
3100357 
3100358 
3100362 
3100363 
3100365 
3100523 
3100523 
3100524 
3100524 
3100526 
3100526 
3100560 
3100560 
3100567 
3100567 
3100567 

Page 
No. 
11 
12 
12 
12 
11 
11 
12 
11 
11 
12 

7 
7 
7 
7 
7 
7 
7 
7 
8 
9 

13 
15 
15 
15 
15 
15 
15 
15 
15 
15 
15 
15 
15 
15 
15 
15 
15 
10 
15 
15 
15 

8 
8 
8 

29 
34 
29 
34 
28 
33 
30 
35 
29 
32 
34 

Ref. 
No. 

27 
14 
18 
15 

5 
1 

26 
49 
37 

1 
9 
1 
8 

10 
13 
24 
28 
29 
22 
26 
26 
40 
15 
48 
32 
28 
34 
24 
26 
30 
33 
47 
14 

9 
46 

5 
21 
36 
39 
22 
31 
21 
24 
17 
33 
33 
11 
11 

1 
1 

22 
21 

7 
12 

7 

Weight I 
( g) I 

I 
I 

I 

I 

I 

I 

Parts 
No, 

3100567 
3100600 
3100601 
3100602 
3100603 
3100604 
3100605 
3100607 
3100608 
3100609 
3100610 
3100611 
3100612 
3100613 
3100614 
3100615 
3100616 
3100617 
3100618 
3100622 
3100623 
3100625 
3100626 
3100628 
3100633 
3100636 
3100637 
3100767 
3100768 
3100769 
3100770 

3101226 
3101261 
3101275 
3101275 

3109300 

3110031 
3110130 
3110203 

3119200 

3120000 
3120010 
3120011 
3120012 
3120013 
3120015 
3120016 
3120017 
3120018 
3120019 

INDEX 

Page 
No. 
36 
16 
16 
16 
16 
16 
16 
16 
16 
18 
18 
17 
17 
17 
18 
17 
17 
17 
17 
17 
16 
16 
16 
17 
16 
16 
18 
20 
20 
20 
20 

19 
42 
28 
33 

10 

13 
20 

2 

10 

1 
13 
13 
13 
13 
13 
13 
13 
13 
13 

Ref. Weight! 
No. (g} I 

12 
29 
28 
24 
27 

6 
12 

5 
35 
25 
20 

1 
4 
6 

19 
20 
14 
13 
25 
35 
26 

1 
10 
19 
13 
34 
33 

1 
2 
3 
4 

25 
23 
28 
28 

1 

17 
17 
14 

47 

35 
9 

18 
5 
7 
3 
6 

19 
31 
27 

Parts 
No. 

3120020 
3120021 
3120030 
3120031 
3120032 
3120033 
3120036 
3120037 
3120038 
3120039 
3120040 
3120041 
3120042 
3120043 
3120044 
3120045 
3120049 
3120050 
3120051 
3120052 
3120053 
3120054 
3120058 
3120059 
3120060 
3120061 
3120063 
3120066 
3120067 
3120068 
3120069 
3120070 
3120071 
3120072 
3120073 
3120074 
3120075 
3120076 
3120079 
3120080 
3120083 
3120084 
3120085 
3120090 
3120091 
3120092 
3120095 
3120096 
3120097 
3120098 
3120099 
3120100 
3120101 
3120102 
3120103 

Page 
No. 
13 
13 
14 
14 
14 
14 

5 
5 
5 
5 

12 
12 
10 
10 
10 
10 
12 
12 
12 
12 
12 
12 

4 
4 
6 
6 
4 
6 
6 
6 
5 
5 
6 
6 
6 
6 
6 
6 
2 
8 
8 

17 
12 
45 

2 
2 
2 
2 
2 
6 
2 
1 
1 

13 
2 

Page= 7 

Ref. Weight 
No. ( g} 

15 
23 

4 
1 
2 
7 

10 
19 

6 
1 

20 
23 
12 
26 
29 
33 

8 
22 

7 
5 

12 
9 

10 
12 
10 

4 
16 

5 
1 
2 
5 
4 

24 
13 
15 
17 
26 
39 
11 
14 

7 
32 

3 
31 

1 
28 
29 
17 
16 
21 
19 
22 
21 
21 

3 

r 
' 

Parts 
No. 

3120105 
3120106 
3120109 
3120111 
3120112 
3120113 
3120113 
3120114 
3120117 
3120117 
3120118 
3120118 
3120120 
3120121 
3120122 
3120122 
3120123 
3120123 
3120125 
3120125 
3120126 
3120126 
3120127 
3120128 
3120128 
3120129 
3120129 
3120130 
3120132 
3120133 
3120134 
3120135 
3120136 
3120137 
3120138 
3120139 
3120140 
3120141 
3120142 
3120143 
3120145 
3120150 
3120150 
3120151 
3120151 
3120152 
3120152 
3120153 
3120153 
3120154 
3120154 
3120156 
3120156 
3120157 
3120157 

Page 
No. 
19 
19 
19 
19 
19 
19 
42 
20 
28 
33 
28 
33 

3 
3 

28 
33 
28 
33 
28 
33 
28 
33 

3 
28 
33 
28 
33 

3 
7 
8 
3 
3 
3 
3 
6 
6 
6 
3 
3 
6 

10 
30 
35 
30 
35 
30 
35 
30 
35 
30 
35 
29 
34 
29 
34 

Ref. 
No, 

12 
31 
32 

4 
1 

18 
22 
23 
32 
32 
31 
31 
27 
24 
17 
17 
16 
16 
20 
20 
10 
10 
29 
19 
19 
21 
21 
30 
33 

3 
37 
39 
31 
32 
19 
32 
31 
33 
34 
36 

8 
30 
30 
28 
28 
33 
32 
35 
35 
34 
34 
26 
26 
34 
34 

INDEX Page= 8 

Weight! Parts Page Ref. Weight! Parts Page Ref. Weight 
( g) I 

I 

I 

I 

I 

_,,N.,,occ, __ ,,.N,,,_o_,_. ~N,.,_o,,__._, ----'--'( g,._,_} _,_,N_,,o~·--=N=o_,_. -=N=o_,_. -~( g,._,_} 
3120158 29 37 3120222 44 7 
3120158 34 37 3120223 19 27 
3120159 29 31 3120223 44 6 
3120159 34 31 3120224 19 9 
3120162 30 2 3120227 44 1 
3120162 35 2 3120228 22 12 
3120163 30 11 3120228 24 19 
3120164 30 14 3120230 26 17 
3120165 30 36 3120231 26 9 
3120166 30 7 3120232 21 11 
3120167 30 5 3120233 21 12 
3120167 35 5 3120237 22 11 
3120168 30 17 3120237 24 15 
3120170 30 24 3120240 20 18 
3120171 30 21 3120241 20 19 
3120172 30 12 3120243 20 30 
3120173 30 15 3120244 20 29 
3120174 30 18 3120245 20 34 
3120174 35 17 3120248 17 30-1 
3120174 42 32 3120249 17 31-1 
3120175 30 25 3120250 17 30-2 
3120175 35 24 3120250 26 15 
3120176 28 3 3120250 27 18 
3120176 33 3 3120251 17 31-2 
3120177 28 5 3120251 26 16 
3120177 33 5 3120251 27 19 

I 3120178 29 19 3120252 17 30-3 
I 3120178 34 19 3120253 17 31-3 
I 3120179 28 39 I 3120258 19 24 
I 3120179 33 39 I 3120259 19 22 
I 3120180 28 37 I 3120259 42 28 
I 3120180 33 37 I 3120260 19 21 
I 3120181 30 20 I 3120260 42 27 
I 3120183 30 10 I 3120261 19 23 
I 3120184 42 9 I 3120261 42 29 
I 3120185 1 45 I 3120262 19 28 
I 3120186 43 18 I 3120264 23 14 
I 3120187 30 32-1 I 3120270 10 3 
I 3120188 30 27-1 I 3120271 22 9 
I 3120190 31 32-4 I 3120272 26 13 
I 3120191 31 27-4 I 3120273 26 22 
I 3120196 31 32-7 I 3120273 27 14 
I 3120197 31 27-7 I 3120274 21 9 
I 3120198 31 32-8 I 3120275 21 16 
I 3120199 31 27-8 I 3120276 22 17 
I 3120200 31 32-2 I 3120277 22 24 
I 3120201 31 27-2 I 3120279 23 13 
I 3120202 31 32-3 I 3120282 24 13 
I 3120203 31 27-3 I 3120350 44 4 
I 3120204 31 32-5 I 3120353 44 5 
I 3120205 31 27-5 I 3120358 25 1-2 
I 3120206 31 32-6 I 3120359 25 1-1 
I 3120207 31 27-6 I 3120360 25 11 
I 3120218 19 26 I 3120361 25 12-1 
I 3120221 19 6 I 3120362 25 15 

From the Library of Superior Sewing Machine & Supply LLC



INDEX Page= 10 
INDEX Page= 9 

Parts Page Ref. Weight I Parts Page Ref, Weightl Parts Page Ref. Weight 
Parts Page Ref. Weight I Parts Page Ref, Weightl Parts Page Ref. Weight 

No, No. No. ( g) No. No, No, ( g) I No. No. No. ( g ) 
No, No. No, ( g) I No, No. No, ( g l I No, No, No, ( g) 

3120363 25 14 3120476 27 41 I 3127028 22 14 
3129112 26 24 I 3300105 37 24 I 

3120364 25 9 3120477 27 39 I 3127030 22 21 
3129118 23 1 I 3300105 38 19 I 

3120365 25 8 3120478 27 38 I 3127032 27 1 
3129120 24 1 I 3300109 37 20 I 

3120366 25 6 3120480 27 24 I 3127037 27 3 
3129200 12 4 I 3300109 38 25 I 

3120367 25 5 3120481 23 21 I 3127040 27 7 
3129201 22 10 I 3300110 37 26 I 

3120368 25 12-2 3120481 27 26 I 3127041 26 25 3129202 26 8 I 3300110 38 27 I 

3120369 25 27 3120482 23 20 I 3127070 22 2-2 
3129203 26 21 I I 

3120369 37 27 3120482 27 25 I 3127100 43 23-1 
3129203 27 12 I 4109403 2 31 I 

3120369 38 28 3120483 23 27 I 3127110 43 23-2 
3129204 26 10 I I 

3120370 25 32 3120483 27 33 I 3127130 23 2 3129204 27 15 I 9620631 45 2 I 

3L20370 37 32 3120484 23 24 I 3127136 23 9 
3129205 21 10 I 9620660 45 28 I 

3120370 38 33 3120484 27 29 I 3127136 24 9 
3129206 22 18 I 9620665 45 22 I 

3120371 25 29 3120485 27 31 I 3127136 43 30 3129207 22 25 I 9620668 45 29 I 

3120371 37 29 3120486 27 32 I 3127150 43 23-3 3129213 26 26 I 9620670 45 3 I 

3120371 38 30 3120487 40 8 I 3127160 43 23-4 3129214 23 16 I 9620673 45 8 I 

3120372 25 31 3120488 23 19 I 3127170 24 2 3129215 23 17 I 9620675 45 11 I 

3120372 37 31 3120489 23 26 I 3127174 23 5 
3129215 24 17 I 9620678 45 23 I 

3120372 38 32 3120490 37 18 I 3127174 24 5 
3129219 24 16 I 9620679 45 24 I 

3120373 25 30 3120490 38 23 I 3127174 43 26 
3129940 28 36 I 9620680 45 25 I 

3120373 37 30 3120491 37 19 I 3127176 23 7 
3129940 33 36 I 9620681 45 26 I 

3120373 38 31 3120491 38 24 I 3127176 24 7 
3129949 42 1 I 9620688 45 18 I 

3120374 25 28 3120492 37 22 I 3127176 43 28 
3129951 40 10 I 9620689 45 4 I 

3120374 37 28 3120493 38 21 I 
3129951 43 1 I 9620690 45 21 I 

3120374 38 29 3120494 37 23 I 3128000 8 12 3129953 37 2 I 9620691 45 20 I 

3120375 38 2 3120494 38 22 3128001 22 8 3129954 38 1 I 9620699 45 1 I 

3120376 38 5 3120550 35 1 3128002 26 14 
3129955 40 1 I 9620700 45 17 I 

3120378 25 33 3120590 44 8 3128003 26 23 
3129956 37 1 I 9620703 45 16 I 

I I 
3120379 25 16 3120593 44 9 3128004 21 8 
3120410 42 11 3120610 31 32-9 3128005 22 16 

3150020 4 20 I I 

" I I 
' 3120411 42 3120611 16 31 27-9 3128006 22 23 

3120412 42 17 3120650 35 10 3128007 27 11 
3200060 4 2 I I 

3120413 42 13 3120651 35 36 3128008 26 27 
3200060 4 22 I I 

3120414 42 34 3120652 35 11 3128010 21 15 c, 3200086 13 12 I I 

3120416 42 2 3120653 35 12 3128011 23 15 
3200133 9 2 I I 

3120417 42 3 3120654 35 7 3128012 24 14 
3200133 17 8 I I 

3120418 42 5 3120655 35 20 
3200236 15 17 I I 

3120_419 42 7 3120656 35 23 3129000 12 10 
3200237 15 16 I I 

3120420 42 36 3120657 35 19 I 3129001 22 7 
3200.238 15 19 I I 

I I 
3120430 1 43 3120658 35 26 I 3129002 26 7 
3120450 40 9 3120659 35 15 I 3129003 26 20 3201019 28 7 I 

3120450 43 17 3120660 35 27 I 3129004 21 7 3201019 33 7 I 

3120451 40 21 3120661 35 33 I 3129005 22 15 3201035 32 11 I 

3120451 43 15 I 3129006 22 22 ' 
3201035 36 11 I 

3120453 3 8 3127000 9 12-1 I 3129007 27 13 
,, 3201036 32 17 I 
iJ 

3120454 3 1 3127003 9 14 I 3129009 23 12 I 3201036 36 17 I 

3120455 3 9 3127003 21 4 I 3129010 24 12 
3201037 32 16 I 

3120456 3 4 3127003 22 4 I 3129100 8 9 
3201037 36 16 I 

3120457 3 2 3127003 26 4 I 3129101 22 1 
3201231 8 18 I 

3120460 27 20 3127006 22 2-1 I 3129102 26 1 
3201277 17 22 I 

I 
3120462 27 23 3127010 26 2 I 3129103 26 18 
3120463 27 22 3127012 26 19 I 3129103 27 10 

':; 3300100 37 15 I 

3120464 27 21 3127014 21 2 I 3129104 
\J 3300100 38 10 I 

21 1 
3120470 13 33 3127020 9 12-3 I 3129105 21 13 

3300101 20 11 I 

3120471 13 1 3127022 9 12-2 I 3129106 22 13 
3300101 25 17 I 

3120475 27 34 3127025 21 14 I 3129107 22 20 
3300101 37 11 I 

From the Library of Superior Sewing Machine & Supply LLC




